5 TEREX AERIALS

Milwaukee, Wisconsin

MODEL MPH 80

ILLUSTRATED
PARTS CATALOG f“

FOR MACHINE
SERIAL NUMBER

Art # AG0.00009E

Part No. 89-182005




MP SERIES ILLUSTRATED PARTS CATALOG
INTRODUCTION

This lllustrated Parts Catalog is designed to help you identify and order the correct replacement parts for
use on SIMON MP SERIES SELF-PROPELLED AERIAL WORK PLATFORMS. The "MP" Series
includes "MP", "MPE", "MPH", "MPL", "MPN", "MP ... Z", and "IMP" models. All parts represented here
are manufactured and supplied in accordance with Simon Aerials quality standards. We recommendthat
you use GENUINE SIMON AERIALS PARTS to insure maximum SAFETY and PERFORMANCE.

Prices for all parts listed in this Catalog can be found in a separate Spare Parts Price List. Please contact
Simon Aerials Parts Department for the latest edition of the Spare Parts Price List.

HOW TO USE THIS CATALOG
The Cover Page indicates the specific model or models covered by this Parts Catalog.

The "Primary Machine Component Groups" page illustrates the four major assembilies, along with their
"Section" number.

The Parts Catalog is divided into "Sections", numbered from B 1 through F 99. Each section contains the
individual parts that make up a major component, assembly or item.

«  The first four sections (B 1 through B 4) contain the major assemblies, or "Primary Machine
Component Groups”.

« Sections that follow contain sub-assemblies or components of these "major" assemblies.
« Section C contains Subassemblies,
» Section D contains Hydraulic Components,
» Section E contains Electrical Components, and
« Section F contains Mechanical Components.

Because of the "custom" nature of the MP Series machines, the index of this Parts Catalog is structured
to indicate the components of specific units by serial number. The "Section Index" pages list the sections,
page numbers and page titles that are relevant to this model, and that are contained inthis Catalog. Some
pages not referring specifically to YOUR PARTICULAR MACHINE may be included in this Catalog.

The serialnumberof YOUR MACHINE
can be found on the serial number o ) -
plate located inside the engine com- . NESERIAL NUM
partment. This serial number will also f
be found at the top of the "Section
Index", and the page plates showing

g2l 3 2| other

the components of YOUR MACHINE B1  Undercarriage Assembly |.01
will be found in the column beneath B2  Superstruciure Assembly |.05
that serial number. B3  Boom Assembly I

When selecting parts for a specific

machine, be sure to verify the machine  ___
model number, and serial number or (U8 Swingworer ——_ _'

date code (found on the data plate). Emergency Pump

Art # ADD.00026

Main H li
All Main Hydraulic Pumps 'Y::umrp ;i;bey:z:;c

are found in Section D8. on Plate D08.13.




MP SERIES ILLUSTRATED PARTS CATALOG

When ordering parts, always give:

1. Model and Serial Number

2. ltem Part Number/ Description

B1 Undercarriage Assembly

. I i
8. Order Quantlty B2 Superstructure Assembly

B3 Boom Assembly

temswithindented descriptionsarecom- |
ponents of the non-indented itemdirectly
above. T

U6 Swingworer —— T
If a part number, blank space, or an 04].04]. . I

indication "SEE INDEX" in the "PART e ik
NO." column of the page plate is followed W
by a plate number in the "SEE SEC- Your Maln Hydraul

TION" column, refer to the "Section In- All Main Hydraulic Pum our a'n ycrau’c
dex", and the plate indicated for YOUR are found in Section Ds-ps 2:"5{23'332.135’""

PARTICULAR MACHINE to see a fur-

ther breakdown of components for that

part. If no plate number is listed in the "Section Index" column for YOUR PARTICULAR MACHINE, a check

of page plates listed for other serial numbers may help identify SIMILAR parts.

Art 8 A00.00026

Parts that appear to be similar may in fact be quite different.

Some assembled items, such as hydraulic cylinders, may have been supplied by more than
one source. While the gssemblies may be able to be used interchangeably, FOR SAFETY'S
SAKE, do not mix components or repair kits.

Please confirm the make of the assembly on the unit before ordering or installing replace-
ment parts. When in doubt, consult Simon Aerials Parts Department for assistance.

If a part number is not listed for a selected item, please provide this additional information:

4. Parts Plate number, Item Number and Description of the desired item, OR

5. Part Number of the next assembly ("Parent" Part), if the desired item is not listed.
Left and right-hand, front and rear should be determined as though you are standing at the Platform Control
Console, with the Platform in stowed position (over the non-steering axle on most models; refer to large
"FORWARD" arrow on top of undercarriage). All dimensions are in inches unless otherwise specified.
SIMON AERIALS INC. reserves the right to change, improve, modify or expand features of its equipment.
Therefore, specifications, models or equipment are subject to change without notice, and without incurring
obligation to change, improve, modify or expand features of previously delivered units.
All SIMON AERIALS INC. manuals are periodically updated to reflect changes that occur in the equipment.

Please contact Simon Aerials Technical Support Department with any questions you may have regarding
your particular machine, or the availability of more recent manuals.




MP SERIES ILLUSTRATED PARTS CATALOG

BOOM _
SECTION B 3 \

PLATFORM
SECTION B 4

7 SUPERSTRUCTURE
SECTION B 2

° —/

Art # A00.00015E

l
UNDERCARRIAGE
SECTION B 1

TITLE PRIMARY MACHINE COMPONENT GROUPS
SIMON AERIALS INC. No. o




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION ary.
This undercarriage for long reach, heavy capacity MP or RP series
(MPH 80, MP 95, MP 110, RP 120) with extendable axles. For
4WD components, see plate BOT.28.
1 | 209 5804 UNDERCARRIAGE WELDMENT (for two-wheel drive) 1
2] 2328170 EAR, STEER CYLINDER MOUNTING (must be welded in place) 1
3| 209 5932 ARM, CENTER STEER (without tow package) 1
(style 1) specify drilled for 1" dia. steer cylinder pin (no bearings).
(style 2) specify drilled for 1-1/4" O.D. steer cylinder pin bearings.
(Note: with tow package, also order tow bar pin tube,
part number 210 3600. Welding required.)
4 | 08-014100 WASHER, THRUST (1-1/2"1.D., 3-1/2" 0.D.) 2
5 | 208 9962 PIN, STEER ARM (1-1/2" dia. x 19" long) 1
6 | 08-002000 BEARING, FLANGED (1-1/2" 1.D., 1-3/4" 0.D., with 2" flange) 1
7 | 08-050000 FITTING, GREASE (1/8", straight) 3
8 | 08-066300 CAP, GREASE FITTING (White plastic) 3
9 | 07-003095 CAP SCREW, HEX HEAD (1/2"-13 x 3-1/2", Grade 5) 1
10 | 07-058400 NUT, LOCK (1/2"-13, Grade 8) 1
11 | 08-040900 RING, RETAINING (1.5") 1
12 | See index DO1. - - | CYLINDER, STEER 1
13 | 06-044600 90° ELBOW, "0"-RING TO 37° (6 C50X-S) 2
14 PIN, STEER CYLINDER (base end) 1
04-003401 Early type (1" dia. x 3-1/2" long, used with hairpin clip)
232 8180 Later type (1" x 3-15/16", used with "L" pin 219 7360)
15 | 08-080500 WASHER, BEARING (1" 1.D., 1-5/8" 0.D., 1/8" thick) 2
16 | 08-070400 BEARING, SLEEVE (used with later style pins)
(Bronze, 1" 1.D., 1-1/4" 0.D., 1/2" long) 4
17 | 04-003404 CLIP, HAIR PIN (for earlier style pins) 2
219 7360 PIN, LOCK ("L"-type, 2" [51 mm] long, for later style pins) 2
18 PIN, STEER CYLINDER (rod end)
217 1250 Early type (1" dia. x 3-7/16" long, used with hairpin clip) 1
232 8180 Later type (1" x 3-15/16", used with “L" pin 219 7360) 1
19 | 08-040600 RING, RETAINING (1") (2 used with earlier pins, 4 later) AR.

TITLE

UNDERCARRIAGE ASSEMBLY (2WD)

Simon Aerials Inc.

10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON

SECTION PLATE NO. PAGE REV. DATED PART -362-
BOT. 12 1701 ™ A Pi55er ous i e




———————————

9
12,13 17
Earlier type

Art #801.12004E

Simon Aerials Inc. TITLE

10600 West Brown Der Road UNDERCARRIAGE ASSEMBLY (2WD)

Milwaukee Wisconsin 53224 USA

Parts Phone 1-800-47-SIMON
Yo PART REV. DATED SECTION PLATE NO. | PAGE
24 Qloring 4163525200 | PAS PN BO1! 12 ™01




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION Qry.
20 | 209 1367 TIE ROD (outer) 2
21 | 209 1358 TIE ROD (inner) 2
22 | 08-016800 END, TIE ROD (Right hand thread) (includes grease fitting) 2
23 | 08-016900 END, TIE ROD (Left hand thread) (includes grease fitting) 2
24 | 08-053100 FITTING, GREASE (1/4"-28, Straight) 4
25 | 07-090004 NUT, JAM (1-1/4"-12, Right hand thread) 2
26 | 07-090005 NUT, JAM (1-1/4"-12, Left hand thread) 2
27 | 07-080001 PIN, HITCH (3/4" x 3") 2
28 | 07-090008 CAP SCREW, HEX HEAD (1"-8 x 3-1/2", Grade 8) 2
29 | 07-090009 CAP SCREW, HEX HEAD (1"-8 x 5", Grade 8) 2
30 | 07-090011 NUT, TOP LOCK (1"-8) 2
31 | See plate . . CO1. - - | SPINDLE ASSEMBLY (for two-wheel drive) 2
32 | 08-014100 WASHER, THRUST (1-1/2"1.D., 3-1/2" 0.D.) 4
33| 214 2180 RETAINER, STEER SPINDLE THRUST WASHER 4
34 | 209 1419 PIN, SPINDLE (1-1/2" dia. x 14-5/16" long) 2
35 | 07-004102 CAP SCREW, HEX HEAD (1/2"-13 x 4-1/2", Grade 8) 2
36 | 07-058400 NUT, LOCK (1/2"-13, Grade 8) 2
37 | 08-040900 RING, RETAINING (1-1/2") 4
38 | 08-051300 FITTING, GREASE (1/4"-28, 90°) 4
39 TUBE ASSEMBLY, STEER AXLE (inner) 1
209 1176 without lifting lug (Standard version)
233 9840 with lifting lug (Special application. See ltem 41)
40 TUBE ASSEMBLY, NON STEER AXLE (inner) 1
214 2040 without lifting lug (Standard version)
233 1330 with lifting lug (Special application. See ltem 41)
41 | 2331180 LUG, LIFTING (Welded to axle fubes. Special application) 4
42 | 209 1329 PLATE, INNER AXLE TUBE WEAR (lower) 2
43 | 213 0340 PLATE, INNER AXLE TUBE WEAR (upper) (earlier versions) 4
230 2270 BEARING PAD AND STOP (inner axle) (later versions) 8
44 | 209 1279 PLATE, INNER AXLE TUBE WEAR (side) 4
45 | 07-090069 CAP SCREW, FLAT HEAD (1/2"-13 x 1", Grade 5) (earlier versions) 12
07-090035 CAP SCREW, FLAT HEAD (1/2"-13 x 1-1/2", Grade 5) (later versions) 16
46 TUBE ASSEMBLY, STEER AXLE (outer) 1
209 1181 without lifting lug (Standard version)
233 9860 with lifting lug (Special application. See ltem 41)
47 | 08-014000 BEARING, SLEEVE (Bronze) (1-1/2"1.D., 1-3/4" 0.D., 1-1/2" long) 6
48 TUBE ASSEMBLY, NON STEER AXLE (outer) 1
214 2020 without lifting lug (Standard version)
233 1320 with lifting lug (Special application. See ltem 41)

TITLE

UNDERCARRIAGE ASSEMBLY (2WD)

Simon Aerials Inc.

SECTION BO1 .I PLATE NO. 12 | PAGE 02

REV. A | DATED PART
10 OCT., 1996 |NO.

Fax 414-355-3172

10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON
24 Hr (Machine) 414-362-8280




Axle Stop and Lifting Lu
(Special Application)

59
118,119 R 48
40 49, 50 Art #B01, 12005E

Simon Aerlals Inc.
10600 West Brown Deer Road UNDERCARRIAGE ASSEMBLY (2WD)
Milwaukes Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON
24 Hr (Machiney 414.362.8280 | PART REV. p | DATED SECTION | PLATE NO. [ PasE
Fox ;1(4-325?39372 NO. A 10 OCT., 1996 BO] . ] 2 02




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION Qry.
49 | 209 1334 PLATE, OUTER AXLE TUBE WEAR (lower) 2
50 | 07-090069 CAP SCREW, FLAT HEAD (1/2"-13 x 1", Grade 5) 6
51 | 209 1297 PLATE, OUTER AXLE TUBE WEAR (side) 2
52 | 07-003085 CAP SCREW, HEX HEAD (1/2"-13 x 1%, Grade 5)
(fo attach side wear plates. Grind flush after installation) 4
53 | 07-065018 WASHER, HELICAL LOCK (1/2") 4
54 | 209 1284 STOP BAR, OUTER AXLE TUBE (upper) 2
55 | 07-004154 CAP SCREW, HEX HEAD (3/4"-10 x 3-1/4", Grade 8)
(to attach stop bar o undercarriage) 4
56 | 07-065022 WASHER, HELICAL LOCK (3/4") 4
57 RETAINER, AXLE (inner tube lower) (Drill at assembly)
209 0922 without liffing lug (4 for std version, 2 when lifting lugs are fifted.)
234 4020 with lifting lug (Two required for special application. See ltem 41)
58 | 209 0940 RETAINER, AXLE (inner tube upper) (Drill at assembly) 4
59 RETAINER, AXLE (outer tube lower) (Drill at assembly)
209 0870 without lifting lug (Four required for standard version, ftwo needed
when lifting lugs are fitted.)
234 4010 with lifting lug (Two required for special application. See ltem 41)
60 | 209 0937 RETAINER, AXLE (outer tube upper) (Drill at assembly) 4
61 | 07-004133 CAP SCREW, HEX HEAD (5/8"-11 x 3", Grade 8) 48
62 | 07-065021 WASHER, HELICAL LOCK (5/8") 48
63 | 233 1260 STOP/ COVER, AXLE CYLINDER (special application) 2
64 | Call Simon PIN, HITCH (Axle extend stop retaining) 4
65 | 233 1370 TUBE, HITCH PIN COVER 4
66 | Call Simon RING, RETAINING 4
67 | Call Simon NUT, WING 4
68 | 233 3400 LUG, TIE DOWN (special application) 4
69 | 03-493800 SWITCH, LIMIT (side rotary)
(2 normally open, 2 normally closed confacts) 4
70 ARM, LIMIT SWITCH 4
03-494300 Fixed roller, 2-1/2" length (earlier version)
03-494200 Adjustable roller, 1" to 3-3/4" length (current version)
71 | 07-008354 CAP SCREW, SOCKET HEAD (#10-24 x 1-1/4", Grade 8) 8
72 | 03-041000 GRIP, CORD (1/2", with .38" t0 .44" seal) 4
73 | 03-085700 CABLE, ELECTRICAL (SJO, 4 conductor, #16 AWG)
(Bulk item. 44 ft [13.4 m] required this application) AR.
74 | 10-060600 CLAMP (3/8") 8
75 | 07-050014 NUT, LOCK (1/4"-20, Grade 5) 6
76 | 07-062014 WASHER, FLAT (1/4") 6

TITLE

UNDERCARRIAGE ASSEMBLY (2WD)

Simon Aerials Inc.

SECTION BO1 .I PLATE NO. 12 [ Pace 03

REV. A [oaTeD PART

10 OCT., 1996 |NO. Fax 414-355-3172

10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON
24 Hr (Machine) 414-362-8280




Axle Stop and Lifting Lu
(Special Application)

118, 119
1 1 7 Ant #B01. 12005
o smmos g | UNDERCARRIAGE ASSEMBLY (2WD)

Milwaukee Wisconsin 53224 USA

Parts Phone 1-800-47-SIMON
ey PART REV. DATED SECTION PLATE NO. PAGE
24 o ooy 4143622280 | O A D BO1! 12 03




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION Qry.

77 | 211 4480 BLOCK, LIMIT SWITCH ACTUATOR (must be welded to axle fube) 4
78 | See index D22. - - | CYLINDER, AXLE EXTEND 2
79 | 06-044600 90° ELBOW, "0"-RING TO 37° (6 C50X-S) 4
80 | 234 2470 TUBE ASSEMBLY, HYDRAULIC 2
81 | 06-015000 UNION (6 HTX-S) 2
82 | 205 4670 CLAMP, HOSE (2 hole, #4) 2
83 | 07-040015 NUT, HEX (5/16"-18, Grade 5) 2
84 | 07-065015 WASHER, HELICAL LOCK (5/16") 2
85 | 07-062015 WASHER, FLAT (5/16") 2
86 | 209 0977 RETAINER, AXLE EXTEND CYLINDER (Trunnion mount) 4
87 | 07-003092 CAP SCREW, HEX HEAD (1/2"-13 x 2-3/4", Grade 5) 8
88 | 07-065018 WASHER, HELICAL LOCK (1/2") 8
89 | 209 1400 PIN, AXLE CYLINDER (rod end) (1" dia. x 3-3/4" long) 2
90 | 08-040600 RING, RETAINING (1") 4
91 TIRE AND WHEEL ASSEMBLY, STEER 2

350 9180 Liquid filled

351 2060 Foam filled
92 | 02-003700 TIRE (15-22.5, 16 Ply, Tubeless, non-directional tread) 1
93 | 202 9704 WHEEL ASSEMBLY (22.5" x 12-1/4") 1
92 | 02-038600 TIRE, NON MARKING (Optional 12" x 20" solid fire) 2
93 WHEEL ASSEMBLY (Two piece, 20" x 8", for optional solid tire only) 2

219 6870 Earlier version (wheel offset dimension "X" = 7.5" [190 mm])

02-043900 Current version (wheel offset dimension "X" = 6.5" [165 mm])
94 | 02-047000 TUBE, INNER (optional with liquid filled tires) 2
95 TIRE AND WHEEL ASSEMBLY, DRIVE 2

351 1440 Liquid filled

351 2050 Foam filled
96 | 02-003600 TIRE (15-22.5, 16 Ply, Tubeless, directional tread) 1
97 | 202 9704 WHEEL ASSEMBLY (22.5" x 12-1/4") 1
96 | 02-038600 TIRE, NON MARKING (Optional 12" x 20" solid fire) 2
97 WHEEL ASSEMBLY (Two piece, 20" x 8", for optional solid fire only) 2

219 6870 Earlier version (wheel offset dimension “X" = 7.5" [190 mm])

02-043900 Current version (wheel offset dimension "X" = 6.5" [165 mm])

TITLE

UNDERCARRIAGE ASSEMBLY (2WD)

Simon Aerlals Inc.

SECTION BO1 .I PLATE NO. 12 | paGE 04

REV. A [oaTeD PART

10 OCT., 1996 |NO. Fax 414-355-3172

10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON
24 Hr (Machine) 414-362-8280




Axle Stop and Lifting Lu
(Special Application)

60
: \ 59
4/ —61, 62
\ N
\ 59
X 54, 55, 56

118,119

Art #B01. 12005E

Simon Aerials Inc.

10600 West Brown Deer Road UNDERCARRIAGE ASSEMBLY (2WD)

Milwaukee Wisconsin 53224 USA

Parts Phone 1-800-47-SIMON
_2@9. PART REV. DATED SECTION PLATE NO. PAGE
24 Qg 416352280 | P Al ™ BOT! 12 ™ 04




PARTS LIST

SEE

ITEM PART NO SECTION DESCRIPTION Qry.
98 | 07-058123 NUT, FLANGED (Self locking) (3/4"-16, Grade 5) 40
99 DRIVE HUB ASSEMBLY 2

351 0540 for Two-Wheel Drive versions

3517670 for Four-Wheel Drive versions
100 | See index DO3. - - MOTOR, HYDRAULIC 1
101 | See index FO1. - - HUB, TORQUE 1
102 | 01-030900 SEAL 1
103 | 07-003087 CAP SCREW, HEX HEAD (1/2"-13 x 1-1/2", Grade 5) 2
104 | 07-065018 WASHER, HELICAL LOCK (1/2") 2
105 | 07-004128 CAP SCREW, HEX HEAD (5/8"-11 x 1-3/4", Grade 8) 16
106 | 07-061021 WASHER, FLAT (5/8", hardened) (some versions) 16
07-065021 WASHER, HELICAL LOCK (5/8") (some versions) 16
107 | 06-040800 ADAPTER, "0"-RING TO 37° (12 F50X-S) 4
108 | 06-043000 ADAPTER (LONG), "0"-RING TO 37° (6 FF50X-S) 2
109 | 06-039300 ADAPTER, "0"-RING TO 37° (4 F50X-S) 2
110 | 214 1980 TUBE, HYDRAULIC (Drive motor, right) (not shown) 1
111 | 214 1990 TUBE, HYDRAULIC (Drive mofor, left) (not shown) 1
112 | 07-003037 CAP SCREW, HEX HEAD (5/16"-18 x 4-1/2") 4
113 | 07-062015 WASHER, FLAT (5/16") 8
114 | 07-050015 NUT, STOP (5/16"-18) 4
115 | 214 2270 CARRIER, HOSE (non-steer axle, left) 1
116 | 214 2280 CARRIER, HOSE (non-steer axle, right) 1
117 | 209 1486 FLAT, DRIVE HOSE CARRIER (must be welded to drive tubes) 2

118 | 07-003086 CAP SCREW, HEX HEAD (1/2"-13 x 1-1/4", Grade 5)

(fo aftach hose carriers) 4
119 | 07-065018 WASHER, HELICAL LOCK (1/2") 4
120 | 06-033800 90° ELBOW, BULKHEAD UNION (12 WETX-S) 2
121 | 217 6990 WASHER (modified Fender Washer 10-002600, 1/2" 1.D., 2" 0.D.) 2

TITLE

UNDERCARRIAGE ASSEMBLY (2WD)

SECTION BO1 .I PLATE NO. 12 [ Pace 05 REV. A ID;:TOEgCT” 05 :/(;IIET

Simon Aerlals Inc.

10600 West Brown Deer Road
Milwaukes Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON
24 Hr (Machine) 414-362-8280
Fax 414-355-3172




Axle Stop and Lifting Lu
(Special Application)

% ?9/61, 62

\ 060
\ 59
54, 55, 56

T
5\

118,119 48

40 49, 50 Art #B01. 12005E
Simon Aerials Inc.

10600 West Brown Dear Road UNDERCARRIAGE ASSEMBLY (2WD)

Milwaukee Wisconsin 53224 USA

Parts Phone 1-800-47-SIMON

_2g9. PART REV. DATED SECTION PLATE NO. PAGE
24 bt achng) 414-362:8200 | 16 A D BO1! 12 '™ 05




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION Qry.
122 | 06-051800 90° ELBOW, SWIVEL NUT (12 C6X-S) 1
123 | 08-015000 SWING BEARING 1
124 | 208 8419 PAN, SWING BEARING OIL 1
125 | 10-005500 SEAL, BEARING (Bulk item, order as needed.
17 Ft [5.2 M] used in this application) AR.
126 | 09-047600 CLAMP KIT, SEAL (1/2" wide stainless steel, with hardware)
(50 Ft [15.2 M] in kit is sufficient for two applications) AR.
127 | 01-040400 "0"-RING 18
128 CAP SCREW, HEX HEAD (Swing bearing fo undercarriage)
07-004160 some earlier versions (3/4"-10 x 6-1/2", Grade 8) 18
07-004162 current versions (3/4"-10 x 6", Grade 8) 18
129 | 07-061022 WASHER, FLAT (Hardened, 3/4" SAE) 49
130 CAP SCREW, HEX HEAD (Swing bearing fo superstructure)
07-004158 (3/4"-10 x 4-1/2", Grade 8) 20
07-004162 (3/4"-10 x 6", Grade 8) 11
131 | 209 3349 SPACER 11
132 | See index D02. - - | SWIVEL, HYDRAULIC 1
133 |1 2101030 STOP, SWIVEL 2
Port 1, Hydraulic Swivel bottom section:
134 | 06-041100 ADAPTER, "0"-RING TO 37° (12-16 F50X-S) 1
Port 2, bottom section:
135 | 06-045600 90° ELBOW, "0"-RING TO 37° (12-16 C50X-S) 1
Port 3, bottom section:
136 | 06-050100 BRANCH TEE, MALE "O"-RING (8 S50X-S) 1
137 | 06-054600 RUN TEE, 37° FEMALE SWIVEL NUT (8 R6X-S) 2
138 | 06-051600 90° ELBOW, SWIVEL NUT (8 C6X-S) 1
Ports 4, 5 and 6, bottom section:
139 | 06-044700 90° ELBOW, "0"-RING TO 37° (6-8 C50X-S) 3
Ports 1 and 2, Hydraulic Swivel top section:
140 | 06-091900 REDUCER/ EXPANDER (16-12 F50 G5-S) 2
141 | 06-047400 45° ELBOW, "0"-RING TO 37° (12 V50X-S) 2
Port 3, top section:
142 | 06-047100 45° ELBOW, "O"-RING TO 37° (8 V50X-S) 1
Ports 4, 5 and 6, top section:
143 | 06-090600 REDUCER/ EXPANDER (8-6 F50 G5-S) 2
144 | 06-047000 45° ELBOW, "0"-RING TO 37° (6 V50X-S) 1
145 | 07-003087 CAP SCREW, HEX HEAD (1/2"-13 x 1-1/2", Grade 5) 4
146 | 07-065018 WASHER, HELICAL LOCK (1/2") 4
147 | 06-071400 REDUCER, PIPE THREAD (12-8 PTR) 1
148 | 11-020010 NIPPLE, PIPE 1

TITLE

UNDERCARRIAGE ASSEMBLY (2WD)

SECTION BO1 .I PLATE NO. 12 | PaGE 06 REV. A ID/:ToEgCT., o z;c\)r'u

Simon Aerials Inc.

10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON

24 Hr (Machine) 414-362-8280
Fax 414-355-3172




168 thru 179

Art #801.12003E

145
133
j 14
132;134thn1144\\\\§>%§:f”’— 6
155
o 130
154 . 12
m/”'"""%, o o —~— J\
N 131
53— 123

. 147, 148, 149
<
'
///a§\ P~ 150, 151, 152
153

26— )
125—(()
125 i

158, 159, 160

Simon Aerials inc.

10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON

24 Hr (Machine) 414-362-8280
Fax 414-355-3172

TITLE

UNDERCARRIAGE ASSEMBLY (2WD)

PART REV. DATED SECTION PLATE NO. PAGE
Al BO1! 12 '™ 06




PARTS LIST

SEE

ITEM PART NO SECTION DESCRIPTION Qry.
149 | 206 7559 ADAPTER, HYDRAULIC TO ELECTRICAL SWIVEL 1
150 SWIVEL ASSEMBLY, ELECTRICAL 1

03-438500 6 circuit (current version)

03-038200 4 circuit (Older version, no longer available. Use 03-438500)
151 GRIP, CORD 1

03-501700 90°, with .50" to .63" seal (optional with 03-501600)

03-501600 3/4", 90°, for 5/8" 0.D. cable (optional with 03-501700)
152 | 03-447600 CABLE, ELECTRICAL (6 conductor, #16 AWG)

(Bulk item. 27 ft [7.9 m] required this application) AR.

153 | 207 0746 LOCK, ELECTRICAL SWIVEL (some earlier units) 1

11-007006 ROD, THREADED (1/2"-13 x 18" long) (on later units) 1
154 | 07-040018 NUT, HEX (1/2"-13, Grade 5) 1
155 | 07-065018 WASHER, HELICAL LOCK (1/2") 1
156 | 351 6830 C12.01 | SELECTOR VALVE ASSEMBLY (Steer/ Axle extend) 1
157 | 10-042400 KNOB, BALL (Plastic) 1
158 | 07-003045 CAP SCREW, HEX HEAD (3/8"-16 x 1", Grade 5) 8
159 | 07-065016 WASHER, HELICAL LOCK (3/8") 4
160 | 07-062016 WASHER, FLAT (3/8") 16
161 | See plate . . VALVE ASSEMBLY, DRIVE 1

C12.02 for standard versions without optional 2 speed drive
C12.03 for 2 wheel drive versions with optional 2 speed drive

162 | 06-033300 90° ELBOW, BULKHEAD UNION (4 WETX-S) 2
163 | 06-033500 90° ELBOW, BULKHEAD UNION (6 WETX-S) 2
164 | 06-033800 90° ELBOW, BULKHEAD UNION (12 WETX-S) 4
165 | 06-054300 RUN TEE, 37° FEMALE SWIVEL NUT (4 R6X-S) 1
166 | 06-051300 90° ELBOW, SWIVEL NUT (4 C6X-S) 1
167 | 01-011400 VALVE, CARTRIDGE RELIEF 1
168 | 352 0350 JUNCTION BOX ASSEMBLY, LIMIT SWITCH 1
169 | 216 1190 BOX, JUNCTION (8" x 6" x 3-1/2") (203 x 152 x 89 mm) 1
170 | 216 1200 SUBPLATE 1
171 | 03-066200 BLOCK, TERMINAL (25 Amp, for 12 Ga. wire) 13
172 | 03-039100 BLOCK, TERMINAL (Grounding, for 12 Ga. wire) 3
173 | 03-066100 END PLATE, TERMINAL BLOCK 1
174 | 03-051700 RAIL, CARRIER 1
175 | 03-037200 GRIP, CORD (5/8", with .56" to .62" seal) 5
176 | 03-041000 GRIP, CORD (1/2", with .38" 10 .44" seal) 5
177 | 03-045500 GRIP, CORD (1/2", with .31" to .38" seal)) 1
178 | 03-055500 NUT, CONDUIT LOCK (1/2") 6
179 | 07-090063 WASHER, EXTERNAL TOOTH LOCK (3#6) 2
180 | 07-040014 NUT, HEX (1/4"-20, Grade 5) 4

TITLE

UNDERCARRIAGE ASSEMBLY (2WD)

Simon Aerials Inc.

SECTION BOT .I PLATE NO.-I 2 | PacE 07 REV. A |Dl]\':)EgCTq o0 :gI?T

10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON
24 Hr (Machine) 414-362-8280
Fox 414-355-3172




145
133

iy
132: 134 thru 144 \3“/ 6

155

168 thru 179

Art #B01.12003E

Simon Aerials Inc. TITLE

10600 Wes! Brown Dear Road UNDERCARRIAGE ASSEMBLY (2WD)
Milwaukee Wisconsin 53224 USA

Parts Phone 1-800-47-SIMON

_apn. PART REV. DATED SECTION PLATE NO. PAGE
24 ot 414-362.8200 | PO A (DTED e BO1! 12 '™ 07




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION Qry.
181 | 07-065014 WASHER, HELICAL LOCK (1/4") 4
182 HOSE KIT, 2WD UNDERCARRIAGE 1
352 0530 for versions built prior to July, 1995
354 4410 for versions built July, 1995 or later
183 | 03-088900 CABLE, ELECTRICAL (8 conductor, #16 AWG)
(Bulk item. 26 ft [7.9 m] required this application) AR.
184 | 03-064700 TIE, CABLE (14-1/2" [37 c¢m] long) 8
185 | 03-066400 TIE, CABLE (20" [51 cm] long) 8
186 | 10-113000 PROTECTOR, HOSE (Rubber, 8" x 12" x 1/8") 4
187 | 07-050014 NUT, LOCK (1/4"-20, Grade 5) 2
188 | 07-065014 WASHER, HELICAL LOCK (1/4") 2
189 | 07-062014 WASHER, FLAT (1/4") 2
190 | 10-060800 CLAMP (1/2) 34
ltems 174 through 179 are used only on versions with the
two speed drive option:
191 VALVE, SOLENOID (High/ Low Drive) (not shown) 1
01-037100 3-way valve
01-230400 4-way valve
192 | 06-003800 90° ELBOW, MALE 37° TO NPT (6 CTX-S) 2
193 | 06-000700 CONNECTOR, MALE (6 FTX-S) 1
194 | 06-054500 RUN TEE, 37° SWIVEL NUT (6 R6X-S) A.R.
195 | 07-003010 CAP SCREW, HEX HEAD (1/4"-20 x 2-1/4", Grade 5) 2
196 | 07-050014 NUT, HEX LOCK (1/4"-20, Grade 5) 2
The following optional items are available:
197 | 10-042700 BOOT, STEER CYLINDER (not shown)
(3"1.D., 4-1/2" 0.D., 10" long) 1
198 | 09-008500 CLAMP, HOSE (3-1/2", worm type) 1
199 | 09-008700 CLAMP, HOSE (4-1/2", worm type) 1
200 | 03-472100 STRAP, GROUNDING (option) 1
201 | 07-058400 NUT, LUG (1/2"-13, Grade 8) 1

TITLE

UNDERCARRIAGE ASSEMBLY (2WD)

_ _ A |DATE PART
SEOTON By ] .l PLATE NO. 1 o) | PacE o8|=A | WD o roos |

Simon Aerlals Inc.

10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON

24 Hr (Machine) 414-362-8280
Fax 414-355-3172




/

\//\> 147, 148, 149
B/WO, 151, 152

153

200

168 thru 179

Art #801.12003E

158, 159, 160

Simon Aerials Inc. TITLE

10600 West Brown Deer Road UNDERCARRIAGE ASSEMBLY (2WD)

Milwaukee Wisconsin 53224 USA

Paris Phone 1-800-47-SIMON
24 Hr (Maching) 414-362-8280 | PART REV. p | DATED SECTION BO1 [ PLATE NO. 12 [ PacE 08
Fox 414-355-3172 NO. 10 OCT., 1996 .




PARTS LIST
SEE

ITEM| PARTNO |SECTION DESCRIPTION Qry.

1 UNDERCARRIAGE WELDMENT
(For four-wheel drive. Replaces part shown on 2WD plate.) 1
2024493 SPINDLE ASSEMBLY, FRONT DRIVE (Right hand)

(For four-wheel drive. Replaces part shown on 2WD plate.)
2010735 BEARING, SLEEVE (2-3/8" 0.d. x 1-3/4" long)

2142180 RETAINéR, STEER SPII’\IDLE BUSHING

07-003087 CAP SCREW, HEX HEAD (1/2"-13 x 1-1/2", Grade 5)
07-065018 WASHER, HELICAL LOCK (1/2")
01-030900 SEAL (used with torque hub having cast housing)

(refer to drive wheel shown on 2WD plate.)
01-018100 VALVE, SELECTOR

TIMLE  TWO WHEEL/ FOUR-WHEEL DRIVE OPTION COMPONENTS, MP
PLATE B01.18 [SIMON AERIALS INC. o [ror




w
-
g
-
-
8
*
<
<

20

TWO WHEEL/ FOUR-WHEEL DRIVE OPTION COMPONENTS, MP

TITLE

B01.18

PLATE
NO

PART
NO

REV. 01/21/91

SIMON AERIALS INC.




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION Qry.
1 SPINDLE ASSEMBLY, FRONT DRIVE 2
(for four-wheel drive. Replaces part shown on 2WD plate.)
213 0590 Earlier version, without hose clamp bracket
214 2730 Later version, with hose clamp bracket welded on
2| 2160130 WASHER, THRUST (2-1/2"1.D., 5" 0.D.)
(for four-wheel drive. Replaces part shown on 2WD plate.) 4
3| 234 6830 BEARING, SLEEVE (2-1/2"1.D., 3" 0.D., 1-3/4" long)
(modified 08-061600) 4
4 | 217 2040 BRACKET, HOSE 2
5 PIN, STEER (for 4WD. Replaces part shown on 2WD plate.) 4
214 2740 earlier version
213 0490 current version
6 | 07-008045 CAP SCREW, SOCKET HEAD (3/8"-16 x 1", Grade 8) 16
7 | 07-065016 WASHER, HELICAL LOCK (3/8") 16
8 | 08-051300 FITTING, GREASE (1/8", 90°) 4
9 | 08-066300 CAP, GREASE FITTING (White plastic) 4
10 | 214 2180 RETAINER, STEER SPINDLE BUSHING 4
11 | 07-003085 CAP SCREW, HEX HEAD (1/2"-13 x 1", Grade 5) . .. or. .. 4
07-017083 CAP SCREW, BUTTON HEAD (1/2"-13 x 3/4", Grade 5) 4
12 | 07-065018 WASHER, HELICAL LOCK (1/2") 4
13 | 351 5780 DRIVE HUB ASSEMBLY (steer wheels) 2
14 | See index DO3.- - MOTOR, HYDRAULIC (without brake) 1
15 | See index FO1.- - HUB, TORQUE 1
16 | 01-030900 SEAL 1
17 | 07-003087 CAP SCREW, HEX HEAD (1/2"-13 x 1-1/2", Grade 5) 2
18 | 07-065018 WASHER, HELICAL LOCK (1/2") 2
19 | 07-004128 CAP SCREW, HEX HD (5/8"-11 x 1-3/4", Grade 8) 8
20 | 07-061021 WASHER, FLAT (5/8", SAE, hardened) 8
21 | 06-039500 ADAPTER, "0"-RING TO 37° (4-6 F50X-S) 4
22 | 06-040800 ADAPTER, "0"-RING TO 37° (12 F50X-S) 2
23 | 2355160 90° ADAPTER, BENT STEM (modified 4 IT3-12-12) 2
24 TIRE AND WHEEL ASSEMBLY, DRIVE/ STEER 2
351 4800 Liquid filled
351 4810 Foam filled
25 | 02-003600 TIRE (15-22.5, 16 Ply, Tubeless, directional tread) 1
26 | 213 1830 WHEEL ASSEMBLY, DRIVE/ STEER (22.5" x 12-1/4") 1
25 | 02-038600 TIRE, NON MARKING (Optional 12" x 20" solid tire) 2
26 WHEEL ASSEMBLY (Two piece, 20" x 8", for optional solid fire only) 2
219 6870 Earlier version (wheel offset dimension "X" = 7.5" [190 mm])
02-043900 Current version (wheel offset dimension "X" = 6.5" [165 mm])

TITLE

FOUR-WHEEL DRIVE OPTION COMPONENTS,
MP/ RP SERIES WITH EXTENDABLE AXLES

Simon Aerlals Inc.

SECTION BO1 .| PLATE N0.2 8 | PAGE 01

REV. A |DATED PART

10 OCT., 1996 |NO. Fax 414-355-3172

10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON
24 Hr (Machine) 414-362-8280




19, 20
18
17

\ .~——37, 38, 39, 40

36

Art # B01.28001E

42, 43, 44

S OB0 e B Deer Road TITLE FOUR-WHEEL DRIVE OPTION COMPONENTS,
rllr\?lsu::eeV\l:sg%rgl‘r;?Sglzl:gNUSA MP/ RP SERIES WITH EXTENDABLE AXLES
L) A T ] BOT 28 ™ 01




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION ary.
27 | 02-047000 TUBE, INNER (optional with liquid filled tires) 2
28 TUBE ASSEMBLY, STEER AXLE (outer) 1
214 2670 Standard version, without lifting lug
233 1340 With lifting lug (special application)
29 TUBE ASSEMBLY, STEER AXLE (inner) 1
214 2680 Standard version, without lifting lug
233 1350 With lifting lug (special application)
30| 217 2010 CARRIER, HOSE (inner) 1
31| 217 2020 CARRIER, HOSE (outer) 1
32| 2161210 | FLAT, STEER HOSE CARRIER (must be welded to steer axle tubes) 2
33 | 07-003048 CAP SCREW, HEX HEAD (3/8"-16 x 1-3/4", Grade 5) 4
34 | 07-062016 WASHER, FLAT (3/8") 8
35 | 07-050016 NUT, STOP (3/8"-16, Grade 5) 4
36 | 216 8800 CLAMP, HOSE 8
37 | 07-003037 CAP SCREW, HEX HEAD (5/16"-18 x 4-1/2", Grade 5) 16
38 | 07-062015 WASHER, FLAT (5/16") 32
39 | 07-065015 WASHER, HELICAL LOCK (5/16") 16
40 | 07-040015 NUT, HEX (5/16"-18) 16
41 VALVE ASSEMBLY, DRIVE 1
352 2680 C12.04 for versions built prior to July, 1995
354 4500 C12.04 for versions built July, 1995 or lafer
42 | 07-040016 NUT, HEX (3/8"-16, Grade 5) 4
43 | 07-065016 WASHER, HELICAL LOCK (3/8") 4
44 | 07-062016 WASHER, FLAT (3/8") 4
45 | 06-033500 90° ELBOW, BULKHEAD UNION (6 WETX-S) 2
46 | 06-033800 90° ELBOW, BULKHEAD UNION (12 WETX-S) 4
The following parts are not illustrated:
47 HOSE KIT, 4WD UNDERCARRIAGE 1
352 2830 for versions built prior to July, 1995
354 4420 for versions built July, 1995 or later
48 | 354 4410 HOSE KIT, 4WD DRIVE AXLE 1
49 | 03-064700 TIE, CABLE (14-1/2" [37 c¢m] long) 8
50 | 10-113000 PROTECTOR, HOSE
(Rubber, 8" x 12" [203 mm x 305 mm] x 1/8" [3 mm] thick) 4
51 | 10-150800 SLEEVE, PLASTIC COIL (3/4", heat resistant)
(Bulk item. 12 ft [3.66 m] needed here.) AR.
52 | 10-150900 SLEEVE, PLASTIC COIL (1", heat resistant)
(Bulk item. 24 ft [7.32 m] needed here.) A.R.

TITLE

FOUR-WHEEL DRIVE OPTION COMPONENTS,
MP/ RP SERIES WITH EXTENDABLE AXLES

Simon Aerials Inc.

SECTION BO] .I PLATE NO.2 8 [ Pace 02

REV. A [oaTED PART
10 OCT., 1996 |NO.

10600 West Brown Deer Road
Mifwaukee Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON
24 Hr (Maching) 414-362-8280
Fax 414-355-3172




36

Art # B01.28001E

42, 43, 44

Simon Aerlals Inc.

10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON
24 Hr (Machine) 414-362-8280
Fax 414-355-3172

TITLE FOUR-WHEEL DRIVE OPTION COMPONENTS,
MP/ RP SERIES WITH EXTENDABLE AXLES
:l(\)l.?T REV. A |:)815ng,1996 SECTION BOT !PLATE NO. 28 | PAGE 02




PARTS LIST

ITEM PART NO. SEC. DESCRIPTION Qry.
1 | cAA-208476-5 [c1.11| R.H. SPINDLE ASSEMBLY 1
2 | SBW-208948-1 | TIE ROD 2
3 ROD CLEVIS, STEER CYLINDER 1
4 | spw-207390-5 CENTER STEER ARM 1
5 | 08-007100 TIE ROD END 4
6 | cAA-208477-2 [cl1.12| L.H. SPINDLE ASSEMBLY 1
7 08-004200 THRUST WASHER 2
8 08-002000 BUSHING 2
9 | 04-008900 1.1 STEER CYLINDER 1

10 | 02-009000 F1 TORQUE HUB 2

11 01-004800 D3.2 | DRIVE MOTOR/BRAKE 2

12 | 01-013100 MOTION CONTROL VALVE 1

13 01-018300 FLOW DIVIDER/COMBINER 1

14 | SDW-209145-5 RIM I

15 02-003700 STEER TIRE - 15 X 22.5 2

16 | 08-015000 SWING BEARING 1

17 01-008700 D2.1 HYDRAULIC SWIVEL 1

18 10-005500 LIP SEAL, SWING BEARING ALR

19 | 02-003600 DRIVE TIRE - 15 X 22.5 2

20 | 01-034800 GATE VALVE 1

DESCRIPTION PART NO.

UNDERCARRIAGE ASSEMBLY

CAA-209816-h

B1.19




- = AN
o)
|
2 ’
> )
4
RS
6 7 8 \9 0
14 5 14 9
A \ N\
° o o
:@ b/ °o
° o 2 9=5"0
0186/1185
DESCRIPTION PART NO.
UNDERCARRAIGE ASSEMBLY CAA-209816-4

Bi.19



PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION QTYy.

1 3509809 SPINDLE ASSEMBLY, FRONT DRIVE 2
(for four-wheel drive. Replaces part shown on 2WD plate.)
WASHER, THRUST (2-1/2"1.D., 5" O.D.)

Sy

2 | 2160130

5 | 2142740 PIN, STEER (for 4WD. ﬁeplaces part shown on éMW%S/Iaté.) 4
6 | 07-008046 CAP SCREW, SOC.HD (3/8"-16 x 1-1/4", Grade 8) 16
7 | 07-065016 WASHER, HELICAL LOCK (3/8" ? 16

11 | 07-085016 WASHER, HELICAL LOCK (1/2") 4
12 | 3515780 DRIVE HUB ASSEMBLY (steer wheels) 2
13 | Seeindex |DO03.-- MOTOR, HYDRAULIC (without brake) 1

07-065018 WASHER, HELICAL LOCK (1/2")
07-004128 CAP SCREW, HEX HD (5/8"-11 x 1-3/4", Grade 8)
3514800 TIRE AND WHEEL ASSEMBLY, DRIVE/ STEER (Liquid)

2142670 TUBE EER AXLE (outer)
2142680 TUBE ASSEMBLY, STEER AXLE (inner)
2172010 CARRIER, HOSE (inner)

07-062015 WASHER, FLAT (5/16")
3500680 |C12.04 | VALVE ASSEMBLY, DRIVE

03-064700 TIE, CABLE [14-1/2" (37 cm) long]
06-039500 ADAPTER, "O"-RING TO 37° (4-6 F50X-S)
06-040800 ADAPTER, "O"-RING TO 37° (12 F50X-S

TITLEFOUR-WHEEL DRIVE OPTION COMPONENTS, MP/ RP EXTENDABLE AXLE
PART

:I(_)ATE BO1 28 SIMON AERIALS |NC. REV. 16 JUN. 193¢ | NO.




~

\o //
LS Nl 19,20, 21
RN

18
/ 2 2%\ 17
16
- 27
6 2T\ 28
.d 26

Art # BO1.28001E

TITLEFOUR-WHEEL DRIVE OPTION COMPONENTS, MP/ RP EXTENDABLE AXLE

SIMON AERIALS INC. oo, | PLATE B01.28




PARTS LIST

SEE
ITEM PARTNO |SECTION DESCRIPTION QTY.
1 See index CYLINDER, MASTER LEVELING 1
2 | 01-008900 VALVE, LEVELING CYLINDER RELIEF 2
3 1

ENGINE ASSEMBLY
% sisizi 3R

03-025600 SWITCH, LIMIT (Double pole, single throw)
03-026200 ARM, LIMIT SWITCH
_03-026400

o ~

2

13 See index ENCY 1
14 01-020600 VALVE, SHUT OFF (3/4") 1
15 1 01-015700 VALVE, SHUT OFF (2") 1

R

()

>: s Lo SRR
F02.-- | REDUCER, SWING 1
D09.-- | CYLINDER, LIFT

HOLDING VALVE, LIFT CYLINDER

19
20
21

See index
See index

& 8
03-038100 ALA
03-036100 HORN
10-001900 CAP, FUEL
56D SDLATO

TITLE SUPERSTRUCTURE ASSEMBLY

PLATE B02.14 | SIMON AERIALS INC. evomo | kT CAA-2097941




12

20 & 21 7&8 7&9
5
3 4
19
18 Y M [\ |
T
23
22
24 25 26 27
TITLE SUPERSTRUCTURE ASSEMBLY

SIMON AERIALS INC.

REV. 10/01/90

PART
o CAA-2097941

PLATE
NO.

B02.14




PARTS LIST
SEE
ITEM PART NO |SECTION DESCRIPTION QTY.
1 See Index | D10 CYLINDER, MASTER LEVELING 1
2 | 01-008900 VALVE, RELIEF, LEVELING 2
3 | 03-025600 SWITCH, LIMIT 1

VALVE, SHUT OFF (1-1/2")
10-002100 CAP, FILLER, HYDRAULIC FLUID
STRAINER

01-015700 VALVE, SHUT OFF (2")

10-001900 CAP, FILLER, FUEL
03-036100 HORN
03-038100 ALARM, TILT

See Index VALVE BANK ASSEMBLY (DRIVE, SWING, LIFT, EXTEND)
See Index VALVE BANK ASSEMBLY (STEER, LEVEL, ROTATE)
01-016300 VALVE, RELIEF (EXTEND, LIFT)

 10-033500 GAUGE, SIGHT
03-021200 BUTTON, PUSH
K, CONTACT

TITLE SUPERSTRUCTURE ASSEMBLY
PLATE B02.15 |SIMON AERIALS INC.  wvown=|no, 2098111




=

\

A\ M

26

i\ mv /Y
LV N\

27 28 27 29 30 18

31

TITLE

SUPERSTRUCTURE ASSEMBLY

SIMON AERIALS INC. Rev. 4 MR, 52

PART
NO.

2098111 o TE

B02.15




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION QTY.
1 See index D10.-- | CYLINDER, MASTER LEVELING 1
2 | 01-008900 VALVE, LEVELING CYLINDER RELIEF 2
See index ENGINE ASSEMBLY 1

See index - | CYLINDER, LIFT
IFT CYLINDER

BATTERY (12 Volt DC)

See index . PUMP, EMERGENCY
SWITCH, LIMIT
VALVE, SHUT OFF (1-1/2")

25 10-001000 STRAINER 1
26 10-002100 CAP, HYDRAULIC FLUID FILLER 1
27 | Seeind D12 GAUGE, SIGHT 1

TITLE SUPERSTRUCTURE ASSEMBLY

::IaATE 802-26 SIMON AERIALS INC- REV. 10/01/90 zgRT




20

24, 25, 26
- ]
g 111
6 13 21
|7
N =
/ N i
3 AN :®
¥ 27
22
| T 23
_Fie 19
18 ﬁ,_,g M ] S r’—
= e Bl
14
1011 12 15
16
(@)
7 8
7 | H
9 H
o Qh
: = 45: 17
‘5 '4
TITLE SUPERSTRUCTURE ASSEMBLY

SIMON AERIALS INC.

REV. 10/01/80

PART
NO.

PUTE B02.26




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION
1 04-011101 VALVE, TELESCOPE CYLINDER HOLDING
2 03-025600 SWITCH, LIMIT
ARM, LIVIT SWITCH

% kS

s bl e occoffh.
PAD, MOVING ANCHOR WE
BUSHING, PLATFORM PIVOT
CABLE, ELECTRICAL (24

Socdocodiaisiiangs

| SHAFT, RETRACT ROPE SHEAVE
PAD, MID BOOM WEAR (Top front) (Slider pad)
ROPE, RETRACT [3/8" (9.5 mm) x 343" (8.7 M) long
aasans: sorsaPansnonse: o % B

ADATRSNTASA AR A A

m— FOREl
¥ -\ 1 3 3 ¥ ;:f!‘
2 \\@\@&:\\\:‘ 2 .;\: 3 B bod S atRion SR Rod aoocti? Do BB LR B ot dotia T £ o 2 \4‘:”
2088619 PAD, BASE BOOM WEAR (Side) (Slide

PAD, MID BOOM WEAR (Top rear) (Slider pad)

SRS = : LR R

See index . CYLINDER, TELESCOPE (Extend

2088570 PAD, MID BOOM WEAR (Bottom front) (Slider pad)
PAD, TIP BOOM WEAR (Bo Slider pad

g SOORG "»"‘t:.' % m;: ; X :

SO i 3 ] G
%‘;%-:\ "-‘:\.:g ! M@iﬁ%\% i honeati s SEEAEE R T FIL joo mﬁk&& RO
36 2088631 PAD, MID BOOM WEAR Slider p
» 2089443 SUPPORT, HOSE TRACK
» 2089421 Ao ANCHOR, HOSE TRACK

T e

PLATE 503,18 [SIMON AERIALS INC.  sevaawnm|jo,  CAA-2098083




9,10 13
26 \
‘—‘Wé@

/"\,‘ \ &
—\ \%{ 27
14,15, 16

12 25

23 1

5 4

Detail . . . Hose Track and Moving Anchor

TMLE  BOOM ASSEMBLY, MPH 80 OR MP 80-1 (BENT TIP) (PLATE 1 OF 2)

SIMON AERIALS lNC. REV. 23 APR., 1993 ':]AORT CAA-2098083 F"‘LOATE BO3.18




PARTS LIST
SEE
ITEM| PARTNO ([SECTION DESCRIPTION Qry.
1 SCRAPER, BASE BOOM TOP 1
2 PLATE, SEAL MOUNTING (Base boom top) 1
1

& i : :-.x.\mw »:mm-.-&w.-.\. BTG & mﬁ%

BRUSH, OOM BOTTOM (10-1/2")

PLATE, SEAL MOUNTING (Base boom side)
| BRUSH, BASE BOOM SIDE_

e

RS SR SR R = :%\
PLATE, SEAL MOUNTING (Mid
BRUSH, MID BOOM TOP (13")
PLATE, SEAL MOUNTING (Mid boom bo

PLATE, SEAL MOUNTING (Mid boom s
BRUSH, MID BOOM SIDE (15-1/2")
WIPER, MID BOOM SIDE

BRRG DR L f

e
TITLE

PLATE B03.18]|SIMON AERIALS INC.  revauwm.m|no. CAA-2098083




Detail . . . Base Boom Wiper Arrangement

= 1
= \ H“ 1II|||||||I|
23
25 é
T~—25
\ 24
Detail . . . Hose Track Cover

Detail . . . Mid Boom Wiper Arrangement

TITLE  BOOM ASSEMBLY, MPH 80 OR MP 80-1 (BENT TIP) (PLATE2 OF 2)

SIMON AERIALS INC.  wvawno | CAA-2098083 (o'~ B03.18




PARTS LIST

ITEM PART NO. SEC. DESCRIPTION QTyY.
1 SCD-208361-4 SLIDER PAD, MID BOOM (TOP-FRONT) 1
2 SCD-204328-9 SLIDER PAD, TIP BOOM (TOP-FRONT) 1
3 MOVING ANCHOR 1
L SCD-208371-7 SLIDER PAD, BASE BOOM (REAR-BOTTOM) 1
5 SBD-208860-0 SLIDER PAD, BASE BOOM (REAR-TOP) 1
6 SAD-207299-9 SLIDER PAD, MID BOOM (REAR BOTTOM) 1
7 SBD-201293-3 SLIDER PAD, EXTEND CYLINDER 1
8 SBD-208864-4 SLIDER PAD, MID BOOM (REAR-TOP) 1
9 SEE INDEX D20 SLAVE LEVELING CYLINDER 1

10 SEE INDEX D21 HOLDING VALVE, SLAVE LEVEL CYLINDER 2

11 g1-00240¢C HOLDING VALVE, EXTEND CYLINDER 2

12 SEE INDEX D19 EXTEND CYLINDER 1

13 08-011100 LEAF CHAIN, FRONT (INSIDE) 1

14 SEE INDEX F3 HOSE TRACK 1

15 08-011000 LEAF CHAIN, REAR (OUTSIDE) 2

16 HYDRAULIC HOSE, HPC RETURN 1

17 HYDRAULIC HOSE, HPC PRESSURE 1

18 HYDRAULIC HOSE, SLAVE CYLINDER ROD 1

19 HYDRAULIC HOSE, SLAVE CLYLINDER CASE 1

20 ¢ -.85000 MULTI CINDUCTOR CABLE A.R

21 c 21400 LIMIT SWITCH 1

22 -026400 LEVER ARM, LIMIT SWITCH 1

23 53D-203772-9 ANCHOR BLOCK, CHAIN SHEAVE PIN 2

24 SAD-203763-9 PIN, FRONT CHAIN SHEAVE 1

25 SCD-203802-5 SHEAVE, FRONT CHAIN 1

26 08-009000 SLEVE BEARING (DRILL GREASE HOLE AT ASSEMBLY) 3

27 SAD-200629-9 GUARD PLATE 1

28 SBW-204198-6 CHAIN ANCHOR BLOCK 1

29 RETAINER PLATE 1

30 SBD-201293-3 SLIDER PAD, CHAIN ANCHOR 1

31 SBA-20464L8-4 SIDE SLIDER PAD 8

33 68-002200 FLANGE BEARING 2

34 SCW-209749-9 CHAIN ANCHOR BRACKET 1

35 SBD-203808-5 CHAIN ADJUSTING SCREW 2

36 $SBD-206930-3 PIN, REAR CHAIN SHEAVE 1

37 SCD-203803-0 SHEAVE, REAR CHAIN 2

38 SAD-~-203762-4 CHAIN ANCHOR PIN, 4" LG. (NOT SHOWN)D 2

39 SAD-203768-4 CHAIN ANCHOR PIN, 2" LG. (NOT SHOWN) 3

4o 07-070305 COTTER KEY, CHAIN PIN (NOT SHOW) 0

DESCRIPTION PART NO.

BOOM ASSEMBLY

CAA-209814-6

B3./9




1285/1185

REAR VIEW BOOM ASSY

FRONT VIEW BOOM ASSY

DESCRIPTION

BOOM ASSEMBLY

PART NO.
CAA-209814-6

B3.

19




PARTS LIST
SEE

ITEM| PARTNO |SECTION DESCRIPTION QTY.
1 PLATFORM WELDMENT
(Standard type, with Rotary Actuator mounted under floor) 1
For Hydraport controls (with 2 "Joystick" controls):

205 6399 MPN Series (36" x 60" [.91 M x 1.52 M])

Later style, with Platform Rotate an
in_ box on outside of left side of console:

230 5280

3| 2041724 PIVOT, DOOR
4 | 207 6577 BAR, LATCH
51 2041649 SPACER, LATCH BAR PIVOT 1

10 07-003043 CAP SCREW, HEX HEAD (3/8"-16 x 3/4", Grade 5)

15 | 07-003053 CAP SCREW, HEX HD (3/8"-16 x 3", Grade 5)
16 | 07-062016 WASHER, FLAT (7/16")
17 | 07-050016 NUT, HEX LOCK (3/8"-16, Grade 5)

19 07-003045 CAP SCREW, HEX HEAD (3/8"-16 x 1", Grade 5) 4
20 | 07-050016 NUT, LOCK (3/8"-16, Grade 5) 4
21 07-062016 WASHER, FLAT (7/16") 8

TITLE PLATFORM ASSEMBLY, MP SERIES (PLATE 1 OF 4)
PLATE B04.02 [SIMON AERIALS INC.  cvoroce.on | no, |




: |
. Standard Latch Bar.

%0\

//”
[~

44, 45, 46 |

/.

47,5
48

_______ L 5 1 VOl |

______________________

_______ o g
S 12 Art # B04.02001E

TITLE PLATFORM ASSEMBLY, MP SERIES (PLATE 1 OF 4)

SIMON AERIALS INC. oo | o, | o = B04.02




PARTS LIST
SEE
ITEM PART NO SECTION DESCRIPTION QTY.
22 See Index . { D24. - - | ACTUATOR, ROTARY (Helical type, 180°) (includes pins) 1
23 PIN, PLATFORM PIVOT (1-1/4" x 20") 1
210 2940 except Canada (Standard type, included with actuator) 1

25 01-001900 VALVE, DOUBLE LOCK
Earli i N

233 5380
233 5510

07-004089 2" long, for all except with 96" platform
07-004100 6" long, for Model MP 40 with 96" platform
07-113400 8", long, for models with 96" platform except MP 40

.D., 1" long)

(earlier versions)
SOLE ASSEMBLY

See Plate

(Earlier versions) 2
38 | 01-020800 VALVE, CHECK

42 | 07-060014 WASHER, FLAT (1/4", SAE) 2
43 | 07-050014 NUT, LOCK (1/4"-20, Grade 5) 2

TITLE PLATFORM ASSEMBLY, MP SERIES (PLATE 2 OF 4)
PATE B04.02 | SIMON AERIALS INC.  weooromc, s [ o,




?
(.3
7
ax:)

%0\

e
// :

44, 45, 46

34,35,36

!
H

)

)

6

‘ g\ | |
| | 10 l ‘Optional Roller Gate:
. Standard LatchBar = = g eamesn~  coocccctooootoomomoos :
_______ heeleonbbd ol
G 1 2 Art # B04.02001E
TITLE PLATFORM ASSEMBLY, MP SERIES (PLATE 2 OF 4)
SIMON AERIALS INC.  cvoroco. e | mo No. = B04.02




PARTS LIST
SEE
ITEM PART NO SECTION DESCRIPTION QTY.
44 | 01-001900 VALVE, CHECK (Pilot operated) 1
45 | 06-039500 ADAPTER, "O"-RING TO 37° (4-6 F50X-S) 2
46 | 06-044400 90° ELBOW, STRAIGHT THREAD (4-6 C50X-S) 2

%

54 203 39 , (forea
55 07-003042 CAP SCREW, HEX HEAD (3/8"-16 x 5/8", Grade 5) 2
07-065015

For some earlier versions.) 1
59 203 3893 PIN (3/8" dia. x 2-1/16" long) 1
60 08-010500 BEARING, FLANGED (3/8" I.D.) (for later versions) 2

6"-18 x 1-1/2", Grade 5)
65 07-065015 WASHER, HELICAL LOCK (5/16")
F50X-S

N NN

06-032000 ,
71 03-026600 SWITCH, LIMIT
72 MACHINE SCREW

74 | 07-040014 NUT, HEX (1/4"-20, Grade 5) 1
75 07-060014 WASHER, FLAT (1/4", SAE) (for later versions) 4

TITLE PLATFORM ASSEMBLY, MP SERIES (PLATE 3 OF 4)
FLATE B04.02 |SIMON AERIALS INC.  coosec. o | no, |




Art # B04.02002E

TITLE PLATFORM ASSEMBLY, MP SERIES (PLATE 3 OF 4)

SIMON AERIALS INC.

REV. 07 DEC., 1994

PART
NO.

PLATE
NO.

B04.02




PARTS LIST

SEE
ITEM| PARTNO [SECTION DESCRIPTION QTy.
76 205 6766 TRAY, HOSE (Hose channel) (Separate item, for first type.) 1
77 | 03-067000 OUTLET, DUPLEX (20 Amp, 110 Volt AC) 1
78 | 03-062100 BOX, DUPLEX OUTLET (Weatherproof) 1

bkt

10-034000 BELT, SAFETY

87 10-042500 COVER, CONSOL (black vinyl) (option)
88 10-163800 STUD, BUTTON SNAP (stainless steel) A.R.
07-099300

91 | 2054670 CLAMP, HOSE (2 hole, #4) AR.
92 | 07-062014 WASHER, FLAT (1/4")

97 | 03-064100 MOUNT, CABLE TIE (Adhe AR.

TITLE PLATFORM ASSEMBLY, MP SERIES (PLATE 4 OF 4)
PLATE B04.02 |SIMON AERIALS INC.  cvoroccon | no, |




%0\

//'}
[~

47,5
48

44,45, 46 |

Standard Lateh Bar Optional Roller Gate
""" — 1y
TITLE PLATFORM ASSEMBLY, MP SERIES (PLATE 4 OF 4)
SIMON AERIALS INC.  .cvcroce. oo | ui PLATE B04.02




PARTS LIST

ITEM

PART NO

SEE
SECTION

DESCRIPTION

Qry.

TITLE

351 4160
204 1724
207 6577

il oftis
08-010100
210 8380
07-003043

03-021301
03-021302
214 6800

01-202000

07-004089

10-034000
10-033900

PLATFORM WELDMENT

(Standard type, with Rotary Actuator mounted under floor)
For Earliest style Electro-Proportional controls (with 4

5

BAR ASSEMBLY, LATCH
PIVOT, DOOR
BAR, LATCH

" SPRING AND TUBE ASSEMBLY
SPACER
CAP SCREW, HEX HEAD (3/8"-16 x 3/4"

SWITCH (Single pole, double throw)
COVER, SWITCH (Guard type, with latch)
STEP, PLATFORM (17-1/2" [.44 M] high) (not shown
O

el
MANIFOLD, RELIEF/ CHECK VALVE
(Later versions. Two cartridges protrude from block.)

BELT, SAFETY
LANYARD, SAFETY BELT

PLATFORM ASSEMBLY, MP SERIES

FATE B04.06

SIMON AERIALS INC.

PART

REV.01DEC., 1994 | NO.




2thru12\ r

13,14,15 —_||
'_é'/-l\ﬁﬁ\L\/J [ I
[ =2/ — A H
//
17,19,
20, 21

17,19, 18
20, 21
View "A-A"
TITLE PLATFORM ASSEMBLY, MP SERIES

SIMON AERIALS INC. oo, | g | PLATE B04.06




PARTS LIST

ITEM

PART NO

SEE
SECTION

DESCRIPTION QTY.

211 4440
210 1450

230 5270
230 6920

351 4160

- 07-003047

07-050016

08-010100

07-058400
03-021300

03-021301

01-001900

01-202000

233 5510
10-129200

PLATFORM WELDMENT
(Standard type, with Rotary Actuator mounted under floor) 1
For Full Hydraulic controls (4 "Joysticks"

i

MP Series (36" x 96" [.91 M x 2.44 M]) (Optional)
MPN Series (36" x 60" [.91 M x 1.52 M]) (Standard)
Later style, with Platform Rotate and Level valves both

j 5 B ) 6 N AL v 3 ¥ ww
MPN Series (36" x 60" [.91 M x 1.52 M]) (Standard)
Special Application (30" x 60" [.76 M x 1.52 M])
BAR ASSEMBLY, LATCH (standard "Lift and Swing" style
,

CAP SCREW, HEX HEAD (3/8"-16 x 1-1/2", Grade 5)
NUT, HEX LOCK (3/8"-16, Grade 5)
SPRING AND TUBE ASSEMBLY

NUT, LOCK (1/2"-13, Grade 8)
SWITCH ASSEMBLY, FOOT (Single pole)
SWITCH (Single pole, double throw)
i t,m

VALVE, DOUBLE LOCK
(Earlier versions. No cartridges protrude from block.)
MANIFOLD, RELIEF/ CHECK VALVE

except Model MP40'(6“ [152 rﬁm] thick)
DECAL, "CAUTION, DO NOT ROTATE . . ." (found on some

earlier versions having 96" platform, but no spacer

TITLE PLATFORM ASSEMBLY, MP SERIES (PLATE 1 OF 2)
PLATE B4 07 |SIMON AERIALS INC.  cvoroso. o | o,




||||||||||||||||||||||||||||||||||||||

__Earlier Version
@/ 37

39

>

(U
. LA
48 \\\

13,14, 15

CAUTION!

Art # B04.07001E

PLATFORM ASSEMBLY, MP SERIES (PLATE 1 OF 2)

TITLE

B04.07

PLATE
NO

PART

NEW 01 DEC.. 1994 | NO.

SIMON AERIALS INC.




PARTS LIST

.
10-159100

TITLE

08-002500

01-018900

See Plate . .

07-003009

06-039500
06-044400
07-040015

03-062200
10-034000
10-033900

10-163800
07-099300

6" long, for Model MP 40 with 96" platform
' e ’ e

2" 0.D. flange, 1-1/2" long) (later versions)
BEARING, SLEEVE (1-1/4"1.D., 1-5/8" O.D., 1" long)
earlier versions)

R
VALVE, NEEDLE (#6 SAE Ports)
D14. - | VALVE, PLATFORM LEVEL AND ROTATE (Later versions) |
CAP SCREW, HEX HEAD (1/4'-20 x 2*, Grade 5)

“ADAPTER, "O"-RING TO 37° (4-6 F50X-S)
90° ELBOW, STRAIGHT THREAD (4-6 C50X-S)
NUT, HEX (5/16"-18, Grade 5)

C
COVER, DUPLEX OUTLET (Weatherproof)
BELT, SAFETY
LANYARD, SAFETY BELT

COVER, CONSOLE CONTROLS (black vinyl) (option)
STUD, BUTTON SNAP (stainless steel)
RIVET, BLIND (1/8" x 1/8", stainless steel)

PLATFORM ASSEMBLY, MP SERIES (PLATE 2 OF 2)

SEE
ITEM| PARTNO |[SECTION DESCRIPTION QTYy.
22 CAP SCREW, HEX HEAD (1/2"-13, Grade 8) 6
07-004089 2" long, for all except with 96" platform
07-004100

PLATE
NO.

B04.07

SIMON AERIALS INC.  wcvoromo.rme o




||||||||||||||||||||||||||||||||||||||

__Earlier Version
@/ 37

13,14, 15

>

o

/4

7L

4 AY
&I/
R XK
WA
\ \.“oo.“
%
yi

%\ 7

AN
) P
\Oo:w.,. J/ A
O
.......::t\%

/_:I\ \ \m//, ...... CXHXXY
-
/ 7/ ) oooﬂvw\’l. \~
YA/
/ / X
/

A
o o — -

CAUTION!

17,18, 19

Art # B04.07001E

LY, MP SERIES (PLATE 2 OF 2)

PLATFORM ASSEMB
SIMON AERIALS INC.

TITLE

B04.07

PLATE
NO

PART

NEW 01 DEC., 1994 | NO.




PARTS LIST

ITEM

PART NO

SEE
SECTION

DESCRIPTION

QTY.

210 1540
Call Simon
Call Simon

230 5320
230 5260
416

07-003047
07-050016
08-010100

07-058400
219 8520
219 8510

03-021300

03-021301

03-021302
B30

03-045000
03-045500
03-063300

TITLE

PLATFORM WELDMENT
(Standard type, with Rotary Actuator mounted under floor)
For "Type 2" Electro-Proportional controls (with 3

MP Series (36" x 72" [.91 M x 1.83 M]) (Standard)
MP Series (36" x 96" [.91 M x 2.44 M)) (Optional)
MPN Series (36" x 60" [.91 M x 1.52 M]) (Standard)

MP Series (36" x 96" [.91 M x 2.44 M]) (Optional)
MPN Series (36" x 60" [.91 M x 1.52 M]) (Standard

SSE dard "Lift and Swi |

CAP SCREW, HEX HEAD (3/8"-16 x 1-1/2", Grade 5)
NUT, HEX LOCK (3/8"-16, Grade 5)
SPRING AND TUBE ASSEMBLY

NUT, LOCK (1/2"-13, Grade 8)
BAR, GATE (optional pull up "Roller Gate" style)

SWITCH ASSEMBLY, FOOT (Single pole)
SWITCH (Single pole, double throw)
COVER, SWITCH (Guard type, with latch)

REDUCER (3/4" to 1/2")
GRIP, CORD (1/2", with .31" to .38" seal) or
D (9 (o] 2" H h ) 31 ”n 38"

PLATFORM ASSEMBLY, MP SERIES (PLATE 1 OF 3)

PLATE
NO.

B04.16

SIMON AERIALS INC.

PART

NEW 01 DEC., 1984 | NO.




Earlier Version

52,53,54' " . ttoimoinoit :
S 58

57

. d . 2 ! :
) S T .Optional Roller Gate;
. Standard Latch Bar;

é_/— 12 Art # B04.16001E
TITLE PLATFORM ASSEMBLY, MP SERIES (PLATE 1 OF 3)

SIMON AERIALS INC.  eworomo.rse | g Pt B04.16




PARTS LIST

SEE
ITEM| PARTNO [SECTION DESCRIPTION QTY.
26 STEP, PLATFORM 1
214 6800 Standard version (17-1/2" [.44 M] high)
2198710 |

TITLE

210 2940

219 4500
01-001900

233 5380

2335510

07-004100
07-113400

See Index .

07-003045
07-062016

01-020800
01-000500

Optional longer step (21-1/2" . 55 M] high)
TS

PIN, PLATFORM PIVOT (1-1/4" x 20")
except Canada (Standard t [

CSA standards (Specify if this type is needed)
VALVE, DOUBLE LOCK
(Earlier versions. No cartridges protrude from block.

2

SPACER, ROTARY ACTUATOR (for use with 96" platform)
Model MP 40 (4" [102 mm] thick)
_except Model MP40 (6" [152 mm] thick)

2" long, for all except with 96 platform
6" long, for Model MP 40 with 96" platform
for models with 96" platform except MP 40

PLATFORM CONTROL CON
CAP SCREW, HEX HEAD (3/8"-16 x 1", Grade 5)
WASHER, FLAT (3/8")

VALVE, CHECK
VALVE, NEEDLE

PLATFORM ASSEMBLY, MP SERIES (PLATE 2 OF 3)

o B04.16

SIMON AERIALS INC.

PART
NO.

NEW 01 DEC., 1994




: Earlier Version
52,53, 54~ —ier Yersion

60 58
61 A~ @/ 57
~\ 59
62

1 [ : 2 . E
] S0 T .Optional Roller Gate!
. Standard Latch Bar:

______ ér-;_’: -1—2‘ Art # B04.16001E
TITLE PLATFORM ASSEMBLY, MP SERIES (PLATE 2 OF 3)

SIMON AERIALS INC.  cuoroee. o | No, | No. ~B04.16




PARTS LIST

06-044400
07-040015
07-065015

07-011355
07-050011
03-042000

07-029365

10-042500

03-
03-064700
03-064000

SAE)
o

90° ELBOW, STRAIGHT THREAD (4-6 C50X-S)
NUT, HEX (5/16"-18, Grade 5)
WASHER, HELICAL LOCK (5/16")

MACHINE SCREW, ROUND HEAD (#10-24 x 3/4
NUT, LOCK (#10-24, Grade 2)
CONNECTOR, CABLE (2 screw, 3/8")

SCREW, HEX WASHER H
(#12 x 1", Self drilling, with rubber seal)
COVER, CONSOLE CONTROLS (black vinyl) (option)

The following are also found on platform assemblies:

e (20" (508 mm] long
TIE, CABLE (14-1/2" [368 mm] long)
TIE, CABLE (7.4" [188 mm] lon

SEE
ITEM PART NO SECTION DESCRIPTION QTy.
48 See Index . ] D14.-- VALVE, PLATFORM LEVEL AND ROTATE (Later versions) 1
49 07-003009 CAP SCREW, HEX HEAD (1/4"-20 x 2", Grade 5) 2
50 07-060014 WASHER, FLAT (1/4" 2

TITLE PLATFORM ASSEMBLY, MP SERIES (PLATE 3 OF 3)
PATE B04.16 |SIMON AERIALS INC.  wewoioee. o [ no.




. Stan

5\ 3. 2
| 10

dard Latch Bar:

______________

_____________________

Art # B04.16001E

TITLE

PLATFORM ASSEMBLY, MP SERIES (PLATE 3 OF 3)

SIMON AERIALS INC.  cworoso. o | no

" TEB04.16




PARTS LIST
SEE

ITEM PART NO SECTION DESCRIPTION QTY.

1 PLATFORM WELDMENT
(Standard type, W|th Rotary Actuator mounted under floor) 1

MP Series (36" x 72" [.91 M x 1.83 M]) (Standard)
232 4340 MP Serles (36" x 96" [ 91 M x 2.44 M]) (Optional)
219 5480 ) (Stand

204 1649 SPACER, LATCH BAR PIVOT
07-003047 CAP SCREW, HEX HEAD (3/8"-16 x 1-1/2", Grade 5)
07-050016 NUT, HEX LOCK (3/8"-16, Grade 5)

07-003096 CAP SCREW, HEX HEAD (1/2"-13 x 3-3/4", Grade 5)
07-058400 NUT, LOCK (1/2"-13, Grade 8)
219 8520 BAR, GATE (optional pull up "Roller Gate" style)

07-050016 NUT, HEX LOCK (3/8"-16, Grade 5)
03-021300 SWITCH ASSEMBLY, FOOT (Single pole)
03-021301 [

07-065014 WASHER,
03-045000 REDUCER (3/4" to 1/2")
03-045500 GRIP, CORD (1/2", with .31" to .38" seal) or

STEP, PLATFORM
214 6800 Standard version (17-1/2" [.44 M] high)
219 8710 Optional longer step (21-1/2" [.55 M] high)

TITLE PLATFORM ASSEMBLY, MP SERIES (PLATE 1 OF 3)
PLATE B04.20 [SIMON AERIALS INC.  wcocres s |No.




53

¢

56, 57

T
T 54\\@

Art # B04.20001E

23, 24, 25
18,19, 20

™
(4]
=
o
L
el
o
(4]

\
v

YATA"

/
/)
Wi

A\ A\

VA
l/

04010404\040\4.\04040{

)

74

P SERIES (PLATE 1 OF 3)

LY, M

PLATFORM ASSEMB
SIMON AERIALS INC.

TITLE

B04.20

PLATE
NO

PART

REV. 28 FEB., 1995 | NO.




PARTS LIST

SEE
ITEM| PARTNO |SECTION DESCRIPTION QTy.
30 02-010600 | D24.06 | ACTUATOR, ROTARY (Helical type, 180°) (includes pins) 1
31 PIN, PLATFORM PIVOT (1-1/4" x 20") 1
210 2940 except Canada (Standard type, included with actuator) 1

219 4500 CSA standards (Specify if this type is needed) 1
33 08-040700 RING, RETAINING (1-1/4") 4
34 SPACER, ROTARY ACTUATOR (if required, see below 1

35 - CAP SCREW, HEX HEAD (1/ "3, Grade 8) 6
07-004089 2" long (for all versions not using rotary actuator spacer)
07-004095 3-1 / " long (for versions having 1-1/2" [38 mm] spacer)

37 | 08-002200 BEARING, FLANGED (1-1/4"1.D., 1-1/2" O.D
2" O.D. flange, 1-1/2" long) 2
| 38 | See Plate .. C08.-- | PLATFORM CONTROL CONSOLE ASSEMBLY 1

40 | 10-069600 | " CLAMP, TUBE (1-1/4" 0.D.) 4
41 | 07-003045 CAP SCREW, HEX HEAD (3/8"-16 x 1", Grade 5) 4
42 | 07-062016 WASHER, (3/8") 8

07-060014 WASHER, FLAT (1/4", SAE)
07-050014 NUT, LOCK (1/4"-20, Grade 5)
01-001900 VALVE, CHECK (Pilot operated)

07-065015 WASHER, HELICAL LOCK (5/16")

TITLE PLATFORM ASSEMBLY, MP SERIES (PLATE 2 OF 3)
PLATE B4 20 [SIMON AERIALS INC. 3 [ror




Al

48, 49, 50

% 23, 24, 25
3 18, 19, 20

34

Art # B04.20001E

______________________

TITLE PLATFORM ASSEMBLY, MP SERIES (PLATE 2 OF 3)

PLATE

SIMON AERIALS INC.  cvcereevos | o "ATE B04.20




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION QTY.
53 RECEPTACLE, ELECTRICAL CONVENIENCE 1
03-067000 Duplex, 20 Amp, 110 Volt AC, Self-grounding
03-711300 Single, 20 Amp, 220 Volt AC

~For sing tle
56 07-011355 MACHINE SCREW, ROUND HEAD (#10-24 x 3/4")
57 07-050011 NUT, LOCK (#10-24, Grad

NN

(#12 x 1", Self drilling, with rubber sea
61 11-203300 CAPLUG (1-1/4"1.D.)
62 10-034000 BELT, SAFETY 1

(#12 x 1", Self drilling, with rubber seal) 2
66 COVER, CONSOLE CONTROLS (black vinyl) (option) 1
10-042500 With Electro-Proportional controls

68 | 07-099300 RIVET, BLIND (1/8" x 1/8", stainless steel) 4
69 10-063200 TUBING, FOAM INSULATION (option)
(1-1/8"

The following are also found on platform assembilies:

74 | 07-050014 NUT, LOCK (1/4"-20, Grade 5) AR.
75 | 03-066400 TIE, CABLE (20" [508 mm] long) AR.
76 | 03-064700 TIE, CABLE (14-1/2" [368 mm] long) AR.

TITLE PLATFORM ASSEMBLY, MP SERIES (PLATE 3 OF 3)

PLATE BO4 20 SIMON AERIALS INC- REV. 28 FEB., 1995 ZIC\)RT




3

¢

56, 57

L
T 54\“\@

e %\ 58—

51,52
48, 49, 50

Art # B04.20001E

23, 24, 25
18,19, 20

30 thru 33

=\ 7 N
§~\‘(&%ww&ﬁmww

4

Vi n
/1 B

4

AR
\0000

\
2 Y

—

69, 70

‘ /)
K ..t..&u
X ) A P
AN / ®
sQQQ‘ M L)
§ ) A/
/) e
R-Il@
e
/
/A

.
@

||||||||||||||||||||||||

P SERIES (PLATE 3 OF 3)

LY, M

PLATFORM ASSEMB
SIMON AERIALS INC.

TITLE

B04.20

PLATE
NO

PART

REV. 28 FEB, 1995 | NO.




PARTS LIST

SEE
ITEM| PARTNO |SECTION DESCRIPTION QTYy.
1| 2326430 COVER WELDMENT, PLATFORM CONSOLE 1

2 | 07-017046 CAP SCREW, BUTTON HEAD

10-030100
07-013414
07-040111

3/8"-1 Hex socket, Grade

:

LATCH, DRAW

MACHINE SCREW, ROUND HEAD (#10-32 x 1/2", Grade 2)

TITLE PLATFORM CONSOLE COVER ASSEMBLY, MP/ RP SERIES
PLATE B304 299| SIMON AERIALS INC. evvoor e | ka?T 2326440




Art # B04.29901E

TITLE PLATFORM CONSOLE COVER ASSEMBLY, MP/ RP SERIES

SIMON AERIALS INC.  wvoor o | odT 9306440  [No "B04.299




PARTS LIST
SEE
ITEM| PARTNO |SECTION DESCRIPTION QTYy.
SENSOR RING PACKAGE 1
Call Simon for 36" x 60" (.91 M x 1.52 M) Platform
234 5620 for 36" x 72" (.91 M x 1.83 M) Platfo

e
Call Simon for 36" x 60" (.91 M x 1.52 M) Platform
for 36" x 72" (.91 M x 1.83 M) Platform

234 5540 (.91 M x 1.83 M) Platform
Call Simon for 36" x 96" (.91 M x 2.44 M) Platform
3 _ SENSOR RING HALF (without limit switch actuator plate)

Call Simon for 36" x 96" (.91 M x 2.44 M) Platform
4 | 217 3950 COLLAR, SENSOR RING
5 | 06-015300 UNION (12 HTX-S)

N A

9 | 03-428300 SWITCH, LIMIT ]
10 | 2175320 ROD, SENSOR RING SWITCH
11 | 234 5550 BRACKET, SWITCH MOUNTING 1

15 | 10-116800 | 'DECAL, "SENSOR RING OVERRIDE . . . 1
16 | 03-085200 CABLE, ELECTRICAL (SJO, 2 conductor, #16 AWG)
(Bulk item, order as needed. 7 Ft. [2.1 M] needed here) A.R.

TITLE PLATFORM SENSOR RING ASSEMBLY (PLATE 1 OF 2)

'I:I(_)ATE BO499 SIMON AER'ALS INC- NEW 23 MAR., 1995 ZQRT




35

W
122

35

Jo o 0 0 0 0 0 0 0o 0 o0 9 o 00

(ooaooooooooooao()

Art # B04.99001E 35

TITLE PLATFORM SENSOR RING ASSEMBLY (PLATE 1 OF 2)

SIMON AERIALS INC. oo v | RRRT PLATE B04.99




PARTS LIST
SEE
ITEM| PARTNO [SECTION DESCRIPTION QTy.
19 | 234 5560 STEP, FIXED (12-1/4" [.31 M] long)
(replaces step found on standard platform) 1
20 | 2345570 TAB, STEP MOUNTING

24 | 07-050017 NUT, HEX LOCK (7/16"-14, Grade 5) 2
25 | 07-003026 CAP SCREW, HEX HEAD (5/16"-18 x 1-1/4", Grade 5) 4
26 | 07-062015 WASHE LAT (5/16")

29 | 11-078000 HOOK, SNAP 1
30 | 208 4608 TAB, CHAIN MOUNTING 2
31 | 2335510 SPACER, PLATFORM (6" [152 mmY]) 1

34| COVER, SENSOR RING (Black, vinyl coated nylon) 2
Call Simon for 36" x 60" Platform
10-259301 for 36" x 72" Platform (131" [3.3 M] long)

(6 Ft. [1.8 M] section)
37 COVER, TOP RAIL (Black, vinyl coated nylon) 1
_Call Simon ] form

30 | 10-255407 COVER, PLATFORM CORNER (Black, vinyl coated nylon) 4
(41" [1.04 M] long)

TITLE PLATFORM SENSOR RING ASSEMBLY (PLATE 2 OF 2)

"o= B04.99 |SIMON AERIALS INC.  cvoum o no.




6 0 © 0 000 0 0 O

\ﬁoooooocoooo

©

(37) \\
o2
13

35

Art # B04.99001E

PLATFORM SENSOR RING ASSEMBLY (PLATE 2 OF 2)

TITLE

B04.99

PLATE
NO.

PART
NO.

NEW 23 MAR., 1995

SIMON AERIALS INC.




PARTS LIST
SEE
ITEM PART NO SECTION DESCRIPTION QTY.
SPINDLE ASSEMBLY (Right) 1
2061847 Type 1 (see note at item 1) 1
3502495 Type 2 (see note at item 1) 1

earlier Model MP 50,
all Model MP 60 and MP 70, and

has an outside diameter of 4-1/2" (114 mm).

1 | 2024390 SPINDLE (Right) (Tyj 1

s SomsnsncSsensnesSsesoon Zoen

Note: the "Type 2" spindle consists of two pieces welded
together (pin housing and spindle are machined from one
block of metal, with steering arm welded to it).

5 | 01-030700 SEAL, SHAFT OIL (3-1/4"1.D., 4-1/2" O.D.) 1
6 | 07-030651 STUD, WHEEL MOUNTING (3/4"-16 x 2-1/2", Grade 5) 10
7 | 07-062027 WASHER, FLAT (1-3/4") 1

11 | 07-0 , HEAD ( 1/2", Grade 5) 3
12 | 07-065014 WASHER, HELICAL LOCK (1/4") 3
13 08-002000 BEARING, FLANGED (used prior to September 1984)

14 | 08-051300 FITTING, GREASE (1/8", 90°) 1

TITLE SPINDLE ASSEMBLY, RIGHT HAND

PLATE 501.05 | SIMON AERIALS INC. ey usn, e | RoRT




2
13 5 3 11,12

14\%? X - N

SECTION "A" - "A"

TITLE SPINDLE ASSEMBLY, RIGHT HAND

SIMON AERIALS INC. o v oo | o "B C01.05




PARTS LIST

SEE
ITEM PART NO  |SECTION DESCRIPTION QTy.
SPINDLE ASSEMBLY (Left) 1
2061834 Type 1 (see note at item 1) 1
3503089 Type 2 (see note at item 1) 1

all Model MPN 55 and MPN 60,
earlier Model MP 50,
| Model MP 60 and MP and

has an outside diameter of 4-1/2

1 2024408 SPINDLE (Left) (Type 1) 1

Note: th ype 2" spindle consists of two pieces welded
together (pin housing and spindle are machined from one
block of metal, with steering arm welded to it).

5| 01-030700 SEAL, SHAFT OIL (3-1/4"1.D., 4-1/2" O.D.) 1
6 | 07-030651 STUD, WHEEL MOUNTING (3/4"-16 x 2-1/2", Grade 5) 10
7 2027 WASHER, FLAT (1-3/4" 1

11 07-003001 CAP SCREW, HEX HEAD (1 rade 5)
12 | 07-065014 WASHER, HELICAL LOCK (1/4") 3
13 | 08-002000 BEARING, FLANGED (used prior to September 1984)

14 08-051300 FITTING, GREASE (1/8", 90°) 1

TITLE SPINDLE ASSEMBLY, LEFT HAND

EBATE CO"' 06 SIMON AERIALS INC- REV. 12 MAR., 1993 [I:(A)RT




O K @)
O
A el
. 2
11,12 3 13
4
10 ‘\v |
\ § /14
\\ .
o N A
8
7 3 4 13
SECTION "A" - "A"
TITLE SPINDLE ASSEMBLY, LEFT HAND
SIMON AERIALS INC.  ccumss | o PLATE C01.06




PARTS LIST

SEE
ITEM| PARTNO |SECTION DESCRIPTION QTy.
209 7952 SPINDLE ASSEMBLY (left and right)
(Type 1, without bushings or grease fitting for pin) 2

350 986

.

202 2585
202 6457

Jally
07-030651
07-062027
07-045227

HUB, SPINDLE
[Standard. Dimension "X" = 2-5/8" (66.7 mm)]

)

A S

STUD, WHEEL MOUNTING (3/4"-16 x 2-1/2", Grad

WASHER, FLAT (1-3/4")
T, HEX (Slotted) (1-3/4"-12, Grade 5

i

WASHER, HELICAL LOCK (1/4")

soe

The following items are used only with Spindle Assembly

FITTING, GREASE (1/8", 90°)
CAP, GREASE FITTING (White plastic)

SPINDLE ASSEMBLY, RIGHT AND LEFT HAND

SIMON AERIALS INC.  wvzrov o | o




TITLE SPINDLE ASSEMBLY, RIGHT AND LEFT HAND

SIMON AERIALS INC.

REV. 22 NOV., 1994

PART
NO.

PLATE C01.13




PARTS LIST

Qry.

)

a
w O
e ~
K o
T <
o <
S ———
w —
=) (i)
et
3
O
w o
=2
2
W = <
Wo u
avao
Zmoao
oa>2>D
NnITO
S
wh
T
n
cod
oM
__m870
Gloo?
ol — @©
NQNO
=l oo
=

SEAL, SHAFT OIL (3-3/4"1.D.,5" O.D.)

01-217500

-1/2",

16 x2

WHEEL MOUNTING (3/4"-

STUD

030651

07

1-

D

3/4" O

)
]

-1/2"

HELICAL LOCK (1/4
(1

BEARING, SLEEVE

WASHER,

-065014
014000

07
08

tems are not

indle Assembly 354 0700

luded with

inc

ing i

The follow

Sp

o

S

G

SPINDLE ASSEMBLY, RIGHT AND LEFT HAND

TITLE

354 0700

PART

REV.22NOV., 1994 | NO.

C01.18 | SIMON AERIALS INC.

PLATE
NO.




Art # C01.18001E

TITLE SPINDLE ASSEMBLY, RIGHT AND LEFT HAND

SIMON AERIALS INC.

REV. 22 NOV., 1994

PART
NO.

354 0700

PLATE 501.18




PARTS LIST
SEE

ITEM PART NO SECTION DESCRIPTION QTY.
1| 01-021000 GAUGE, PRESSURE
2 | 01-040304 | D13.03 | VALVE, SOLENOID CONTROL (swing)
3 | 01-040303 | D13.03 | VALVE, SOLENOID CONTROL (hoist)

-t ah ok

01-040328 SEAL KIT FOR SHUTTLE VALVE
BODY, AUXILIARY MANIFOLD
01-040327 SEAL KIT (for the Auxiliary Manifold Bod

01-001400 VALVE, SHUTTLE

01-040325 SEAL KIT (for the Cartridge Compensator)
01-015900 VALVE, CHECK

TITLE VALVE BANK (DRIVE, TELESCOPE, HOIST AND SWING)

F'TE C02.10 | SIMON AERIALS INC. oo | o 01-040300




i

18 &19

\6&7——%

20

6&7

6&7

1 &12

10

8&9

L)

by _{ |

6&7

VALVE BANK (DRIVE, TELESCOPE, HOIST AND SWING)

TITLE

C02.10

PLATE
NO

01-040300

PART
NO

REV. 09/07/90

SIMON AERIALS INC.




PARTS LIST

ITEM PART NO. SEC. DESCRIPTION QTY.
1 01-031700 D13.1 SOLENOID CONTROL VALVE, 4-WAY 3
2 01-000500 NEEDLE VALVE L
3 01-001900 DOUBLE LOCK VALVE 1
L 01-031703 SEAL 1-1/16 0.D. 2
5 01-031702 SEAL 3/4 0.D. 2

DESCRIPTION PART NO.
VALVE BANK ASSEMBLY (CAB LEVEL & ROTATE, STEERD CAA-208L469-7

c2.11



——F

=Ny

/‘4¢5
0

 —
—

1 ——E) —4

T
| =
—_

O | QI ©
© ®
[ - \
W N
-1 w
w -
; @ =
o 4 : )
Lu 1=z x
- 2 g
- w
< -
- <
o ]
o
0385/0385
DESCRIPTION PART NO.
VALVE BANK ASSEMBLY (CAB LEVEL & ROTATE, STEER) CAA-208469-7

Ca.l



PARTS LIST

SEE

ITEM PART NO SECTION DESCRIPTION QTY.

1 | 01-021000 GAUGE, PRESSURE 1

2 | 01-032700 VALVE, NEEDLE [1/2" (13 mm)] 6
01-000500

O"-RING [1-1/16" (27 mm) O.D.]
01-031702 "O"-RING [3/4" (19 mm) O.D]
RESSURE REDUCING

01-031700 VALVE, SOLENOID CONTROL (4-way, closed spool)

(Boom telescope)
01-031800 VALVE, SOLENOID CONTROL (4-way, motoring spool)
(Swing)

TITLE VALVE BANK ASSEMBLY ... 4-WHEEL DRIVE
PLATE 002.15 [SIMON AERIALS INC.  wioum o, 2092983




(Low speed drive)
10 /1 2
2
(Boom lift)
11
(High \ ﬁ % E
speed
drive)
12 —
7,8
(typical)
5\
(HiQM
speed
drive)
=
14 ‘
(Boom (@)
telescope) G O Qﬂ/'
@
15 =
(Swing) \
16
(Steer)

TITLE

VALVE BANK ASSEMBLY ... 4-WHEEL DRIVE

SIMON AERIALS INC.

REV. 10/16/90

PART
NO.

2092983

PLATE
NO.

C02.15




PARTS LIST

SEE
ITEM| PARTNO |SECTION DESCRIPTION Qry.
1 2025214 MANIFOLD, CONTROL VALVE 1
2 | 06-044800 ELBOW, STRAIGHT THREAD (8 C50X)
(used on models without steering relief valves) 1

06-086800 ADAPTER, FEMALE PIPE (8-1/4 F50G)
06-076900 NIPPLE, PIPE THREAD ADAPTER (PH 1/4 FF)
01-012300 VALVE, FLOW CONTROL

FITTING (6 F50X)
3516800 TUBE ASSEMBLY (Shuttle valve return line)

01-034100 VALVE, CAF%TRIDGE CHECK (3,000 PSI)
SPACER, CHECK VALVE (not shown)

NUT, HEX (3/8"-16, Grade 5)
07-065016 WASHER, HELICAL LOCK (3/8")
01-031702 O"-RING (3/4" O.D.)

BAND (to prevent manual operation of high speed valve)
06-040900 CONNECTOR, STRAIGHT THREAD (12-8 F50X)
06-054800 RUN TEE, SWIVEL NUT

(Solenoid opera
REDUCER

TITLE MANIFOLD ASSEMBLY, DRIVE/ STEER (FULL HYDRAULIC) (PLATE 1 OF 2)
PLATE ~02.22 | SIMON AERIALS INC. v | AT 3511020




TITLE MANIFOLD ASSEMBLY, DRIVE/ STEER (FULL HYDRAULIC) (PLATE 1 OF 2)

SIMON AERIALS INC. evoen | ol 3511020 |No - C02.22




06-040100
01-031800

3511050

03-426000

PARTS LIST
SEE
ITEM| PARTNO |SECTION DESCRIPTION Qry.
34 | 06-040500 CONNECTOR, STRAIGHT THREAD (10-8 F50X) 1
35 | 06-095000 PLUG, HOLLOW HEX (6 HP50N)
(used on models without 2 speed drive or 4WD) 1

TITLE MANIFOLD ASSEMBLY, DRIVE/ STEER (FULL HYDRAULIC) (PLATE 2 OF 2)

(Solenoid operated, 4 way, 2 position)
CONNECTOR, STRAIGHT THREAD (8 F50X)
VALVE, DIRECTIONAL (Low speed valve)

(8 F50X)
TUBE ASSEMBLY (Low speed valve to high speed valve)

FATE C02.22

SIMON AERIALS INC. evonsnt | o 3911020




TITLE MANIFOLD ASSEMBLY, DRIVE/ STEER (FULL HYDRAULIC) (PLATE 2 OF 2)

SIMON AERIALS INC.

REV. 06/26/91

PART
NO.

3511020

PLATE C02.22




PARTS LIST

SEE
ITEM| PARTNO |SECTION DESCRIPTION QTY.
1 2025214 MANIFOLD, CONTROL VALVE 1
2 | 06-044800 ELBOW, STRAIGHT THREAD (8 C50X)
(used on models without steering relief valves) 1

i

»

4 | 06-086800 ADAPTER, FEMALE PIPE (8-1/4 F50G) 1

5 | 06-076900 NIPPLE, PIPE THREAD ADAPTER (PH 1/4 FF) 1

6 | 01-012300 VALVE, FLOW CONTROL
) ] ) A

X | 01-071200 SEAL KIT, SHUTTLE VALVE (also on C02.22 ?) 1
10 FITTING (6 F50X) 1
11 | 3515420 | TUBE ASSEMBLY (Shuttle valve return line ?) 1

Lo

14 | 06-041100 CONNECTOR, STRAIGHT THREAD (12-16 F50X)
(not shown) 1
15 | 01-034200 "O"-RING (1.051" 1.D.) 1

7 0 o Ee ;
20 | 2096568 ROD, THREADED (3/8"-16 x 6-1/4") 3
20a| 2018274 , ROD THREWB»ED (3/8"-16 x 8-1/2") 3

e

x T : el
01-031703 "O"-RING (1-1/16" O.D.)
01-031700 | D13.01 | VALVE, DIRECTIONAL (High speed valve)
(Solenoid operated, 4 way, 3 position, closed center)
; 2 AR Al T - _—

06-057800 NUT, TUBE (12 BTX)
06-060900 REDUCER, TUBE END (12-8 TRTX) (not shown)
01-031700 | D13.01 | VALVE, DIRECTIONAL (Steer valve)

TITLE MANIFOLD ASSEMBLY, DRIVE/ STEER (FULL HYDRAULIC) (PLATE 1 OF 2)
PLATE 502.23 | SIMON AERIALS INC. oo [no 3514840




Art # C02.22001E

TITLE \ANIFOLD ASSEMBLY, DRIVE/ STEER (FULL HYDRAULIC) (PLATE 1 OF 2)

PLATE

SIMON AERIALS INC. v o | o 3514840 o - C02.23




PARTS LIST

SEE

ITEM| PARTNO |SECTION DESCRIPTION QTy.
33 | 06-044700 ELBOW, STRAIGHT THREAD (6-8 C50X)
(used on models without steering relief valves) 2

TEE, STRAIGHT THREAD

" ottt it | gl S o i . :
(used on models without 2 speed drive or 4WD) 1
06-044600 ELBOW, STRAIGHT THREAD (6 C50X)
used on models with 2 speed driveor4WD) 1

38 01-031800 | D13.02 | VALVE, DIRECTIONAL (Low speed valve)
(Solenoid operated, 4 way, 3 position, open center)

39 | _06-096200 UNION (8 F50 F50) 2

—

45| 06:086600 | | ADAPTER, FEMALE PIPE (64 F50)

1

44 01-021000 | GAUGE, HYDRAULIC PRESSURE (0-4000 PSI) 1

45 | 06-039900 CNNECTOR, STRAIGHT THREAD (6-8 F50X) 1
' D )

ot

X | 06-054800 "I RUN TEE SWIVEL NUT (12 R6X) same as #28
X | 06-095100 PLUG, HOLLOW HEX (8 HP50N) same as #3 1

TIMLE MANIFOLD ASSEMBLY, DRIVE/ STEER (FULL HYDRAULIC) (PLATE 2 OF 2)

o= C02.23 | SIMON AERIALS INC. cevcser | VT 3514840




Art # C02.22001E

TITLE \ANIFOLD ASSEMBLY, DRIVE/ STEER (FULL HYDRAULIC) (PLATE 2 OF 2)

C02.23

PLATE
NO

3514840

PART

REV.07/08/91 | NO.

SIMON AERIALS INC.




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION QTy.
1 VALVE BANK ASSEMBLY, GROUND (Lift, swing, telescope) 1
2 | 01-067701 D14.02 VALVE SECTION, 4-WAY MANUAL 3
VALVE SECTION, INLET 1

7 | NUT, HEX (5/16"-11) 4
8 TIE ROD (3/8"-24 X 6-3/4" long) 1
9 NUT ".24) 2

3517640 SHUTTLE VALVE ASSEMBLY (for MP 80 and larger) 1
13 | 01-071300 BLOCK, SHUTTLE VALVE | 1
14 | 01-071200 VALVE KIT, SHUTTLE

18 | 06-044800 ELBOW, STRAIGHT THREAD (8 C50X) 2
19 | 06-044700 ELBOW, STRAIGHT THREAD (6-8 C50X) 2
20 | 06-040100 CONNECTOR, STRAIGHT THREAD (8 F50X) 3

01-012800 (100 to 3,000 PSI, 10 GPM) (for assembly 3511030) 1
01-082400 (100 to 3,000 PSI, 20 GPM) (for assembly 3517640) 1
24 | 06-090400 REDUCER/ EXPANDER (6-8 1

28 | - 07-050014 NUT, (1/4"-20)
29 | 2126710 BRACKET, SHUTTLE VALVE MOUNTING (ref.) 1

TITLE VALVE BANK ASSEMBLY (LIFT, SWING, TELESCOPE)

FATE C02.26 | SIMON AERIALS INC. v ooms | gy




4 2 2

2 3

\ \ [ /
TELESCOPE SWING LIFT
N |/

PP

W

10 10 11
g
|
i
|
19
@%é @ Vo
!
TITLE VALVE BANK ASSEMBLY (LIFT, SWING, TELESCOPE)
SIMON AERIALS INC.  revosses: | e PLATE C02.26




PARTS LIST

VALVE BANK ASSEMBLY

ITEM | PART NUMBER |SEC. DESCRIPTION QTY.
1 | 01-021000 PRESSURE GAUGE 1
2 | 01-019000 NEEDLE VALVE, #8 SAE PARTS 5
3 | 01-034200 'O’ RING
4 | 01-034100 CHECK VALVE 1
5 | SBD-201510-9 SPACER 1
6 | 01-031702 '0' RING, 3/4 INCH O.D. 7
7 | 01-031703 '0" RING, 1-1/16 INCHES O.D. 7
8 | 01-082400 PRESSURE REDUCING VALVE 1
9 | 01-018900 NEEDLE VALVE, #6 SAE PARTS 2
10 | 01-031700 D13.1| SOLENOID CONTROL VALVE, 4-WAY 3
11 | 01-031800 D13.2| SOLENOID CONTROL VALVE, 4-WAY 4
12 | 01-013800 SHUTTLE VALVE, #6 SAE PARTS 1

DESCRIPTION PART NO.

C2.27




LOW SPEED
DRIVE

E |
"3 ( —
10-—-—-'
6&7TYP.// © <= O |

\

HI SPEED
e O
10

EXTEND
11

SWING
11

llem

]

12— @&

STEER
10

1288

a He N

DESCRIPTION

VALVE BANK ASSEMBLY

PART NO.

C2.27



PARTS LIST

ITEM PART NO. SEC. DESCRIPTION QTY.
1 01-040304 D13.3 SOLENOID CONTROL VALVE, 4-WAY (SWING) 1
2 01-040303 D13.3| SOLENOID CONTROL VALVE, L4-WAY (HOIST) 1
3 01-040302 D13.3 SOLENOID CONTROL VALVE, L4-WAY (EXTEND)

L 01-04030 D13.3| SOLENOID CONTROL VALVE, L-WAY (DRIVE) 1
5 01-04031 SHUTTLE VAVLE L
5A SEAL KIT, SHUTTLE VALVE n
6 01-040314 AUXTILLIARY MANIFOLD BODY 1
6A SEAL KIT, AUXILLIARY MANIFOLD 1
7 01-040309 FLOW CONTROL VALVE, 6GPM 1
8 01-040308 CARTRIDGE SOLENOID CONTROL VALVE, 3-WAY 1
9 01-021000 PRESSURE GAUGE 1

10 01-040315 MANIFOLD BODY 1

10A SEAL KIT, MANIFOLD 1

11 01-032700 NEEDLE VALVE 1

12 01-040313 CARTRIDGE COMPENSATOR, SERIES 10 2

12A SEAL KIT, CARTRIDGE COMPENSATOR 3

13 CARTRIDGE COMPENSATOR, SERIES 10 1

14 01-015900 PILOT OPERATED CHECK VALVE 1

15 01-082400 PRESSURE REDUCING VALVE 1

16 CARTRIDGE COMPENSATOR, SERIES 12 1

16A SEAL KIT, CARTRIDGE COMPENSATOR 1

17 01-015900 CHECK VALVE 1

DESCRIPTION PART NO.

VALVE BANK ASSEMBLY (SWING, HOIST, EXTEND, DRIVE)

C 2.28



0687/0687

1 2 3
SWING HOIST EXTEND

4
DRIVE

14 13,12A

DESCRIPTION

VALVE BANK ASSEMBLY (SWING, HOIST, EXTEND, DRIVE)

PART NO.

C2.28



PARTS LIST

SEE
ITEM| PARTNO |SECTION DESCRIPTION Qry.
1 01-021000 GAUGE, PRESSURE 1
2 | 01-019000 VALVE, NEEDLE (#8 SAE port) (two not shown) 4

01-031703

01-031700

01-031800

D13.01

D13.02

SAE

"O"-RING [1-1/16" (27 mm) O.D.]
VALVE, PRESSURE REDUCING

VALVE, SOLENOID CONTROL (4-way, closed spool)
(High speed drive)

(Boom telescope)
VALVE, SOLENOID CONTROL (4-way, motoring spool)
(Boom lift)

TITLE

VALVE BANK ASSEMBLY

PLATE
NO.

C02.29

SIMON AERIALS INC.  wcvom |




(Low speed drlve) 2

(Swmg)

/]

12

(High speed drive) ) - /

777/} 4,5,6

7,8 -*

(Typical) \

13
(High speed drive)

\
f
Q| o
i

14
(Boom telescope)

15 '
(Boom lift) )
16
Steer L amm
(Steen) N | -
17 — T/
TITLE VALVE BANK ASSEMBLY

SIMON AERIALS INC. v s | g PATEC02.29




PARTS LIST
SEE
ITEM PART NO SECTION DESCRIPTION QTY.
1| 01-061717 CONNECTOR ASSEMBLY 1
2 | 01-061701 LEVER ASSEMBLY 1
3 | 01-061716 SEALING KIT 1

SPRING, PRESSU
SCREW

01-061704
01-061705

01-061712 HOUSING

PIVOT ASSEMBLY

01-061719 HOUSING
01-061724 RING, CENTERING

COMPLETE ASSEMBLY IF REPLACEMENT IS REQUIRED.

TITLE VALVE BANK ASSEMBLY (FULL HYDRAULIC)

PLATE 502.30 | SIMON AERIALS INC. v | o 01-061700

NO.




USED ON EARLIER MODELS

15 14

13 12 11 4
21

TITLE

VALVE BANK ASSEMBLY (FULL HYDRAULIC)

SIMON AERIALS INC.

PART

Rev. 11800 | NO.

01-061700

PUTE C02.30




PARTS LIST

SEE
ITEM| PARTNO |SECTION DESCRIPTION QTy.
3524470 SHUTTLE VALVE ASSEMBLY
(MP 70 and smaller, with Ground control C02.35) 1
SHUTTLE VALVE ASSEMBLY

2
3
4

TITLE

01 071200

06-044800
06-044700
06-079000

3515610
3515600
06-048600

01-082400

06-039900
06 057600

01-018900
01-01 9000

07- 050014
2126710

SHUTTLE VALVE ASSEMBLY, MP (FULL HYDRAULIC)

VALVE KIT SHUTTLE o . 6
SEAT (with "O"-Ring) 2
BALL

ELBOW, STRAIGHT THREAD (8 CSOX) 2
ELBOW, STRAIGHT THREAD (6-8 C50X) 2
2

ADAPTER PIE THREAD (6 F65X)

TUBE ASSEMBLY (left hand)
TUBE ASSEMBLY (right hand)

_RUN TEE, STRAIGHT THREAD (8 R50X)
o B 0 R85

(100 to 3,000 PSI, 20 GPM) (MP 80 and larger)
CONNECTOR, STRAIGHT THREAD (6-8 F50X)

'VALVE, FLOW CONTROL (Needle valve)
(#6 SAE Ports) (MP 70 and smaller)
#8 SAE Ports) (MP 80 and larger)

NUT, STOP (1/4'
BRACKET, SHUTTLE VALVE MOUNTING (ref.)

PR C02.34

SIMON AERIALS INC.

PART
NO.

NEW 08/26/91




13

Art # C02,34002E

28

SHUTTLE VALVE ASSEMBLY, MP (FULL HYDRAULIC)

TITLE

PLATE
NO.

C02.34

PART

NO.

NEW 08/26/91

SIMON AERIALS INC.




PARTS LIST
SEE
ITEM PART NO SECTION DESCRIPTION QTY.
GROUND VALVE BANK ASSEMBLY
352 4480 with "Type 1" or "Type 2" Handle (ltem19)
353 4260 with "Type 3" Handle (ltem19)

01-207000 with "Type 1" or "Type 2" Handle (Item19)
01-226600 with "Type 3" Handle (ltem19)
2 | 01-207006 INLET SECTION, 3 SPOOL 1
) )

() y

6 | 01-098416 TUBE ASSEMBLY, FEEDER (11/16" O.D.) 1

7 | 01-098415 TUBE ASSEMBLY, FEEDER (3/4" O.D.) 2

8 CAP SCREW, HEX HEAD (1/4'-20 x 2-1/4", Grade 5) 2
EaT

12 | 01-207005 SPRING CENTERKIT |
13 CAP, END 1
14 SQREW

18 | BOLT, SHOULDER S o 1

TITLE  VALVE BANK ASSEMBLY, GROUND (LIFT, SWING, TELESCOPE) (1 OF 2)

PLATE 502.35 | SIMON AERIALS INC.  revcsonom | o,




/ Seal Kit

19 4 19 30

Handle Kit, Type 1 or Type 3 \ Handle Kit, Type 2 \
Tttt T I
I 20 29 I 26 29 |
> N S Y~ §
| D . . by N . f
- Y00%en o A :
O | . f@ ‘ |
i < 25 '} | ) ~ | 25i

27 |
2z o ] ? i
! O (I 28 n
‘ 28 E 24 | o4 |
|
! 23 | E In |
1 I |
| —~— I |
i T =.

|

| CE 22 . |
| I !
| I ]
{ __________________________ _; !- __________________________ J| Ant # C02.35001E

TITLE VALVE BANK ASSEMBLY, GROUND (LIFT, SWING, TELESCOPE) (1 OF 2)

SIMON AERIALS INC.  rcvvserios | g PLMTE C02.35




PARTS LIST

SEE
ITEM| PARTNO [SECTION DESCRIPTION QTYy.
19 HANDLE KIT 3
01-098701 : Type 1 (handle is a 3" [76 mm] long threaded rod, with a
separate ball knob)

20 01-098402 BLOCK, PIVOT (for Type 1 or Type 3 handle) 1
01-207003 HANDLE (for Type 2 only) 1

| 21 ROD, HANDLE A 1

23 | 01-098408 NUT, JAM 1
24 | 01-098403 PIN, CLEVIS 1
25 | 01-098413 "G"-HOOK 1

29 | 01-207004 PIN, COTTER 3
30 | 01-207001 SEAL KIT 1
31 06-039900 ADAPTER, "O"-RING TO 37° (6-8 F50X-S) 6

(not used on assembly 354 4270) T
35 | 06-047000 45° ELBOW, "O"-RING TO 37° (6 V50X-S)
(not used on assembly 354 4270) 1

@

07-003449 J 5/16"-24 x 1/2" (some versions)
07-003450 5/16"-24 x 3/4" (some versions), used with . . .
07-062015 WASHER, FLAT (5/16") 4

TITLE VALVE BANK ASSEMBLY, GROUND (LIFT, SWING, TELESCOPE) (2 OF 2)
PLATE 502.35 [ SIMON AERIALS INC.  cvusenon | o, |




/ Seal Kit
19 4 19

| 126 |
| %“ » | EEEC NN E
o, [0 | o Y a
| Z < m 25 | | ~ | 25 |
| 27 |
2 S z{ B ? i
! O || 28 !
| 28 F - 24 N I 24 |
| |2 ) 20 —__ i
B a

TITLE  VALVE BANK ASSEMBLY, GROUND (LIFT, SWING, TELESCOPE) (2 OF 2)

SIMON AERIALS INC. s |nant PLATE 502.35




PARTS LIST

06-090800

06-040000

06-090800
06-050000
06-064000

353 6570

07-050014

the'

If there is an additional number stamped on the

SEE
ITEM PART NO SECTION DESCRIPTION QTY.
1 354 4280 RELIEF VALVE ASSEMBLY (Left hand) 1
2 | 2015154 VALVE, RELIEF (ldentified as "1L24-F10T-25S")

(110 Bar), and may need to be reset upon installation to

ensure proper operation.

REDUCER/ EXPANDER (10-6 F50 G5-S)

ADAPTER, "O"-RING TO 37° (6-10 F50X-S)
Note: Some earlier versions used (1) each 06-090800,
REDUCER/ EXPANDER (10-6 F50G5-S) and
N

&

Note: If there is an additional number stampﬂed on the

valve, and that number is not "1350"
the number which does appear. If no

el

, please provide
stamped number

REDUCER/ EXPANDER (10-6 F50 G5-S)
BRANCH TEE, MALE "O"-RING TO 37° (6 S50X-S)

CAP, FEMALE (6 FNTX-S

HOSE KIT, STEERING RELIEF VALVE
HOSE (Right hand Relief Valve to Dump Valve)
HOSE (Right hand Relief Valve to Steer Valve #4 Port)

NUT, HEX LOCK (1/4

TITLE STEERING RELIEF VALVE ASSEMBLY
PLATE C02.36 |SIMON AERIALS INC. oo no. |




Art # C02.36002E

TITLE STEERING RELIEF VALVE ASSEMBLY

SIMON AERIALS INC.

REV. 13 SEP., 1995

PART
NO.

PLATE
NO.

C02.36




PARTS LIST

SEE
ITEM{ PARTNO [SECTION DESCRIPTION QTY.
GROUND VALVE BANK ASSEMBLY,
01-216400 For Model MP 95 (Special application) 1

s 5 .. -
'INLET, LOAD SENSING
11020 SEAL KIT, INLET (includes all items marked with asterisk®)

11018 | | PILOT REDUCING KIT

. BEG &

SPRIN

SHIM
PLUG, SOCKET

TUBE, FILTER EXTENSION
PLUG, SOCKETL

fpbas s

@ 3

ROD, TIE
NUT, HEX

28 | See plate . .| D13.1 EGMENT, S 1
29 | 01-211028 PLATE, STACKING 1
30 ROD, TIE | 3

TITLE GROUND VALVE BANK ASS'Y., MP (ELECTRO-PROPORTIONAL, SPECIAL)

PART

'I:I(_)ATE C02.38 SIMON AERIALS INC. REV.05JUN.. 1882 | NO.




Art # C02.38001E

29

TIMLE GROUND VALVE BANK ASS'Y., MP (ELECTRO-PROPORTIONAL, SPECIAL)

PART

SIMON AERIALS INC- REV.05JUN., 1992 | NO.

PTE C02.38




PARTS LIST
SEE
ITEM| PARTNO |SECTION DESCRIPTION QrY.
MANUAL DESCENT VALVE ASSEMBLY 1
354 4700 With option, MPH 80, MP 95, MP 110
1354 4300 For special application MPN;/'O

e R R 2 B S

3 | 06-004400 90° ELBOW, MALE 37° TO NPT (8-8 CTX-S)
4 | 06-074900 STREET TEE (1/2 MRO-S)
5 | 06-001300 CONNECTOR, MALE 37°

TO NPT (8-8 FTX-S)

9 | 07-047121 | 'NUT, HEX JAM (5/8"-18, Grade 5) 2
10 | 06-196500 TEE, MALE PIPE (4 RRS-S) 1
11 | 06-196600 CONNECTOR, FEMALE 37° TO NPT (6 GTX-S) 1

15 | 07-062014 | WASHER, FLAT (1/4") 4
16 | 07-050014 NUT, STOP (1/4"-20) 2
17 | 06-054600 RUN TEE, 37° FEMALE SWIVEL NUT (8 R6X-S) 1

The following item is not shown, but is required with manual
descent valves. It mounts to the Boom Lift Cylinder:

TITLE MANUAL DESCENT VALVE ASSEMBLY

PLATE C02.41 |SIMON AERIALS INC.  cvescrim | o




MANUAL DESCENT VALVE ASSEMBLY

TITLE

C02.41

PLATE
NO

PART

NEW 05 SEP., 1995 NO.

SIMON AERIALS INC.




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION QTY.
1 01-037100 VALVE, 3 WAY (Solenoid operated. With 12 Volt Coil.) 1
2 01-037101 SEAL KIT, 3 WAY VALVE 1
3 COIL, SOLENOID N 1

03-092200
07-003010

90° EL

CAP SCREW, HEX HEAD (1/

)

2
COUPLING, INSULATED (Male, blue, #14-16 AWG) 2
".20 x 2-1/4", Grade 5) 2

TITLE TWO-SPEED VALVE ASSEMBLY (MP SERIES, WITH TWO WHEEL DRIVE)

PLATE
NO.

C02.42

SIMON AERIALS INCI NEW 06 SEP., 1995

PART 354 4170




Art # C02.42001E

TITLE TWO-SPEED VALVE ASSEMBLY (MP SERIES, WITH TWO WHEEL DRIVE)

SIMON AERIALS INC.  .cuwser s | mor

354 4170

PUME C02.42




PARTS LIST
SEE
ITEM PART NO  |SECTION DESCRIPTION QTY.
1 01-230400 VALVE, 4 WAY (2 position, solenoid operated.
With 12 Volt Coil.) 1
2 | Call Simon . | SEALKIT, 4 WAY VALVE ) 1

4| 06-039800 | | ADAPTER, "O"-RING TO 37° (6 F50X-S) 1
5 | 06-044600 90° ELBOW, "O"-RING TO 37° (6 C50X-S) 1
5° ELBOW, "O"-RING TO 37° (6 V50X-S) _ 1

6 | 06-047000 4

()

S e

07-062014 WASHE
07-050014

TITLE TWO-SPEED VALVE ASSEMBLY (MP SERIES, WITH FOUR WHEEL DRIVE)

PART

'I:I(_)ATE 00243 SIMON AERIALS INC- NEW 06 SEP., 1995 | NO.




Art # C02.43001E
O~

TITLE TWO-SPEED VALVE ASSEMBLY (MP SERIES, WITH FOUR WHEEL DRIVE)

PART

SIMON AERIALS INC- NEW 06 SEP., 1995 | NO.

Nt C02.43




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION QTY.

VALVE BANK ASSEMBLY, PLATFORM CONTROL 1
354 4110 for MP Series

PLUG, HEX HEAD 3
"O"-RING (also part of Seal Kit, i 1

10 WASHER, SPLIT LOCK (1/4") 4

SPRING, RETURN | 1
SPACER 1

22 01-098414 LINK 1
1

TITLE PLATFORM VALVE BANK ASSEMBLY, 3 SPOOL (PLATE 1 OF 2)

PART

rF‘;t)ATE C0246 SIMON AERIALS INC- REV. 12 AN, 1998 | NO.




54, 55 4

SPRING CENTER KIT

-
'

W

@ﬁ

3 i

42 !
\ <) 39 35 i Art # C02.46001E

C m_""""&_ci?'s_fl_ék_kif _____________

TITLE PLATFORM VALVE BANK ASSEMBLY, 3 SPOOL (PLATE 1 OF 2)

SIMON AERIALS INC. oo | o PLATE C02.46




PARTS LIST
SEE
ITEM| PARTNO |SECTION DESCRIPTION QTY.
VALVE BANK, PLATFORM CONTROL (continued)
28 | 01-216002 JOYSTICK KIT 1
29 BRACKET ASSEMBLY 1

SPACER

39 ,
40 | 01-216004 BOOT, JOYSTICK 1

01-098503

(Item 1), but are included with the Valve Bank Assembly

43 | 01-216001 SEAL KIT (will service 3 Spools) 1

90° , SWIVEL NUT (8 C6X-S) 1
48 | 06-043000 ADAPTER (LONG), "0"-RING TO 37° (6 FF50X-S) 3

53 06-054600

54 [ 06-051600 90° ELBOW, SWIVEL NUT (8 C6X-S) 2
06-053100

TITLE PLATFORM VALVE BANK ASSEMBLY, 3 SPOOL (PLATE 2 OF 2)
PLATE 502.46 |SIMON AERIALS INC. oo |0




52, 53, 54,
54, 55 4

SPRING CENTER KIT

32— > 33 36

‘/ %//Q p ‘>®
@
42 ﬁ

/() 3
Y 39 35 Art # C02.46001E
e ]

Q JOYSTICK KIT

TITLE PLATFORM VALVE BANK ASSEMBLY, 3 SPOOL (PLATE 2 OF 2)

SIMON AERIALS INC. oo | o PLATE C02.46




PARTS LIST

ITEM PART NO. SEC. DESCRIPTION QTY.
1 03-020700 TOGGLE SWITCH, 4PDT (GROUND OVERRIDED| 1
2 03-020300 PUSH BUTTON CENGINE START,EMG. POWER) | 2
3 03-020400 TOGGLE SWITCH, SPST CIGNITION) 1
4 | 03-021000 KEYSWITCH 1
5 03-024000 CIRCUIT BREAKER, 20 AMP 1
6 03-020400 TOGGLE SWITCH, SPST (RPM) 1
7 03-051900 MOUNTING RAIL 140
8 03-066100 END PLATE 1
9 03-066200 TERMINAL BLOCK 30
10 03-066300 JUMPER 2
11 03-051800 RELAY BASE 2
12 03-050100 CONTROL RELAY, DPDT 2
13 03-051600 RELAY BASE 14
14 03-051500 CONTROL RELAY L
15 03-032100 CONTROL RELAY, TIME DELAY 1
16 03-024700 CIRCUIT BREAKER, 20 AMP 1
17 10-026000 DECAL 1
18 03-030500 HOURME TER 1
DESCRIPTION PART NO.

GROUND CONTROL BOX (DIESEL ENGINED

CAA-207265-0

C3.8



5

N\ =
Z

1

.

JOROXCOROK

OO0 X!

1 2 ‘-°
T/‘- /\-N
OFC
N N 1
~.\?
0385/118k
DESCRIPTION PART NO.
GROUND CONTROL BOX (DIESEL ENGINED CAA-207265-0

C3as



PARTS LIST

ITEM PART NO. SEC. DESCRIPTION QTy.
1 03-403100 POTENTIOMETER 1
2 03-027201 CONTROL CARD, LIFT 1
3 03-027201 CONTROL CARD, EXTEND 1
b 03-027201 CONTROL CARD, SWING 1
5 03-027201 CONTROL CARD, VEHICLE DRIVE 1
6 03-068000 TERMINAL STRIP 1

DESCRIPTION
GROUND CONTROL BOX (PROPORTIONAL CONTROLS)

PART NO.
CAA-208L493-4

C3.12



0885/0785

DESCRIPTION
GROUND CONTROL BOX

(PROPROTIONAL CONTROLS)

PART NO.
CAA-208493-4

C3.i2




PARTS LIST

SEE
ITEM| PARTNO [SECTION DESCRIPTION Qry.
1 03-020300 BUTTON, PUSH (Engine start) 1
03-020300 BUTTON, PUSH (Emergency power) 1
2 | 03-020700 SWITCH, TOGGLE (4 pole, Double throw) (Ground override) 1

03-021000
03-051700
66100

03-051600

03-024100
03-030500
03-402500

SWITCH, KEY OPERATED
RAIL, MOUNTING (14" long)
PLATE, END

BASE, RELAY

BREAKER, CIRCUIT (10 Amp)
METER, HOUR

TITLE

GROUND CONTROL BOX ASSEMBLY

SWITCH, CHOKE (Double pole, Single throw

PLATE
NO.

C03.18

SIMON AERIALS INC. Rev. 10010

PART
NO.




15 18

Cover in place

y. /| ! A\

16
Cover removed
o \ / =
i."L_[ ﬁ\q:#: \ =E

= \ .~ ~'-:'—=:-:—-‘
6 7 \ x 10 11 12 13 14

TITLE GROUND CONTROL BOX ASSEMBLY

SIMON AERIALS INC. S Ll "oTE C03.18




¥ B

R

PARTS LIST
SEE
mem| PARTNO |SECTION DESCRIPTION Qry.
1 2150050 CABINET, DRIVE CARD 1
2 03-027201 BOARD, DRIVE 4
3 2143240
T

CHANNEL, MOUNTING [10" (254 mm 1

7 BLOCK, TERMINAL (25 Amp, for #12 Gauge wire) 23
8 | 03-039100 BLOCK, TERMINAL (Grounding, for #12 Gauge wire) 4
9 | o03-0ee100 | . |PLATE TERMINAL BLOCK END ]
ﬁ i v.-:vm "-‘:Q \\s 7 > s 20N \3 A »%?;5.}\ 3 o 3%

13 | 2150140 TRACK, MOUNTING [9" (229 mm) long] 1

14 | 07-011335 MACHINE SCREW, ROUND HEAD (#6-32 x 1/2") 2

o 1?&" *“‘;‘O’Z:"Q%\OQ‘@O‘Q7 o ] -}-“-N UT LQCK (#6—32)":%\:-'\ o 2
& ‘

&»\U‘i‘-. ::;:;%“ SR -.».’i‘-:-.\ -:-.».»;-f@:? & c«-::% KRB \.-.-.\.-.‘.\3 S8 ».».»:hé».‘:‘:s..-.-.\ ‘.‘. SRR \».\g SRR
19 | 03-055500 NUT, CONDUIT LOCK (1/2")

20 | 03-063200 GRIP, CORD (3/4", sealing)

NUT, CONDUIT LOCK (3/4")
SO -.-.p oconsasin o

B3 A ()
CAP SCREW, HEX HEAD 4
26 WASHER, FLAT 8
4

27 | || NUT, HEXLOCK

TITLE DRIVE CARD BOX, MP (ELECTRO-PROPORTIONAL)

PLATE 503.38 |SIMON AERIALS INC.  wewooeo.m |no.




9
8
20,21 / ,/ N
~
S 2 / )|
SW‘ P 7 2
| 27/ 25
18, 2 B {ﬂj Tﬂ“ﬂm“é@
B 1 AN
s 3| A
18,19 i ”
16~ [ o 12
18
17 3 -
[ —
2,4,5,6— | | -0 -- N \
! !
sy = —/ 24
2,4,5,6 | sl [ s
= fuf) = & | 22 23
1—
\ \
_ \\ y
2,3,5,6
TITLE DRIVE CARD BOX, MP (ELECTRO-PROPORTIONAL)
SIMON AERIALS INC.  wewwoomo. o | g, "\TE C03.38




PARTS LIST

SEE
ITEM| PARTNO |SECTION DESCRIPTION QTy.
1 | 09-008100 ENGINE, DIESEL (Deutz Model #F41L.912) 1
2 ROD, THREADED 1
0

100
o~

SHOULDER SCREW, RADIAL INSERT

L

SRR

PIN, AXIAL DRIVE

PLATE, ADAPTER 1
SOLENOID VALVE, THROTTLE ADVANCE
i ”ﬁ | L 5 . - s

\

COUPLING
See index . | D08~ | PUMP, HYDRAULIC
09-000404 | | SOLENOID, RACK _

i -

o

09-019403 SCREW, HEX
09-019404 SPRING, COMPRESSION
03-030400 _AMMETER

8
03-051300
31 03-068000

Z(L)ATE 00420 SIMON AERIALS INC_ REV. 24 SEP., 1993 :;SRT 2098090




26 27 28

1 23 4 5
" [/
16 N |
11,12, 13 7
14 | 17 [ / /
9, 10 15
7.8 _ 30 30 31
) [© 0]
] ~ l“m"llé i ol
= 2 or) -
) %
A UN ‘ l‘@}\\J
) \ \
19 32 20 21 22 23 24 925 22 32
TITLE DIESEL ENGINE ASSEMBLY, DEUTZ F4L912
SIMON AERIALS INC.  wvase.om | na 2098090 |jo = C04.20




PARTS LIST

18
19
20

See index

03-024100
03-051300
03-068000

SOLENOID, THROTTLE

HUB, CYLINDRICAL
SCREW, SPLINE LOCK
INSERT, HYTREL

PUMP, HYDRAULIC

BREAKER, CIRCUIT (10 Amp)
RELAY (Single pole, single throw)
BLOCK, TERMINAL

SEE
ITEM|{ PARTNO [SECTION DESCRIPTION Qry.
1 09-021700 ENGINE, DIESEL (Non-turbocharged) (Cummins #483.9-P) 1
09-021600 ENGINE, DIESEL (Turbocharged) (Cummins #483.9-PT) 1
1

—

—h

NO.

TITLE ENGINE ASSEMBLY, CUMMINS DIESEL
PLATE 504.22 | SIMON AERIALS INC. v oo | gy 2098133




_ /0
o]
T N
2 [ H [ L[
\14 14
TITLE ENGINE ASSEMBLY, CUMMINS DIESEL
SIMON AERIALS INC. oo | T 2008133 |Na C04.22




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION QTY.
1 3531160 ENGINE ASSEMBLY, DIESEL (Isuzu 4BD1 PW) 1
2 09-053800 ENGINE, DIESEL (Isuzu 4BD1 PW)

07-003001
07-065014

02-036900
07-003046

s

~ 07-065016

See Index .
07-004127
07-65031

07-003087
07-065018
06-202100

2199490
2199500
07-003087

07-050009

DO08.

REGULATOR, VOLTAGE (Isuzu part)
CAP SCREW, HEX HEAD (1/4"-20 x 1/2", Grade 5)
WASHER, HELICAL LOCK (1/4") _

COUPLING (Element CK-100, SAE #10)
CAP SCREW, HEX HEAD (3/8"-16 x 1-1/4")

)

PUMP ASSE%BLY,WDRAULIC
CAP SCREW, HEX HEAD (5/8"-11 x 1-1/2", Grade 8)
WASHER, HELICAL LOCK (5/8")

CAP SCREW, HEX HEAD (1/2'-
WASHER, HELICAL LOCK (1/2")
FITTING, FLANGED (LI-16-16S-30)

CKET, ENGINE REAR MOUNTING (Right)
BRACKET, ENGINE REAR MOUNTING (Left)
CAP SCREW, HEX HEAD (1/2"-13 x 1-1/2", Grade 5)

st ; T

MACHINE SCREW, ROUND HEAD CROSS RECESS
(#8-32 x 3/4", Grade 2)

NUT, LOCK (#8-32, Grade 5)

NN =

TITLE ENGINE ASSEMBLY, ISUZU 4 BD1 (PLATE 1 OF 3)
"ATEC04.35 |SIMON AERIALS INC.  ovconc | o




THE ILLUSTRATION FOR
THIS ENGINE IS NOT
AVAILABLE AT THIS TIME

TITLE ENGINE ASSEMBLY, ISUZU 4 BD1 (PLATE 1 OF 3)

SIMON AERIALS INC.  wcvono | no

PLATE
NO.

C04.35




PARTS LIST

SEE
ITEM| PARTNO |SECTION DESCRIPTION QrYy.
36 | 03-051300 RELAY (Single pole, single throw) 1
37 | 07-011343 MACHINE SCREW, PAN HEAD (#8-32 x 1/2", Grade 2) 1
38 | 07-050009 NUT, LOCK (#8-32, Grade 5) 1

¢

3

42 | 09-016402 BALL JOINT (1/4"-28, straight) ; o
43 | 09-016403 BALL JOINT (1/4"-28, 90°) 1
44 | 07-047114 | NUT, JAM (1/4'-28, Grade 5) -3

i pandnd

48 07-066006 WASHER, LOCK (M10) 8

49 RADIATOR ASSEMBLY (Isuzu part) 1

50 HOSE E}ADIATOR (UPPER) (Isuzu part) 1
QAL 0) ® :

54 | 2327640 SUPPORT, RADIATOR 1
55 | 09-053500 MOUNT, RUBBER 2
2

56 | 09-053600 MOUNT, RUBBER

60 ACTUATOR, THROTTLE 1
61 CAP SCREW, HEX HEAD 8
WASHER, FLAT 8

66 ' o MUFFLER ASSEMBLY 1
67 | 09-003000 CLAMP, MUFFLER ("U"-bolt, 2-1/2") p)
68 ( | FILTER ASSEMBLY, AIR 1

TITLE ENGINE ASSEMBLY, ISUZU 4 BD1 (PLATE 2 OF 3)

EBATE C0435 SIMON AERIALS INC- NEW 04 AUG., 1994 :lgRT




THE ILLUSTRATION FOR
THIS ENGINE IS NOT
AVAILABLE AT THIS TIME

TITLE

ENGINE ASSEMBLY, ISUZU 4 BD1 (PLATE 2 OF 3)

SIMON AERIALS INC.  cvorme | no

PLATE
NO.

C04.35




PARTS LIST
SEE
ITEM PART NO SECTION DESCRIPTION QTy.
73 03-087500 WIRE, ELECTRICAL (#16 AWG, Blue, stranded)
(Bulk item, order as needed. 2 Ft[.6 M] needed here) A.R.
74 03-087600 | ) WIBELEL_ECTRICAL (#1§ AWG, Black, stranded)

76 | 03-088300 WIRE, ELECTRICAL (#14 AWG, Blue) (Bulk item,
order as needed. 50 Ft[15.2 M] needed here) AR.
77 | 03-088400 WWLREW ELECTRICAL (#14 AWG, Black)

i G

79 | 03-457200 WIRE, ELECTRICAL (#10 AWG, Blue, stranded)
(Bulk item, order as needed. 12 Ft[3.7 M] needed here)| A.R.
80 | 03-466300 WIRE, ELECTRICAL (#10 AWG, Red, stranded)

R

(Fema e,““blue nylon,
83 | 03-094600 TERMINAL, RING (Blue, #14-16 AWG, #10 stud)
84 | 03-094800 TERMINAL, RING (Blue, #14-16 AWG, 3/8" stud)

A

- O O

88 | 03-091200 "TERMINAL, SPADE (Blue, #14-16 AWG, #6 stud) 19
89 | 03-091700 TERMINAL, SPADE (Locking, #10-12 AWG, #6 stud) 5
90 | 07-008356 CAP SCREW, SOCKET HEAD (#10-24 x 1-3/4", Grade 8)| 2

UT, LOCK (1/4"-20, Grade 5) 6
95 | 07-060014 WASHER, FLAT (1/4", SAE) 4
96 | 07-065014 WASHER, HELICAL LOCK (1/4") 1

The following items are not included as part of Engine
Assembly 3531160:

TITLE ENGINE ASSEMBLY, ISUZU 4 BD1 (PLATE 3 OF 3)

:laATE Co4.35 SIMON AER'ALS lNC- NEW 04 AUG., 1994 ZCA)RT




THE ILLUSTRATION FOR
THIS ENGINE IS NOT
AVAILABLE AT THIS TIME

TITLE

ENGINE ASSEMBLY, ISUZU 4 BD1 (PLATE 3 OF 3)

SIMON AERIALS INC.  cvonorone| o

PLATE
NO.

C04.35




PARTS LIST
SEE
ITEM| PARTNO [SECTION DESCRIPTION Qry.
1 ENGINE ASSEMBLY, DIESEL (Detroit Diesel/ Perkins 4.236)] 1
Call Simon Standard version
353 7940 With remote mounted radiator (Special application)

09-05830 1 REGULATOR, ALTERNATOR
09-058400 PULLEY, ALTERNATOR
07-066005 WASHER, LOCK (8 mm) (Fan mounting)

3

09-047800 | SWITCH, OIL PRESSURE GAUGE (15 PSI, 1/8" NPT)
ELEMENT, OIL FILTER (Detroit Diesel/ Perkins part)
215 8340 BRACKET, ACCESSORY PANEL
sl _ DR/ AGLESOLNTY FANEL

g \ W b
03-051300 RELAY (Single pole, single throw
07-003002 CAP SCREW, HEX HEAD (1/4"-20 x 5/8", Grade 5)

07-050014 NUT, LOCK (1/4'

(#6-32 x 3/4", Grade 2)
07-050007 NUT, STOP (#6-32, Grade 5)
07-003002 CAP SCREW, HEX HEAD (1/4"-20 x 5/8", Grad

07 | CAP SCREW, SOCKET HEAD (#10-24 x 1-1/4", Grade 8)
07-062009  WASHER, FLAT (#8)
07-050011 NUT, LOCK (#10-24, Grade 2)

B

09-016403 BALL JOINT (1/2%-28, 90°)

07-047114 NUT, JAM (1/4"-28, Grade 5)

07-065014 WASHER, HELICAL LOCK (1/4")
: -

TITLE ENGINE ASSEMBLY, DETROIT DIESEL (PERKINS) 4.236 (PLATE 1 OF 4)
PLATE504.36 |SIMON AERIALS INC.  cvonovom|No




.
% q — 27 28,29
: T AL

18, !

33

_________________________________________________

TITLE ENGINE ASSEMBLY, DETROIT DIESEL (PERKINS) 4.236 (PLATE 1 OF 4)

SIMON AERIALS INC.  wcvron e | T PLATE 504.36




PARTS LIST
SEE
ITEM PART NO SECTION DESCRIPTION QTY.
35 | 02-012800 ADAPTER PLATE, COUPLING 1
36 | 02-012600 COUPLING (Model "1", size "30") 1
37 | 07-008305 CAP SCREW, SOCKET HEAD (3/8"-24 x 1") 8

07-065016 | "WASHER, HELICAL LOCK (3/8")
03-074000 CABLE, GROUND (Black, 9-3/4" [25 cm] long, 3/8" lugs)
See Index . | DO8. - - PUMP ASSEMBLY, HYDRAULIC

01-013700 VALVE, SOLENOID (2-way)
06-196900 90° FITTING, SUCTION (Flanged, 2" to 2") (ORFC 32-90)
07-003086 | CAP SCREW, HEX HEAD (1/2'-13 x 1-1/4", Grade 5)

06-213900 STEI\?, ADAPTER
(with kit 06-213800, replaces 06-202100)
06-213800 FLANGE/ ADAPTER KIT

06-214400 | | FLANGE SET (2')
(includes two flange halves and mounting hardware)
90° STEM, HOSE (16 FL 5K - 12 MJ 90°)

-
06-044700 90° ELBOW, STRAIGHT THREAD (6-8 C50X-S)
06-039300 ADAPTER, "O"-RING TO 37° (4 F50X-S)

~ 06-074600 TEE (1/8 MRO-S)

TITLE ENGINE ASSEMBLY, DETROIT DIESEL (PERKINS) 4.236 (PLATE 2 OF 4)
PLATE 504.36 |SIMON AERIALS INC.  cvron | o,




QB 43
O

i

41
42

Art # C04.36001E

TITLE ENGINE ASSEMBLY, DETROIT DIESEL (PERKINS) 4.236 (PLATE 2 OF 4)

SIMON AERIALS INC.  cvuron 0| o "TEC04.36




PARTS LIST

ITEM PART NO

SEE

SECTION DESCRIPTION

QrY.

62 | 09-006500

09-007100
09-036000

09-003500

09-021500

 09-003000
233 7870
09-040000

05-009900

05-081900

TITLE ENGINE ASSEMBLY, DETROIT DIESEL

MOUNT, ENGINE

NUT, HEX LOCK
CAP SCREW, HEX HEAD
WASHER, FLAT

L

'BAND, MOUNTING (8" dia.)
SCREW
NUT, LOCK

WASHER, FLAT

The following items are not part of the Engine Assembly:

PRE-CLEANER (3-3/4" [95 mm] dia.)

ELBOW (2-1/2" x 2-1/2")

ELBOW (Rubber, 3" I.D.)
CLAMP, WORM

REDUCER, HUMP (2-3/4" to 3")

&

CLAMP, MUFFLER (2-1/2
ELBOW, EXHAUST
MUFFLER

HOSE, SUCTION (32 G4H)

)

(Bulk item, order as needed. 3 Ft [.91 M] needed here)
'HOSE, FUEL LINE (5/16" 1.D.)

i

4.236 (PLATE 3 OF 4)

(PERKINS)
:IéATE C0436 SIMON AERIALS INC- NEW 22 NOV., 1994 ;gRT




92

91

L

TITLE ENGINE ASSEMBLY, DETROIT DIESEL (PERKINS) 4.236 (PLATE 3 OF 4)

PLATE

SIMON AERIALS INC.  wovmorso | Rt PLATE (504.36




PARTS LIST

ITEM

PART NO

SEE
SECTION

DESCRIPTION

QTy.

03-088300

03-088400
03-455300

03-092300
03-094600
03-094800

03-091200
03-091700

The following items are used when the optional remote
mounted radiator is specified:

CUSHION, RADIATOR (Lower)
CAP SCREW, HEX HEAD
WASHER, FLAT (3/8"

NUT, HEX LOCK (3/8'-16, Grade 5)
BRACKET, RADIATOR (Upper)
CUSHION, RADIATOR (Upper)

>

The following hardware items may be used:

WIRE, ELECTRICAL (#14 AWG, Blue) (Bulk item)
WIRE, ELECTRICAL (#14 AWG, Black) (Bulk item)
WIRE, ELECTRICAL (#10 AWG, Black, stranded

HeoE

COUPLING, INSULATED (Female, blue nylon, 14-16 AWG)
TERMINAL, RING (Blue, #14-16 AWG, #10 stud)
TERMINAL, RING (Blue, #14-16 AWG, 3/8" stud)

TERMINAL, SPADE (Blue, #14-16 AWG, #6 stud)
TERMINAL, SPADE (Locking, #10-12 AWG, #6 stud)

TITLE ENGINE ASSEMBLY, DETROIT DIESEL (PERKINS) 4.236 (PLATE 4 OF 4)

PLATE
NO.

C04.36

SIMON AERIALS INC.  wcvmrov.so | o




1 jéD[’/

100, ]

¥?\104
102 (m

=105
103 \106

With Remote Mounted Radiator

Art # C04.36001E

TITLE ENGINE ASSEMBLY, DETROIT DIESEL (PERKINS) 4.236 (PLATE 4 OF 4)

SIMON AERIALS INC. oo s | no

PLTEC04.36




PARTS LIST

SEE

ITEM |  PART NO SECTION DESCRIPTION Qry.
1 ENGINE ASSEMBLY (Deutz Model F4L 912 with HPR 50 Pump) 1
2 | 09-032800 ENGINE, DIESEL (Deutz Model F4L 912) 1
3 --- FITTING, OIL PRESSURE (comes with engine) 1
4 --- SWITCH, OIL PRESSURE (comes with engine) 1
5 --- CLAMP, MUFFLER (comes with engine) 1
6 | 06-074600 TEE, STRAIGHT/ PIPE THREAD ADAPTER (1/8 MRO-S) 1
7 | 09-052200 SENDING UNIT, OIL PRESSURE 1
8 | 06-202600 FITTING, BANJO (M14, female thread) 1
9 | 06-198700 FITTING, COMPRESSION (Straight, 3/16" tube 1o 1/4" NPT) 1

10 | 06-202700 BOLT, BANJO (M14) 1
11 | 06-202800 WASHER, BANJO BOLT (M14) 2
12 FITTING, BANJO 1
13 FITTING, COMPRESSION 1
14 | 06-201500 BOLT, BANJO (M18) 1
15 WASHER, BANJO BOLT 2
16 | 235 2040 PANEL, ENGINE ACCESSORY 1
17 SPACER 4
18 WASHER, FLAT 4
19 NUT, STOP 4
20 | 03-051300 RELAY (Single pole, single throw, 12 VoIt DC, continuous duty) 1
21 | 07-003002 CAP SCREW, HEX HEAD (1/4"-20 x 5/8", Grade 5) 2
22 | 07-060014 WASHER, FLAT (1/4", SAE) 2
23 | 07-050014 NUT, LOCK (1/4"-20, Grade 5) 2
24 | 03-456803 MODULE, THROTTLE SOLENOID 2
25 | 07-008310 CAP SCREW, SOCKET HEAD (#10-32 x 3/4", Grade 8) 4
26 | 07-040111 NUT, STOP (#10-32, Grade 5) 4
27 | 03-068000 BLOCK, TERMINAL (10 station) 1
28 | 07-011334 MACHINE SCREW, ROUND HEAD (#6 32 x 3/4") 2
29 | 07-050007 NUT, STOP (#6-32, Grade 5) 2
30 LAMP, GLOW PLUG INDICATOR 1
31 DECAL, "GLOW PLUG INDICATOR" 1
32 | 03-736200 SOLENOID (includes cable end hardware) 2
33 BRACKET, SOLENOID MOUNTING 1
34 CAP SCREW, HEX HEAD 4
35 WASHER, FLAT 8
36 NUT, LOCK 4
37 | 236 2990 BRACKET, THROTTLE CABLE MOUNTING 1
38 | 236 3000 BRACKET, THROTTLE ARM 1
39 CAP SCREW, HEX HEAD 2
40 NUT, LOCK 2

TITLE

ENGINE ASSEMBLY, DEUTZ F4L 912 DIESEL

Simon Aerials Inc.

SECTION C04 .I PLATE NO.39 | pacE 01

REV.  |DATED PART

= 10 OCT., 1996 |NO. Fax 414-355-3172

10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON
24 Hr (Machine) 414-362-8280




TR

&
5
OOE@%

25, 26

42, 43, 44

Simon Aerials Inc.

10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON

24 Hr (Machine) 414-362-8280
Fax 414-355-3172

b ENGINE ASSEMBLY, DEUTZ F4L 912 DIESEL
;/(\JI?T REV._ |=)3ng1, 005 SECTION Co 4!PLATE NO. 39 | PAGE 01




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION Qry.
ENGINE ASSEMBLY (continued)
41 | Seelndex.. |DO8.-- PUMP, HYDRAULIC (HPR 50) 1
42 | 07-004127 CAP SCREW, HEX HEAD (5/8"-11 x 1-1/2", Grade 8) 4
43 | 07-060021 WASHER, FLAT (5/8") 4
44 | 07-065021 WASHER, HELICAL LOCK (5/8") 4
45 | 02-019100 ADAPTER, PUMP (1/2" [13 mm] thick).
SAE #3 (12 hole, 16-1/8" pilot) flywheel housing fo
"C" (2 hole, 5" pilot) pump mount
46 | 07-093700 CAP SCREW, HEX HEAD (M10-1.5 x 30 mm, Grade 8.8)
47 | 07-066006 WASHER, LOCK (10 mm)
48 FLANGE, PUMP COUPLING 1
49 HUB, PUMP COUPLING 1
The following items are not included with the Engine Assembly:
50 AIR CLEANER 1
51 CLAMP, HOSE (Worm type) 1
52 FLANGE, MOUNTING 1
53 CLAMP, HOSE (Worm type) 3
54 ELBOW, RUBBER 1
95 TUBE, STEEL AR.
56 REDUCER, HUMP 1
57 | 09-041600 PIPE, EXHAUST 1
58 | 10-114400 CAP, RAIN (1-7/8") 1
TITLE Simon Aerials Inc.
ENGINE ASSEMBLY, DEUTZ FAL 912 DIESEL 10800 Wes sown Dow Road
SEOTON (x(y A [prate no. 30 [ Pace 02 REV. | DATED PART B QMo 50
. - 10 OCT., 1996 |NO. Fax 414-355-3172




8,9 10,11

Art # C04.33002E

Simon Aerlals Inc.

10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA
Paris Phone 1-800-47-SIMON
24 Hr (Machine) 414-362-8280
Fax 414-355-3172

e ENGINE ASSEMBLY, DEUTZ F4L 912 DIESEL
;gl?T REV._ Il])(A)Tcl;:([:)Tq o0 SECTION Co 4!PLATE NO. 39 [ PaGE 02




PARTS LIST

ITEM PART NO

SEE
SECTION

DESCRIPTION

QTY.

350 2251
353 4460

03-063000
03-020500
03-497900

10-016400
01-031705
07-008354

03-091300

03-020400

TITLE

REMOTE CONTROL PENDANT ASSEMBLY
Earlier version, with 10 Ft (3.05 M) long, 24 conductor cable

Later version, with 20 Ft (6.10 M) long, 19 conductor cable.

Undrilled box
SWITCH, TOGGLE (Double pole, double throw)
PANEL (optional

PLATE, REMOTE CONTROL PENDANT IDENTIFICATION
KNOB, CONTROL BOX MOUNTING
CAP SCREW, SOCKET HEAD (#10-24 x 1-1/4", G

=

rade 8

Her ! - L : :
(10 Ft [3.05 M] needed in this application.)
For later versions: Type F 569, 19 conductor, #16 AWG
20 Ft [6.10 M] needed in this application.
Jmimae

| TERMINAL, SPADE (Blue, #10 stud, #14-16 AWG

The following optional item, which may be found on some

B o

SWITCH, TOGGLE (Travel speed) (on some eatrlier units)
(Two position, maintained contact, single pole, single throw)

o

REMOTE CONTROL PENDANT ASSEMBLY

reTE C06.01

SIMON AERIALS INC.  covcov | no. |




1
12

16

//"‘\\

)
Y

N\
D)

)//—_
N\

.

T

HIGH SPEED

S~

LOW SPEED

<af=DEADMAN

EMERGENCY PUMP 3»

STEER
PROPEL RIGHT

ORWARD

~

o™~
\\Y%

— \.__/

T

Some earlier versions

HIGH S§ED

LOW SPEED

|

/

PROPEL
REVERSE

[Ty

2,3

>/ 8,9, 10

ART # C06.01001E

TITLE

REMOTE CONTROL PENDANT ASSEMBLY

SIMON AERIALS

INC.

REV. 18 NOV., 1994

PART
NO.

"TE C06.01




PARTS LIST

SEE
ITEM PART NO |SECTION

DESCRIPTION

03-402900
03-402800
01-031705

BOX, CONTROL, (includes cover)
COVER, CONTROL BOX
DECAL, REMOTE CONTROL PENDANT

INSERT, PUSH BUTTON (Green) (Steer Left/ Right)
INSERT, PUSH BUTTON (Blue) (Drive Forward/ Reverse)
KNOB, VALVE (for attachment to bracket)

Qo
-—L—L—L;

TITLE PENDANT ASSEMBLY, REMOTE CONTROL
FoTE C06.02 | SIMON AERIALS INC. evorenr o 3510225




3 2 9
S S /
/ -
~ / )
- /
AUX. PUMP
STEER N \|\
STRER LEFT '
ORIVE FWO. I
O .
ORIVE ARV ~—g
\_ - y, N ,-—\J
F \ A %#C06.0200 lS~
4
TITLE PENDANT ASSEMBLY, REMOTE CONTROL
SIMON AERIALS INC. v | g 3510225 [Ro - C06.02

NO.




PARTS LIST

SEE
ITEM| PARTNO |SECTION DESCRIPTION QTY.
REMOTE CONTROL PENDANT ASSEMBLY 1
No Part # Earlier version, with 10 Ft (3.05 M) long, 24 conductor cable
No Part # Later version, with 20 Ft (6.10 M) long, 19 conductor cable.

03-497900
03-020300
03-021200

No Part #

01-031705

03-085000

03-488800

03-091200
03-091300
03-409800

No Part #

SEAL, PANEL (optional)
BUTTON, PUSH (Single pole, smgle throw)

Modify part 10-016400 to remove upper section with
"High/ Low speed" toggle switch hole.
KNOB CONTROL BOX MOUNTING

For earlier versions: TSJO, 24 conductor, #16 AWG
(10 Ft [3.05 M] needed in this application.)
For later versions: Type F 569, 19 conductor, #16 AWG

TERMINAL, SPADE (Blue, #6 stud, #14-16 AWG)
TERMINAL, SPADE (Blue, #10 stud, #14-16 AWG)

(on later units having Emergency stop button on front
face of pendant)
DECAL, "EMERGENCY STOP" (Black text in one line

The following optional item, which may be found on some
earlier pendants, is not part of this Remote Control Pendant
Assembl

TITLE REMOTE CONTROL PENDANT ASSEMBLY (WITH "EMERGENCY STOP")

FEATE C06.03

SIMON AERIALS INC.

PART
NO.

REV. 18 NOV., 1994




6

{\
\F=3/
\ /@

i HIGH SP}E-D 1
LC%?W?EE!ED

Travel speed toggle
(Some earlier versions)

)
x,/

EMERGENCY |
STOP

W)

1

H e -

' — ™ / 7
-=DEADMAN ]

5.6 EMERGENCY PUMP 3»

H
RIGHT 4
PROPREL,
FORWARD . =%

PROPEL =~ =

REVERSE S
) 2,3
LEFT @ RIEGHT
EXTEND HOIST
@aoom@ 8, 9, < RETRACT LOWE
N g N
u/\n 41/\» ' L
& =
16,17° ———
Bottom mount stop button
(Some earlier versions)

ART # C06.0300SE

TITLE REMOTE CONTROL PENDANT ASSEMBLY (WITH "EMERGENCY STOP")

SIMON AERIALS INC. v cvov.uo | g PUTE C06.03




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION QTY.
1 219 3970 BOX, CONTROL (drilled, includes cover) 1
2 | 03-020500 SWITCH, TOGGLE (Steer) (Three position,
t tact, sing| le, double throw 1

momentary contact, double pole, double throw) 1
5 | 03-497900 SEAL, PANEL 3
10-131500

7 | 01-031705 KNOB, CONTROL BO 2
8 | 07-008354 CAP SCREW, SOCKET HEAD (#10-24 x 1-1/4", Grade 8) 2
9 | 07-062011 WASHER, FLAT (#10) 10

12 | 03-055700 NUT, CONDUIT LOCK (3/8")
13 | 03-091200 TERMINAL, SPADE (Blue, #6 stud, #14-16 AWG) 11
14 | 03-439000 TIE, CABLE (3-5/8" [92 mm] long) 5

TITLE PENDANT ASSEMBLY, REMOTE CONTROL

PLATE 506.06 | SIMON AERIALS INC. oo | no. 352 9370




10

N\
=
W

10-131500

o

\
%

3

(1
=

=%

4,5

11,12

ART # C06.06001E

\
2\
\@/]. 7, 8, 9

TITLE

PENDANT ASSEMBLY, REMOTE CONTROL

SIMON AERIALS INC. o s

PART
NO.

352 9370

"UTE C06.06




PARTS LIST

3 | 03-060800

10-065500
10-065200
10-065600

03-402500

03-036500
03-036400
03-036600

SEE
ITEM| PARTNO |SECTION DESCRIPTION Qry.
1 03-020500 SWITCH, TOGGLE (Boom extend) 1
2 03-032600 SWITCH, TOGGLE (Ignition, Engine start) 1
1

GUARD, TOGGLE SWITCH (Emergency stop)

DECAL, PLATFORM CONTROL (MP model, insulated)
DECAL, PLATFORM CONTROL (MPN model, non-insulated)
DECAL, PLATFORM CONTROL (MPN model, insulated)

BLOCK, (Double pole)
BLOCK, TERMINAL (Single pole)

TITLE PLATFORM CONTROL CONSOLE ASSEMBLY

PLATE  C08.02 | SIMON AERIALS INC. revoomo g 3508183




11,12, 13

8,10

TITLE PLATFORM CONTROL CONSOLE ASSEMBLY

SIMON AERIALS INC.

REV. 10/01/90

e 3508183

PLATE
NO.

C08.02




PARTS LIST

ITEM PART NO. SEC. DESCRIPTION QTY.
1 03-027222 DECAL, TELESCOPE 1
2 03-027223 DECAL, LIFT 1
3 03-020300 PUSH BUTTON, AUX. PUMP & HORN 2
4 03-020500 TOGGLE SWITCH, SPST MOM. 3
5 03-027224 DECAL, SWING 1
6 03-027225 DECAL, DRIVE 1
7 03-027203 CONTROLLER, DRIVE 1
8 03-027205 CONTROLLER, SWING 1
9 03-027204 CONTROLLER, LIFT 1
10 | 03-027202 CONTROLLER, TELESCOPE 1
11 | 03-020400 " TOGGLE SWITCH, SPST 2
12 | 03-032600 TOGGLE SWITCH, IGNITION 1
13 | 03-060800 TOGGLE SWITCH COVER 1
14 | sBD- 208842-6 CONTROL CONSOLE DECAL 1

DESCRIPTION PART NO.

CONTROL CONSOLE (PROPORTIONAL)D

CAA-208491~2

cs8.7



i

\,

| =

10 L9 4 12¢13

/5
D = UX. i} & D

H — Ll, — - mm}'n'&fu"mﬁhi —
S : T

\e

I
S

0885/0885

DESCRIPTION PART NO.
CONTROL CONSOLE (PROPORTIONAL) CAA-208491-2

Cs.7



PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION QTY.
1| 2110650 BOX, PLATFORM ELECTRICAL CONTROL 1
2 | 03-020400 SWITCH, TOGGLE (Engine throttle)

03-402600
03-402800

03-020300

03-020300

01-034400
01-061700

01-018900

10-084800

03-463700

10-091300

(2 position, maintained contact, single pole, single throw

B
(optional Choke Button) (not shown)
BEZEL, SWITCH (for optional Choke Button)
Bl .

SWITCH, PUSHBUTTON (with black cap. Red cap can be
supplied for this application. Please indicate on order.)
SWITCH, PUSHBUTTON (with black cap)

VALVE, 2-WAY SOLENOID
VALVE BANK ASSEMBLY (Lift, Swing, Telescope)
Standard type (not for use with water-glycol hydraulic fluid
i

1o "

' VALVE, FLOW CONTROL (#6 SAE ports)

DECAL, CONTROL CONSOLE

SWITCH, TOGGLE (for optional 2-Speed Drive) (3 position)
(not shown)
DECAL, TWO-SPEED DRIVE (option) (not shown

TITLE CONTROL CONSOLE ASSEMBLY (FULL HYDRAULIC)
PLATE 508.10 [ SIMON AERIALS INC.  cevcouno| o




CAB ROTATE

XN

21

CAB LEVEL

17

TOP VIEW

REAR VIEW

12|
15

CAB LEVEL

/

CAB ROTATE

i

17

LI

\

18

/ Art #C08.10001S

18

TITLE

CONTROL CONSOLE ASSEMBLY (FULL HYDRAULIC)

SIMON AERIALS INC.

REV. 06 JUN., 1995

PART
NO.

"UMTE C08.10




PARTS LIST

ITEM PART NO

SEE
SECTION

DESCRIPTION QTy.

219 6160

03-706400

03-481200

03-020400

03020300
)

TITLE  PLATFORM CONSOLE, ELECTRO-PROPORTIONAL (TYPE 2) (1 OF 4)

CONSOLE, CONTROL 1
Later version, for models with Emergency Stop button.
Earlier version, for models with red toggle switch cover.

for Emergency Stop‘
BUTTON, EMERGENCY STOP (Red "pull to release" style)
_BLOGC —

and 1 momentary contact double poIe double throw)
SWITCH, TOGGLE (Engine speed) (3 position, 2 maintained

DIODE, LIGHT-EMITTING (L E.D.) kRed 12 Volt)
(Later version. No holder or resister needed)

SWITCH TOGGLE (Dnve speed) (Optlonal two speed drive)
(2 position, maintained contact, single pole, single throw)

PLATE C08.17

SIMON AERIALS INC. oo |NO. |




Later Versions 12 2 1 9,16

— 7 \Y
L [ Emnensiacnons = 17’18

T PO
T 61
~ RETRACT BOOM UP
)} Auxriary
\ PUMP t

8, 9\ ":a

N
IDLE
GLOW PLUG @
CHOKE

Q&

t || —20,2528

\ Art # C08.17005E

21, 22, 24,
25, 26, 28
Earlier Versions
2 1
/ / 17,18
13, 14, 15\[@"@% / smonmEmRSIC. A FGTEE
O
10, 11 /’@”:!: !
orzrarma |_—19
8,9 —L_¢
el

6,7,9 e
\

20

TITLE  PLATFORM CONSOLE, ELECTRO-PROPORTIONAL (TYPE 2) (1 OF 4)

SIMON AERIALS INC.  cweeomo.o | g PLATE C08.17




PARTS LIST

03 494800
03-494900

Earlier type,
© 0)

E01.09 CONTROLLER SINGLE AXIS (Boom extend/ retract)
Later type, identified on nameplate as "MJ 4121-1020"

Earlier type

"EMS4 M6351"

RAMP CARD (Mounts to Extend/ Retract Controller)
DRIVE BOARD (Mount to Extend/ Retract and Swing

Controllers in this a

TITLE  PLATFORM CONSOLE, ELECTRO-PROPORTIONAL (TYPE 2) (2 OF 4)

SEE
ITEM PART NO SECTION DESCRIPTION QTY.
19 E01.08 | CONTROLLER, SINGLE AXIS (with rocker) (Drive/ Steer)
03-491200 Later type, identified on nameplate as "MJ 4121-1043" 1
_03-481900 identified on nameplate as "MS M6941" 1

PLATE
NO.

C08.17

SIMON AERIALS INC. ..o o

PART
NO.




Later Versions

/

RETRACT
3 AUXILIARY
PUMP t

‘OPERATING
SPEED

/

R

N
IDLE A

GLOW PLUG @

ITAOL LEVER (N THE DEStREQ DIRECTION,
-ro sroP ANY FUNCTION, SLOWLY RETURN
THE CONTROL LEVEA TO IT'8 CENTEREU POSITION,
THEN RELEASE FOOT BWITCH.

BOOM LP

¥

A
/ OPERATING INSTRUCTIONS AT e
« ENGINE SHOULD BE AUNNING AT OPERATING SPEED. Ve
~PRESS AND HOLD FOOT SWITCH DOWN.
é * 7O USE ANY FUNCTION SLOWLY OPERATE t@) ~

f

17,18

|20, 25, 28

7,9 o
}j Q mn v, o
B ._
3,4,5 || == Qemonasans = | e
\_ _J
21, 22, 24,
25, 26, 28
Earlier Versions
2 1 9,16
/ / // 17,18
13, 14, 15— | (E552 / smonammenc. o K w2z

RETRACT

”’,!: A

,,,,,

ey

10, 11—

OPERATING
8, 9 - %ES,

6,7,9

EXNGINE
START

BOOM
ur

/

20

TITLE  PLATFORM CONSOLE, ELECTRO-PROPORTIONAL (TYPE 2) (2 OF 4)

SIMON AERIALS INC.

PART
NO.

NEW 02 DEC., 1994

PLATE CO8 17




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION QTY.
29 | 03-051700 RAIL, TERMINAL (1-3/8" [35 mm] wide) (1 M [39.37"] long
section) (12" [305 mm)] long piece needed here) 1
30 [ 07-011800 SCREW, SHEET METAL PAN HEAD (#6 x 3/4")

03- 066200
03-039100

03-707200
03-501800
03- 027231

07- 050007
07-090063
03- 063200

8 0
03-036600

03-036500

BLOCK, TERMINAL (25 Amp, for #io Gauge wire)
BLOCK, TERMINAL (Grounding, for #12 Gauge wire)
on some earlier versions)

BAR, JUMPER (4 polg) (buad Iiné jumper)
ALARM (Dual tone)
POTENTIOMETER (10 K Ohm)

e 3
NUT, STOP (#6-32, Grade 5)

WASHER, EXTERNAL TOOTH (#6)
GRIP, CORD (3/4", with .69" to .75" seal)

RAIL, TERMINAL (5/8" [16 mr
(1M [39.37"] long section. Cut to fit.)
BLOCK, TERMINAL . (4 conductor, for #16 to #24 Gauge wire)

TITLE  PLATFORM CONSOLE, ELECTRO-PROPORTIONAL (TYPE 2) (3 OF 4)

o~ C08.17

SIMON AERIALS INC.

PART
NO.

NEW 02 DEC., 1994




Later Version shown.
Earlier version similar.

49 50 51

N\

48

3,4,5__

~

7,9

21,22, —{| ©
24, 25,
26, 28

N

/oo \

|20, 25, 28

| 19,28

38,39 —_|

\

POCH
/ o

40, 41, 42, 43

\

73,74,75

/ Art # C08.17006E

46, 47

TITLE  PLATFORM CONSOLE, ELECTRO-PROPORTIONAL (TYPE 2) (3 OF 4)

SIMON AERIALS INC.

NEW 02 DEC., 1994

PART
NO.

PLATE
NO.

C08.17




PARTS LIST

ITEM

PART NO

SEE
SECTION

DESCRIPTION

Qry.

03-088300
03-087500

§ ‘

03-092300
03-096000
03-094600

03-098100
03-095500
03-095700
:

9

03-066900
03-405200
03-439000

The following hardware items, listed for your convenience,
are typically used in Simon electrical control boxes:

(Bulk item, order as needed)
WIRE, ELECTRICAL (#14 AWG, Blue, stranded) (Bulk item)
WIRE, ELECTRICAL (#16 AWG, Blue, stranded) (Bulk item

- . ‘
COUPLING, INSULATED (Female, blue rfylon, #14-16 AWG)
TERMINAL, END (Blue, "piggyback"”) (#14-16 AWG)
TERMINAL, RING (Blue, #14-16 AWG, #10 stud)

TERMINAL, INSULATED (Slip-on, yellow, #10-12 AWG)
TERMINAL, RING (Yellow, #10 AWG, #6 stud)
TERMINAL, RING (Yellow, #10-12 AWG, 3/8" stud)

LOOM, WIRE (3/4")
TUBING, HEAT SHRINK (Clear, 3/16")
TIE, CABLE (3-5/8" [92 mm] long)

TITLE  PLATFORM CONSOLE, ELECTRO-PROPORTIONAL (TYPE 2) (4 OF 4)

PLA
NO.

T C08.17

SIMON AERIALS INC.

PART
NO.

NEW 02 DEC., 1994




Later Version shown.
Earlier version similar.

i
LEELEEE
Tt Il el Fe 1 Fel el o1 =) e Fa) F F= )

e A el il i i ! i ol il ol Rl
L]
I

T
1]

(( O [T O \\
=
|20, 25, 28

| 44,45

40, 41, 42,43

\
\

73,74,75

]
/

46, 47

Art # C08.17006E

TIILE  PLATFORM CONSOLE, ELECTRO-PROPORTIONAL (TYPE 2) (4 OF 4)

SIMON AERIALS INC.

NEW 02 DEC., 1994

PART
NO.

PLMTE C08.17




PARTS LIST
SEE
ITEM| PARTNO [SECTION DESCRIPTION Qry.
PLATFORM CONSOLE ASSEMBLY 1
353 7020 MP's with Full Hydraulic operating system
354 4090 Special MP 70 application

3 PLACARD, PLATFORM CONTROL 1
10-145000 Standard (Lexan, as shown. Included in above ass'ys.)
10-241100 Optional (Stencil-cut aluminum)

WASHER, FLAT (5/16") 8
8 | 07-050015 NUT, LOCK (5/16"-18, Grade 5) 4
9 | SeePlate..| C02. -- | VALVE BANK, PLATFORM CONTROL 1

13 | See Plate. .| D14.-- | VALVE, PLATFORM LEVEL AND ROTATE 1
14 | 07-003009 CAP SCREW, HEX HEAD (1/4"-20 x 2", Grade 5) 2
15 | 07-062014 WASHER, FLAT (1/4") 4

06-044400 90° ELBOW, (4-6 C50X-S)
20 | 07-003047 CAP SCREW, HEX HEAD (3/8"-16 x 1-1/2", Grade 5) 2
21 | 07-062016 WASHER, FLAT (3/8") 4

25 | 06-048500 RUN TEE, MALE "O"-RING (6 R50X-S) 1
26 | 06-051500 90° ELBOW, SWIVEL NUT (6 C6X-S) 2
27 | 07-003008 CAP SCREW, HEX HEAD (1/4"-20 x 1-3/4", Grade 5) 2

TITLE PLATFORM CONSOLE ASSEMBLY, MP FULL HYDRAULIC (PLATE 1 OF 4)

PTE C08.21 | SIMON AERIALS INC. v ceeros | o,




View in direction of arrow

¢

9,10, 11, 12

31 thru 34\q

14, 15, 16

23 thru 29 —

35 thru 40/{

20, 21, 22

41

1\

20, 21, 22

i/ 35 thru 40

TITLE PLATFORM CONSOLE ASSEMBLY, MP FULL HYDRAULIC (PLATE 1 OF 4)

SIMON AERIALS INC.

REV. 15 SEP., 1995

PART
NO.

"UTEC08.21




QTY.

I

SRR

o

gos :

G

DESCRIPTION
(current style)

PARTS LIST

ALARM, TILT
Dual tone

S

SEE
SECTION

501800

PART NO

03

ITEM

(=)
o
©
~-—
()
L0
(2]
o
0)
()]
>3
o
=
s S
(o] e~
b7 o B
2 a 3
o o) .
< =
<t \./.mld. [0
» se R —
e o) - Q
= S E ®
© < Al
o rT p—
= OCuwo w
<} = QL ]
a .UH - <C
< O3 ©
O =X 0 0o
> S O
2 — 0w
= - Z
© = X =z
L 202 {®
ZmoO @)
o <+ oo o
= — O O o
© O - O o
< o NI~ o
© D © © <
¥ Nt <Q
™ N O 130)
o [eR=Na= o
< 0 © o
DO <

PART
NO.

REV. 15 SEP., 1995

SIMON AERIALS INC.

TITLE PLATFORM CONSOLE ASSEMBLY, MP FULL HYDRAULIC (PLATE 2 OF 4)
C08.21

PLATE
NO.




9,10,11,12
View in direction of arrow

31 thru 34 [ )
\q 14, 15, 16

¢
O
O

W
/o
= |o
\

g 009 =

s— |~ | T USSR

[ o
23 thru 29 \o@
35 thru 40 /ﬁ
° ° 20, 21, 22
— ,_— 4
1 =0- 07 O °/
T~ v T Fre)7e:),

3 \[ Wf B} / 6,7,8
14,15, 16 i < 35 thru 40
W N e "
"""""" SIMON RERIELS
Ny ‘)
= @E ? = Q@
= aa T 2

20, 21, 22

TITLE PLATFORM CONSOLE ASSEMBLY, MP FULL HYDRAULIC (PLATE 2 OF 4)

SIMON AERIALS INC. s | no ATEC08.21




PARTS LIST

SEE
ITEM| PARTNO |SECTION DESCRIPTION Qry.
41 BOX ASSEMBLY, PLATFORM ELECTRICAL 1
352 9460 Type 1 (Emergency Stop area is red with white lettering)

03-436400

219 9360

10-145900

03-706400
03-481300

03-702000
03-454900

03-
03-402700
03-402800

03-032600

Type 2 (Emergency Stop area is yellow with red lettering)
it

Undrilled
Drilled, for use with decal having Emergency Stop . . .
with red background (Type 1)

DECAL, PLATFORM ELECTRICAL BOX
Area surrounding Emergency Stop button has. ..
red background (Type 1)

with red background (Type 1).
with yellow background (Type 2).
HOLDER, DIODE (used only with “Type 1" diode)

Red, "pull to release" type (Later style)
BASE, CONTACT BLOCK
BLOCK CONTACT (Normally closed)

ey

BUTTON, SWITCH (Red) (Emergency Pump) or...
BUTTON, SWITCH (Blue) (Emergency Pump)

maintained contact, single pole, single throw)
SWITCH, TOGGLE (Engine start)
(3 position, 2 maintained and 1 momentary contact

>

TITLE PLATFORM CONSOLE ASSEMBLY, MP FULL HYDRAULIC (PLATE 3 OF 4)

PLATE
NO.

C08.21

SIMON AERIALS INC.

PART
NO.

REV. 15 SEP,, 1995




44,45,46  47,48,49 50,51,53,54  50,51,52,54 50,51, 53,54
' l N\
f MERGENCY HORN é ]
é@ 7 STOP [z) l r P%P @
o @ 5 Onoll s @
o\ / =@
. / J
42 79 56, 57

|

|

|

|

1 i
1 1
|
[ \.W
I

I

]

|

!

i

|

00000 EEE0EE T
||| on] ||| (I
P Pt Tt T P P P e e P o P P e o ot PPt P o P e P 66,
\m \ \ / m) 67
64,65 69,70 59 58 60 61 62, 63

TITLE Pl ATFORM CONSOLE ASSEMBLY, MP FULL HYDRAULIC (PLATE 3 OF 4)

SIMON AERIALS INC.

REV. 15 SEP., 1995

PART
NO.

PUTEC08.21




PARTS LIST
SEE
ITEM PART NO SECTION DESCRIPTION QTY.
BOX ASSEMBLY, PLATFORM ELECTRICAL (continued)
58 03-036400 BLOCK, TERMINAL (2 conductor, #16-#24 ga. wire) A.R.
59 | 03-036500 BLOCK, TERMINAL (4 conductor, #16-#24 ga. wire

62 MACHINE SCREW, 2
07-011334 ROUND HEAD (#6-32 x 3/4", Grade 2) or...
07-011344 PAN HEAD (#8-32 x 3/4", Grade 2)

65 | 03-055600 NUT, CONDUIT LOCK (3/4") 1
66 | 03-041700 GRIP, CORD (3/8", with .31" to .38" seal) or... 2
03-045500 | GRIP, CORD (1/2", wi

69 TIE, CABLE (6-3/4" [171 mm] long) 20
70 | 03-064100 MOUNT, CABLE TIE (Adhesive backed) 5
71 | 03-091200 TERMINAL, SPADE (locking, #6 stud, #14-#16 AWG) 9

75 03-497900 PLUG, PLASTIC (1/2" dia., "Panel seal",
to fill unused toggle switch holes) A.R.
76 MACHINE SCQ%EW 2

78 | 07-029365 | SCREW, TEK (#12-14 x 1", bonded, sealing head) 2
79 03-020400 SWITCH, TOGGLE (for optional lights)
2 position, maintained contact, single pole, single throw 1

(for models with optional two-speed drive) 1

TITLE P ATFORM CONSOLE ASSEMBLY, MP FULL HYDRAULIC (PLATE 4 OF 4)

PLATE 508 21 |SIMON AERIALS INC.  wvcerom |np




44, 45, 46 47, 48, 49 5(\) 51, 53, 54 5/0, 51,52,54 50,51, 53, 54

-~ A
%) // @
O @ HORN ‘» EMERGENCY QCHOKE / GLOW PLUG
ng Q

@ OVERHEAT ; g ENGINE R.P.M. HI IGNITION @ OFF

B Ao, 5 @mw@ O SN2
N\ / -

42 56, 57

50, 51, 52, 54

50, 51, 53, 54

@ Jmmmmmm‘@ m'@ym AREG @‘@'@@@@E . L
EE@EIEEQEEEI:@:@@I@ ‘mg@llﬂlgglgﬁ
= B - = 66,
= o) 67
Art # C08.21001E
64,65 69,70 59 58 62, 63

TITLE PL ATFORM CONSOLE ASSEMBLY, MP FULL HYDRAULIC (PLATE 4 OF 4)

SIMON AERIALS INC.  cveer s | g PTEC08.21




S g

PARTS LIST
SEE
ITEM| PARTNO [SECTION DESCRIPTION QrTy.
1 207 4845 TANK WELDMENT, HYDRAULIC
[Capacity 55 gallons (208 liters)] 1
2 | 07-040018 NUT, HEX (1/2"-13, Grade 5) 4

0650 1.

10-002.1 00 CAP, HYDRAULIC TAN“%GI@(%f§ FILLER
10-001000 STRAINER ASSEMBLY
01-008200 PLUG, VENT (with 40 micron filter)

WASHER, FLAT (3/8")
VALVE, BALL (Shutoff valve) (1/4" NPT)
VALVE, BALL (Shutoff valve) (1/2" NPT)

VALVE, BALL (Shutoff valve) (2' NPT)

The following items may be found on a typical installation

03-466900 HEATER, TANK (120 Volt AC) (option, not shown
11-075800 NIPPLE, PIPE (1-1/2" NPT, 3" long)
NIPPLE, PIPE (1-1/2" NPT, close)

11-071500 NIPPLE, PIPE (1-1/2" x 1-3/4", close
06-039800 ADAPTER, "O"-RING TO 37° (6 F50X-S)
06-001700 CONNECTOR, MALE (12-8 FTX-S)

_ e | :

CONNECTOR, HOSE (Beaded insert)
(1-1/2" NPT, 1-1/2" 1.D. hose, 1-1/2" long)
BUSHING, REDUCER (1-1/2" to 3/4" NPT)

TIMLE  HYDRAULIC TANK ASSEMBLY, MP/ RP (WITH EXTENDABLE AXLES)

PLATE 510.02 | SIMON AERIALS INC. =i |ner




Art # C10.02001E

TITLE  HYDRAULIC TANK ASSEMBLY, MP/ RP (WITH EXTENDABLE AXLES)

SIMON AERIALS INC.

REV. 20 JUN., 1994

PART
NO.

PLATE
NO.

C10.02




PARTS LIST

w.4|4|4|
(e ]

O _0

X 0 X

= w

OO

TO®

<t © O
N(((
ol - -
= [
alZz=ZZ!
mnununu
OlF F |
wle o o
alins s s

nomm

W Wl s

R S [ |

L L€ <

=2==2

===

OO0

mnMmnom

N D

Wl i

o O O

O O O

(o) e) N e)]
o

1
SE
(2]

[oNeoNe]
0000
N581

nm<
=lOo o O
ES S S
Io & &

O OO0
2~ © o
_“333

"STRAIGHT THREAD (12-10 C50X-S)

S e

90° ELBOW

SWIVEL NUT

ELBOW

90°
90°

051800
080500

06-
06

STREET ELBOW

BRANCH TEE, MALE "O"-RING (6 ssox-s')'

BRANCH TEE

RSt R et

'06-050000

FEMALE SWIVEL NUT

37°

1

056300
074900

06

S)

PIPE THREAD (1/2 MRO-

ke

R

PLUG, HEX SOCKET "O"-RING (5 HP50N-S)

ADAPTER TEE

b

06-094900

06

'55

S

T

S

M
.

T

HYDRAULIC TANK ASSEMBLY, MP/ RP (WITH EXTENDABLE AXLES)

TITLE

PART
NO.

REV. 20 JUN., 1994

PLATE
NO.

C10.02 | SIMON AERIALS INC.




Art # C10.02001E

HYDRAULIC TANK ASSEMBLY, MP/ RP (WITH EXTENDABLE AXLES)

TITLE

C10.02

PLATE
NO

PART

REV.20 JUN., 1994 | NO.

SIMON AERIALS INC.




PARTS LIST

10-001900
01-032800
06-082500

06-080200

SEE
ITEM PART NO SECTION DESCRIPTION QTy.
3500763 TANK ASSEMBLY, FUEL (for Gasoline engines) 1
3500781 TANK ASSEMBLY, FUEL (for Diesel engines)

[Capacity 35.3 gallons (133.6 liters) to top of sight gauge]

CAP, FUEL TANK FILLER (Vented, Anti-surge)
VALVE, SHUTOFF (1/4" NPT)
ELBOW, PIPE THREAD ADAPTER (4 CR)

PLUG, SQUARE HEAD (1/4" NPT) (except Diesel engine)
ELBOW, STRAIGHT/ PIPE THREAD (4 CD) (for Diesels)
Diesel i

HOSE, FUEL FEED (5/16" 1.D.)

TITLE FUEL TANK ASSEMBLY, MP SERIES (W/O EXTENDABLE AXLES)

PATE C11.01

SIMON AERIALS INC. — ol




\ \©\10

Art# C11.01001E

TITLE FUEL TANK ASSEMBLY, MP SERIES (W/O EXTENDABLE AXLES)

SIMON AERIALS INC.

NEW 04/23/91

PART
NO.

PTE C11.01




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION QTY.
No part no. TANK ASSEMBLY, FUEL (for MPH 80, MPE 95, MPE 110)
3505184 TANK ASSEMBLY, FUEL (for MP 80N only)
[Capacity 57 gallons (216 liters) to top of sight gauge] 1

2074887 TANK WELDMENT, FUEL (for MP 80N only)
Note: overall height of tank is 33.5" (85.09 cm). 1
2| 10-033800| D12.05 GAUGE, SIGHT [14" (35.56 cm) lon ) 1
(019

The following items may be found on a typical installation:

5| 06-082500| 90° ELBOW, MALE PIPE THREAD (1/4 CR-S) 1

8 11-050403 FITTING, HOSE
(Brass, barbed, 5/16" I.D. hose, 1/4" male NPT thread) 1
9 11-050405 FITTING, HOSE

(except Diesel engine) S ' 1
06-080200 90° STREET ELBOW (1/4 CD-S) (for Diesels) 1

5

( o & . %
3 ~ | HOSE, FUEL RETURN (1/4" 1.D.)
14| 09-004600 CLAMP, HOSE (Worm type, 1/4" to 5/8")
15| 07-040018| | NUT, HEX (1/2"-13, Grade 5)

TITLE FUEL TANK ASSEMBLY, MP/ RP (W/ EXTENDABLE AXLES)
PLATE  511.03|SIMON AERIALS INC. v oun i |no, |




e /%
- QV
1" \ e
14 — €
P
13 . J
o 3
- - S
/%/ 15
5 @ | /
4 / o 2
6 % 17
/ﬁ\14 Art # C11.03 001E
12
TITLE FUEL TANK ASSEMBLY, MP/ RP (W/ EXTENDABLE AXLES)
SIMON AERIALS INC. v ooun o | g "LTE C11.03




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION QTYy.
1| 3516830 SELECTOR VALVE ASSEMBLY (Steer/ Axle extend) 1
2 | 2027520 SUBPLATE 1
07-031007 STUD, WELDING (Threaded, 5/16"-18 x 2-1/2" 6

7
8
9

06-044600
01-001900
06-047000

%

12 07-050015
13 07-062015

11-007004

VALVE, CHECK (Pilot operated)

~ 45° ELBOW, STRAIGHT THREAD (6 V50X-S) (option

SRAESHAE

NUT, LOCK (5/16"-18, Grade 5)
WASHER, FLAT (5/16")
ROD, THREADED (3/8"-16, Grade 2) |

The following
assembly:

90° ELBOW, STRAIGHT THREAD (6 C56X-S)

TITLE STEER/ AXLE EXTEND VALVE ASSEMBLY, MP/ RP (EXTENDABLE AXLE)

PLATE
NO.

C12.01

SIMON AERIALS INC. v rcun. v

P 3516830




10

0

Art # C12.01001E

TITLE STEER/ AXLE EXTEND VALVE ASSEMBLY, MP/ RP (EXTENDABLE AXLE)

SIMON AERIALS INC.

REV. 16 JUN., 1994

PART
NO.

3516830

PLATE
NO.

C12.01




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION QTy.
1 2027520 PLATE, VALVE MOUNTING 1
2 07-031018 STUD, WELDING (Threaded, 3/8"-16 x 3") 3
3 07-031021 readed, 1/4"-20 x 2") 2

06-045600
06-041100
06-021300

5
6

06-039800
01-018900
06-050000

06-056300
06-057800
06-060800

01-037198
06-044600
06-039800

STUD, WELDING (Th
7 5

90° ELBOW. STRAIGHT THREAD (12-16 C50X-S)

ADAPTER, "O"-RING TO 37° (12-16 F50X-S)
TEE, UNION (12 JTX-S)

ADAPTER, "O"-RING TO 37° (6 F50X-S)

VALVE, FLOW CONTROL (Needle valve) (#6 SAE Ports)

BRANCH TEE, MALE "O"-RING (6 S50X-S)

BRANCH TEE, 37° SWIVEL NUT (12 S6X-S)
NUT, TUBE (12 BTX-S)
REDUCER, TUBE END (12-6 TRTX-S)

:

COIL, SOLENOID (12 Volt DC)
90° ELBOW, STRAIGHT THREAD (6 C50X-S)
ADAPTER, "0"-RING TO 37° (6 F50X-S

S

S

TITLE DRIVE VALVE ASSEMBLY, MP/ RP E (2 WHEEL DRIVE, WITH

OUT 2 SPEED)

FETE C12.02

PART

SIMON AERIALS INC- REV. 17 JUN., 1994 | NO.




B
L —
A
o | 27
/ ° ) —‘Q/ 28
= / K 30
s 11 31 32
@\ - I\ 29/ 33
< __JL ‘\ 3o 72 34
29
@;5 39 06 ‘\ \ %(?
2, 25, 37, 38 \ 31@\ 32
| 30
20 L _K 28

27

TITLE DRIVE VALVE ASSEMBLY, MP/ RP E (2 WHEEL DRIVE, WITHOUT 2 SPEED)

SIMON AERIALS INC.  cvorum e | o PLATE C12.02




PARTS LIST

w.4|4|2.
(e
ci
O
o
D
X
—
B
Z| XN
o WH\.
=
o 6W
m Tz
Al & O
alw —-
QR
> ™
DME.
=<
o=
FCE
Uzr
T2 Z
<OD
>0
S
u 5
SE
(7]
oo o
ol S S
S® o ;m
0O N N
Fl-O0
QS0
- © ©O
Lo o
M £
T ERSAY

BRANCH TEE, 37° SWIVEL NUT (12 S6X-S)

06-056300

06

29

S)

REDUCER, TUBE END

TUBE (12 BTX-

NUT

057800

30

S)

(12-6 TRTX

NUT, LOCK (1/4"-20, Grade 5)

07-050014

07
07

35

)

, FLAT (5/16

WASHER

062015

36

NUT, LOCK

050016

TITLE DRIVE VALVE ASSEMBLY, MP/ RP E (2 WHEEL DRIVE, WITHOUT 2 SPEED)

PART
NO.

SIMON AERIALS INC.

REV. 17 JUN,, 1994

PLATE
NO.

C12.02




TITLE DRIVE VALVE ASSEMBLY, MP/ RP E (2 WHEEL DRIVE, WITHOUT 2 SPEED)

SIMON AERIALS INC. e | i

PLATE C12.02




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION QTy.
1 3516820 VALVE ASSEMBLY, DRIVE 1
2 | 2027520 PLATE, VALVE MOUNTING 1
3 | 07-031018 STUD, WELDING (Threaded, 3/8"-16 x 3") 3

01-225900 CBGHL C NYKM" [3, (207 bar) (211 Kg/ cm?)]
6 | 06-045600 90° ELBOW, STRAIGHT THREAD (12-16 C50X-S)
06-041100 -RING TO 37° (12-16 F50X-S)

-t () =i

11 | 06-096100
12 01-018900 VALVE, FLOW CONTROL (Needle valve) (#6 SAE Ports)
13 | 06-050000 BRANCH TEE, MALE "O"-RING (6 S50X-S)

17 | 06-040800 ""ADAPTER, "O"-RING TO 37° (12 F50X-S) 3
18 | 06-056300 BRANCH TEE, 37° SWIVEL NUT (12 S6X-S) 1
19 | 06-057800 NUT, TUBE (12 BTX-S) 1

23 | 01-0 COIL, SOLENOID (12 Volt DC) 1
24 | 06-003800 90° ELBOW, MALE 37° TO NPT(6 CTX-S) 2
25 | 06-000700 CONNECTOR, MALE (6 FTX-S) 1

9 | 80 RUN TEE, 37° FEMALE SWIVEL NUT (12 R6X-S) 2
30 | 06-056300 BRANCH TEE, 37° SWIVEL NUT (12 S6X-S) 2
2

31 06-057800 NUT, TUBE (12 BTX-S)

35 01-034800 VALVE, GLOBE (1/4" NPT Female thread, both énds)
36 | 07-050014 NUT, LOCK (1/4"-20, Grade 5)
37 | 07-062015 WASHER, FLAT (5/16")

TITLE DRIVE VALVE ASSEMBLY, MP/ RP E (2 WHEEL DRIVE, 2 SPEED)

:I(_)ATE C1203 SIMON AER'ALS INC- REV. 17 JUN., 1994 I[:lgRT




TITLE DRIVE VALVE ASSEMBLY, MP/ RP E (2 WHEEL DRIVE, 2 SPEED)

SIMON AERIALS INC.

REV. 17 JUN., 1994

PART
NO.

PLATE
NO.

C12.03




PARTS LIST
SEE
ITEM PART NO SECTION DESCRIPTION QTY.
VALVE ASSEMBLY, DRIVE 1
352 2680 First type
354 4500 Second type

' STUD, WELDING (Threaded, 5/16
(for "first type" assembly)
07-031021 D, WELDING (Th

3| 07-031008 18 x 2-1/2")

NN

6 | 07-050016 NUT, LOCK (3/8"-16, Grade 5) ) 2
7 | 07-062016 WASHER, FLAT (3/8") 2
8 | 06-041100 | ADAPTER, "O"-RING TO 37° (12-16 F50X-S) 1

(short tube, from teé‘to Port "C" of one selector \}aive) ) 1
12 354 4520 TUBE ASSEMBLY (for "second type" assembly)
(long tube, from tee to Port "D" of other selector valve

06-050000 BRANCH TEE, MALE "O"-RING TO 37° (6 S50 X-S)
VALVE, HI/ LO SPEED DRIVE SELECTOR
01-018100 for "first type" assembly (can be identified by either a

01-018101 SEAL KIT, SELECTOR VALVE (for "first type"
Call Simon SEAL KIT, SELECTOR VALVE (for "second type")
07-050015 NUT, LOCK (5/16"-18, Grade 5) (for

0 01 .‘

06-045400 90° ELBOW, "O"-RING TO 37° (12 C50X-S)
06-047400 45° ELBOW, "O"-RING TO 37° (12 V50X-S) (optional)
06-040800 ADAPTER, "O"-RING TO 37° (12 F50X-S) _

TITLE DRIVE VALVE ASSEMBLY, MPH 80, MP 95, MP 110 (4 WHEEL DRIVE)
PLATE 512,04 |SIMON AERIALSINC.  wcvoiser. s | o, |




2,3,17,18,19, 20

Art # C12.04003E

2,3,17,18,19, 20

TITLE  DRIVE VALVE ASSEMBLY, MPH 80, MP 95, MP 110 (4 WHEEL DRIVE)

SIMON AERIALS INC.

REV. 23 SEP., 1995

PART
NO.

PLATE
NO.

C12.04




PARTS LIST
SEE
ITEM| PARTNO |SECTION DESCRIPTION QTy.
25 | 354 4550 TUBE ASSEMBLY (for "second type" assembly)
(from Port "D" of other selector valve to flow divider) 1
26 | 06-044500 90° ELBOW RING TO 37° (6-4 C50X-S)

(for "second type" assembly) ? N
28 06-191900 CONNECTOR, STRAIGHT THREAD (6-4 F50X-S) 1
354 4590 TUBE ASSEMBLY (fo

31 354 4570 TUBE ASSEMBLY (for "second type" assembly)
(selector valve elbow to solenoid valve tee) 1

354 4560 TUBE ASSEMBLY (for "second type" assembly)

01-230400 Four way valve (for "second type" assembly)
34 | 01-037198 COIL, SOLENOID (12 Volt DC) (for "first type" valve) 1
Call Simon COIL, SOLENOID (12 Volt DC) (for "second type" valve

Rttt

06-044600 "O"-RING TO 37° (6 C50X-S) (for "second type" valve)
37 | 06-039500 ADAPTER, "O"-RING TO 37° (4-6 F50X-S) ("second type") 1
38 | ‘ RUN TEE, MALE 1

40 | 07-050016 |. NUT, LOCK (3/8"-16, Grade 5)
41 07-062016 WASHER, FLAT (3/8")
354 4530 TUBE ASSEMBLY (for "second type'"

N NG

assembly)

45 | 06-057800 NUT, TUBE (12 BTX) 2
46 | 06-060800 REDUCER, TUBE END (12-6 TRTX) 2
47 | 3508835 | TUBE ASSEMBLY 2

TITLE DRIVE VALVE ASSEMBLY, MPH 80, MP 95, MP 110 (4 WHEEL DRIVE)
PLATE 512,04 |SIMON AERIALS INC.  cvose s |no.




Art # C12.04004E

TITLE  DRIVE VALVE ASSEMBLY, MPH 80, MP 95, MP 110 (4 WHEEL DRIVE)

SIMON AERIALS INC.  wvose s | g PLMTE C12.04




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION QTY.
1| 04-008902 ROD ASSEMBLY, PISTON (includes clevis) 1
2 | 04-008903 GUIDE, PISTON ROD (Head gland) 1
3 BODY, CYLINDER (Case) 1

TITLE

STEER CYLINDER

PLATE
NO.

D01.01

PART

SIMON AERIALS INC. mev. 10010 | NO.

04-008900




____——1 4-1/8" DIAMETER CASE

L/
|
_—
s—/ |
//
6———455::: ;Zj\\\\\\\\b
2
\\_3
4
6——o | /
6 5
i\
D
1

TITLE

STEER CYLINDER

SIMON AERIALS INC.

REV. 08/01/80

P 04-008900

PLATE
NO.

D01.01




PARTS LIST
ITEM PART NO. SEC. DESCRIPTION QTy.
1 COTTER KEY 1
2 PISTON NUT 1
3 PISTON 1
L CASE 1
5 04L-000601 HEAD GLAND 1
6 ROD 1
7% WIPER 1
8* ROD SEAL 1
g* '0' RING 1
10* BACK-UP RING 1
11% TO!' RING 1
12* BACK~-UP RING 2
13%* 'O' RING 1
14% PISTON SEAL 1
* 04-000501 SEAL KIT 1
)
DESCRIPTION PART NO.
LIFT CYLINDER 04-00L4000

D1.7




_czﬁo avaH ouuzi“__

N

P4p

105000-H40 N/d LIX 7V3S«
310N

B A

£
—/

SS

S8 N

A\ . N N, . . N W |

0585 /0879
DESCRIPTION

PART NO.

04-004000

D1.7

STEER CYLINDER




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION QTY.

1 STEER CYLINDER ASSEMBLY
[7-1/2" (190 mm) stroke, 3-1/2" (89 mm) bore,
1-1/4" (31.8 mm) rod, (2) 9/16"-18 UNF "O"-Rin

; prlor
2171750 model MP 80 serial no. AEA 01391, 1392, 1393. 1
2171750 some four wheel drive models MPH 80, MPE 95 or

ry, | number of your machine).

2 BODY, CYLINDER 1

y item 21 some models) 1

04-033201 SEAL KIT 1
O-RING 1

~N o

13 O-RING 1
RING, PISTON 1

18 | 04-035305
19 CAP SCREW, HEX HEAD (3/8"-16 x 3/4") 1
1

NUT, HEX (3/8"-16

(rep
2171720 [1-5/8" (41 mm) long] for cylinder assembly 2171750 1
2 1-9/16" (40 mm) long] for cylinder assembly "Call Simon" 1

21

TITLE STEER CYLINDER

PLATE N01.10| SIMON AERIALS INC. v v | o -




13

6, 21

D

N
S

T __\ﬂ

20

TITLE

STEER CYLINDER

SIMON AERIALS INC.

REV. 13 MAY, 1994

PART
NO.

PTE D01.10




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION ary.
1 STEER CYLINDER ASSEMBLY
(7-1/2" [190 mm] stroke, 3-1/2" [89 mm] bore,
1-1/4" [31.8 mm] rod, [2] 9/16"-18 UNF "0"-Ring poris).
04-035300 Standard cylinder, for all models except as listed below. 1
232 8190 Modified cylinder (drilled for "L" shaped keeper pins), for
models MPH 80, MP 95, MP 110 after Jan., 1994. 1
217 4010 Modified cylinder (with spacers installed), for models MPH 60,
MP 60Z, MP 70 or MP 80, and all four wheel drive versions. 1
2 BODY, CYLINDER 1
3 | 04-035302 ROD, CYLINDER 1
4 | 04-035303 PISTON 1
5 GUIDE, PISTON ROD 1
6 | 04-035304 NUT, LOCK (7/8"-14) (replaced by item 18 for some models) | 1
7 | 04-035301 SEAL KIT 1
8 SEAL, "0"-RING (3/4" [19 mm] I.D.) 1
9 SEAL, "DURA-PAK" (3-1/2" [89 mm] 0.D.) 1
10 SEAL, "U" CUP (1-1/4" [32 mm] I.D.) 1
11 RING, WIPER (1-1/4" [32 mm] I.D.) 1
12 SEAL, "O"-RING (3-1/2" [89 mm] 0.D.) 1
13 RING, BACKUP 1
14 RING, RETAINING (Round) 1
15 | 04-035305 CLEVIS, ROD (without hole for keeper pin)
(replaced by item 20 for some models) 1
16 | 07-003048 CAP SCREW, HEX HEAD (3/8"-16 x 1-3/4", Grade 5) 1
17 | 07-040016 NUT, HEX (3/8"-16, Grade 5) 1
The following items are required on ceridin units (see above):
18 | 217 1710 SPACER, BASE (replaces lock nut, item 6)
(1-3/16" [30 mm] long) for cylinder assembly 217 4010 1
19 | 217 1730 SPACER, ROD
(.19" [4.8 mm)] thick) for cylinder assembly 217 4010 1
20 | No part # CLEVIS, ROD (04-035305 drilled for keeper pin, for cylinder
232 8190. Please specify modified clevis required.) 1
e STEER CYLINDER 5 000 s o o s
[ pLaTE NO | PAGE REV. | DATED PART \ P one 1-a00.47SWON
FINDOT T O™ - i e [fo A /e seser o




16, 17

e —--~——@-— L e S «@————-—

T T <

L1 J
! y

Lol
| N
6,18

7%

15, 20

Art#D01.110025

Art#D01.110018

&
S

RN

J.

Simon Aerials Inc.

10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON
24 Hr (Machine) 414-362-8280
Fox 414-355-3172

b STEER CYLINDER
;ISI.QT REV. |l])gTi5)N, 0t SECTION DOT .IPLATE NO. 11 | PAGE 01




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION Qry.
1 HYDRAULIC SWIVEL 1
04-008700 For all versions except as listed below
235 1600 For Model RP 86
2 HOUSING, HYDRAULIC SWIVEL 1
3 SPOOL 1
4 RETAINER PLATE 1
5 ARM, TORQUE 2
04-008703 Standard 8" (203 mm) long arm for Swivel 04-008700
236 0930 4" (102 mm) long arm for Hydraulic Swivel 235 1600
6 | 04-008702 SERVICE KIT, HYDRAULIC SWIVEL 1
Note: Iltems in service kit identified by asterisk (*).
7* "0"-RING 2
8* RING, WEAR 1
o* RING, WEAR 1
10* | 04-008701 SEAL KIT (consists of [7] "0"-Rings and [7] Slipper seals) 1
11 04-008704 CAP SCREW, SOCKET HEAD 4
12 CAP SCREW, SOCKET HEAD 4
13 WASHER, LOCK 4
The following item is not included with Hydraulic Swivel
04-008700, but replaces ltem #5 in some applications:
14 | 2101030 STOP, SWIVEL 2
The following items are not included with Hydraulic Swivel
04-008700 or 235 1600:
15 | 06-192200 HOSE FITTING (S2102-8-8)
(For center port on some versions of Model MP 80 and smaller) 1
16 | 06-071400 REDUCER, PIPE THREAD (3/4 x 1/2 PTR-S)

(For center port on Model MPH 80, MP 95, MP 110 and RP 120) 1

TITLE

Simon Aerials Inc.
10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA

HYDRAULIC SWIVEL

SECTION PLATE NO. PAGE REV. DATED PART
DO2PwEre. g Trroe g [rev_lomten |

Parts Phone 1-800-47-SIMON
24 Hr (Machine) 414-362-8280
Fax 414-355-3172

WA




*10 ———__|

P24 L X, .3 ~

|

|

\

N

|

Kol oL AL LT LT E LR R L F LA XL F AT LER

1

[

|

/14

Note: Items in service kit identified by asterisk (*)

Simon Aerials Inc. TITLE
/ 10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA

\

HYDRAULIC SWIVEL

Parts Phone 1-800-47-SIMON PART
24 Hr (Machine) 414-362-8280

A oy 4143553172 NO.

/A

REV.

| DATED
22 APR., 1996

SECTION D02 .| PLATE NO. 01 [ PacE 01




QTY.

TN

(Upper)
isk[*])

icated by aster

DESCRIPTION
d

HYDRAULIC SWIVEL
in

tems

PARTS LIST
includeé all

(

SEAL KIT

S
.
e

g 4
S i

-

Nylon)

(

[
]
2
o
I
[

1
L
>
=
2
>
~
O
m

RETAINING

H

SLIPPER

END
RING, RETAINING

SPACER
WASHER
"0"-RING (for end cap)
CAP,

CAP, END

RING,

SPACER
"0"-RING
SEAL

S

SEE
SECTION

o o

-001601

PART NO
04

e

e
S
S

piEas

S

001604

04-001606
04-001605

04

ITEM

12

04-001600

PART
NO.

REV. 24 AUG., 1994
THIS SHEET ONLY

HYDRAULIC SWIVEL

D02.02 | SIMON AERIALS INC.

TITLE
PLATE
NO.




o
* * L 3
® © ©
*év L0~ .%W
M < Te) r~ &J/
/MW NN
@ﬁ/ SISSSSN SSSRSSSSIN R %\\\:\Nﬂ.\_,\\a
TTIOIIOTONE RN TR OO NSNS TSR N
< =

SN S 3N | |
hre. X
s

S /////%y < \\.yr\

‘i/
NN

| —

Ll o

> (Vo)

— —

- i =

"V — o

AV

(a4 3

.- wJ4o
wi a <€

- 0wz

o DV~

z x a

D2.2

04-001600

PART NO.

HYDRAULIC SWIVEL

1183/0677
DESCRIPTION

&



PARTS LIST
SEE
ITEM| PARTNO [SECTION DESCRIPTION Qry.
1 01-000446 MOTOR ASSEMBLY (See plate 2 of 2 for brake) 1
2 | 01-000430 KEY, WOODRUFF 3
3 | 01-000421 PIN, DRIVE 1

7 | 01-000444 RING, RETAINING 1
8 | 01-000423 RACE, BEARING 2
9 | 01-000422 BEARING, THRUST 1

01-000419 ROTOR [2" (50.8 mm) long]

0 = ’
07-008056 CAP SCREW, SOCKET HEAD (3/8"-16 x 3-3/4", Grade 8)
07-065016 WASHER, HELICAL LOCK (3/8")

01-000420 GEAR, PINION
01-000417 SHAFT, MOTOR (Spline both ends, for use with brake)
01-000401 SEAL KIT, MOTOR

01-000428 RING, BACK UP
01-000407 SEAL, SHAFT 1
01-000445 RING, RETAINING 1

TITLE WHEEL MOTOR/ BRAKE (MOTOR, 4 IN.3, PLATE 1 OF 2)
o " D03.02 |SIMON AERIALS INC.  wunes |o 01-004800




TITLE WHEEL MOTOR/ BRAKE (MOTOR, 4 IN.3, PLATE 1 OF 2)

SIMON AERIALS INC.

REV. 7/19/81

PART
NO.

01-004800

PLATE
NO.

D03.02




PARTS LIST

SEE
ITEM| PARTNO |SECTION DESCRIPTION QrTy.
34 01-004802 BRAKE ASSEMBLY (See plate 1 of 2 for motor) 1
35 | 01-000434 HOUSING 1
36 | 01-004801 SPACER 1

40 | 07-008003 CAP SCREW, SOCKET HEAD (1/4"-20 x 3/4", Grade 8) 7
41 01-000403 PLATE, ADAPTER 1
42 | 01-000412 SPRING, DI

01-000404

TITLE WHEEL MOTOR/ BRAKE (BRAKE, PLATE 2 OF 2)

PLATE N03.02 |SIMON AERIALS INC.  wuves |no. 01-004800




TITLE WHEEL MOTOR/ BRAKE (BRAKE, PLATE 2 OF 2)

SIMON AERIALS INC.

REV. 7/19/91

PART
NO.

01-004800

PLATE
NO.

D03.02




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION QTY.
1 01-000430 KEY, WOODRUFF 3
2 01-000421 PIN, DRIVE 1
TAINING 2

01-000423 RACE, BEARING
01-000422 BEARING, THRUST
01-000436 BEARING, NEEDLE

01-000419 ROTOR [2" (50.8 mm) long]
01-000427 PLATE, SEAL [2" (50.8 mm) long]
01-000426

07-008056
07-065016

, MOTOR (Spline one end, for use without brake)
PLATE, GEAR COVER
SEAL KIT, MOTOR

01-000428 RING, BACK UP
01-000407 SEAL, SHAFT
01-000445 RING, RETAINING

TIMLE  WHEEL MOTOR (4 IN.3, USED W/O BRAKE ON 4WD STEER AXLE)
PLATE 03.07 |SIMON AERIALS INC.  wures |no 01-003400




TMLE  WHEEL MOTOR (4 IN.3, USED W/O BRAKE ON 4WD STEER AXLE)

SIMON AERIALS INC.

REV. 7/19/91

PART
NO.

01-003400

PLATE
NO.

D03.07




PARTS LIST

SHT 1 OF 2

ITEM PART NO. SEC. DESCRIPTION QTy.
1 HEX HEAD CAP SCREW 8
2% WASHER SEAL 8
3 COVER/BEARING ASSEMBLY 1
ly* SQUARE RING SEAL 2
5 SNAP RING 1
6 1GR ASSEMBLY W/RING 1
7 CHECK VALVE BALL 2
8 ROTARY VALVE 1
9 BODY/BEARING ASSEMBLY 1

10 SHAFT 1

11% QUAD RING SEAL 1

12% BACK UP RING 1

13% DUST SEAL 1
* 01-011801 SEAL KIT

DESCRIPTION PART NO.

DRIVE MOTOR/BRAKE 01-016800

D3.8




2 BOLT MOUNTING FLANGE

MOTOR ASSEMBLY

SHT 1 OF 2

DESCRIPTION

DRIVE MOTOR/BRAKE

PART NO.
01-016400

D3.8




PARTS LIST

ITEM PART NO. SEC. DESCRIPTION QTY.
1 SOCKET HEAD CAPSCREW 6
2 BASE PLATE 1
3% SHAFT SEAL 1
4 ' BEARING 1
5% BASE PLATE GASKET 1
6 PRESSURE BLEED FITTING 1
7 CASE 1
g* COVER GASKET 1
9 SHAFT 1

11 FRICTION DISC

12 SEPARATOR PLATE

13% BACK-UP RING 1

14% 10" RING 1

15 PISTON 1

16* 10! RING 1

17*% BACK-UP RING 1

18 SPRING 10

19 BEARING 1

20 COVER 1

21 12 PT. CAPSCREW 4
* 01-012101 SEAL KIT 1

DESCRIPTION PART NO.

SHT 2 OF 2 DRIVE MOTOR / BRAKE 01-018500

D3.8




*SEAL KIT P/N 01-012101

NOTE:

BRAKE ASSEMBLY

0985/0985 SHT 2 OF 2
DESCRIPTION PART NO.
DRIVE MOTOR / BRAKE 01-018500

D3.8




PARTS LIST
SEE
ITEM| PARTNO [SECTION DESCRIPTION Qry.
1 MOTOR ASSEMBLY (See plate 2 of 2 for brake) 1
2 | 01-000430 KEY, WOODRUFF 3
3 | PIN,DRIVE 1

01-000444 RING, RETAINING
01-000423 RACE, BEARING
01-000422 | BEARING, THRUST

el

ok . 7 ; | %m :
ROLLER, BODY SEAL [3" (76.2 mm) long]
ROTOR [3" (76.2 mm) wide]
PLATE, SEAL [3" (76.2 mm) wide] _

PIN, DOWEL
CAP SCREW, SOCKET HEAD
WASHER, HELICAL LOCK

01-000420 GEAR, PINION
SHAFT, MOTOR (Spline both ends, for use with brake)
01-000401 SEAL KIT, MOTOR

st S

RING, BACK UP
SEAL, SHAFT
RING, RETAINING

TITLE WHEEL MOTOR/ BRAKE (MOTOR, 5 IN.3, PLATE 1 OF 2)
PLATE 103.09 |SIMON AERIALS INC.  ecuan o | o 01-064200




g+ 12 13

TITLE WHEEL MOTOR/ BRAKE (MOTOR, 5 IN.3, PLATE 1 OF 2)

SIMON AERIALS INC.

REV. 14 JUN,, 1994

PART
NO.

01-064200

PLATE
NO.

D03.09




QTY.

2 2
.

%ﬁ

DESCRIPTION

BRAKE ASSEMBLY (See plate 1 of 2 for motor)

HOUSING
SPACER

PARTS LIST

T

(1/4"-20 x 3/4", Grade 8)

BACK UP
QUAD

DIE

ADAPTER

RING
RING

PLATE

CAP SCREW, SOCKET HEAD
SPRING

SEE
SECTION

S

S

S

000434
004801

PART NO
01-004802

01
01

07-008003
000403
000412
000414
000415

Lo

SRR

01
01
01
01

ITEM
34
35

40
41
42
.
47*
48*

01-064200

PART
NO.

REV. 14 JUN., 1994

WHEEL MOTOR/ BRAKE (BRAKE, PLATE 2 OF 2)

D03.09 | SIMON AERIALS INC.

TITLE
PLATE
NO.




47*

TITLE WHEEL MOTOR/ BRAKE (BRAKE, PLATE 2 OF 2)

SIMON AERIALS INC.

REV. 14 JUN,, 1994

PART
NO.

01-064200

PLATE
NO.

D03.09




PARTS LIST
SEE
ITEM| PARTNO |SECTION DESCRIPTION QTY.
1 01-016700 MOTOR ASSEMBLY (See plate 2 of 2 for brake)
2 BODY ASSEMBLY, MOTOR (with bearing) 1
3 COVER ASSEMBLY (with bearing) 1

RING, SNAP
SHAFT, MOTOR
CAP SCREW, SOCKET HEAD

SEAL. QUAD RING

TITLE WHEEL MOTOR/ BRAKE (MOTOR, PLATE 1 OF 2)
PART

PLATE N03.10 | SIMON AERIALS INC. v |ng,  01-016700

NO.




TITLE WHEEL MOTOR/ BRAKE (MOTOR, PLATE 1 OF 2)

SIMON AERIALS INC.

REV. 7/22/91

PART 01-016700

PUTE D03.10




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION QTYy.
16 | 01-018500 BRAKE ASSEMBLY (See plate 1 of 2 for motor) 1
17 CASE 1
18 DISC, FRICTION 8

ING, PRESSURE BLEED
SHAFT

CAP SCREW. SOCKET HEAD

GASKET, COVER
"O"-RING
RING, BACK UP

NO.

TITLE WHEEL MOTOR/ BRAKE (BRAKE, PLATE 2 OF 2)
PLATE 193 10 [SIMON AERIALS INC.  wvmes |ooRT




TALE WHEEL MOTOR/ BRAKE (BRAKE, PLATE 2 OF 2)

SIMON AERIALS INC.

REV. 7/22/91

PART
NO.

PLATE
NO.

D03.10




PARTS LIST

ITEM PART NO. SEC. DESCRIPTION QTY.
1 01-001502 RETAINING RING 2
2 PORT CAP 1
3 PISTON 1
b SCREW 1
5 CYLINDER 1
6 SPRING 1
7 NUT 1
8 CYLINDER CAP 1
9 VENT 1
10 BACK-UP RING 1
11 01 RING 1
12 0! RING 1
13 BACK=UP RING

DESCRIPTION PART NO.

ACCUMULATOR 01-001500

D4.1




1183 /0677

DESCRIPTION

ACCUMULATOR

PART NO.

01-001500

Da4.)



PARTS LIST

ITEM PART NO. SEC. DESCRIPTION QTY.
1 PLUG 1
2* 1o RING 1
¥ BACKUP RING 1
N SNAP RING 1
5 SPRING 1
6 PLUG 1
7 METERING SPOOL 1
8 VALVE BODY 1
g* no" RING 1

10 BACKUP RING 1
* 01-000901 SEAL KIT 1

DESCRIPTION PART NO.

HPC VALVE 01-004700

D5.2



106000-10 N/d

113 v3S«

01-004700

PART NO.

048L4/0383

HPC VALVE

DESCRIPTION

D5.2



PARTS LIST

SEE
ITEM| PARTNO [SECTION DESCRIPTION Qry.
1 01-069802 NUT, LOCK (1/4"-28) 1
2 | 01-069803 WASHER, HANDLE 1
3 | 01-069801 HANDLE ASSEMBLY (includes Handle, item 23) 1

01-069807
01-069808
01-069809

01-069814

PIN, ROLL
RACE, BEARING
BEARING, THRUST

WASHER, SHAFT

01-069820
01-069821

SPRING
BUSHING

TITLE 4-WAY MANUAL CONTROL VALVE
PLATE N05.05 | SIMON AERIALS INC. oo | o 01-069800




Jl/

1%

13

23 22 21 20 19 18 17 16 15

4

\

1086/1286

TITLE 4-WAY MANUAL CONTROL VALVE
SIMON AERIALS INC. oo | et 01-069800 |Ra = D05.05




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION QTY.
1 BODY ASSEMBLY, MOTOR (with bearing) 1
2 COVER ASSEMBLY (with bearing) 1

SHAFT
CAP SCREW, HEX HEAD

SEAL KIT Note: Items in seal kit identified by asterisk (

SEAL, DUST

IGR ASSEMBLY (with ring) _

*

TITLE SWING MOTOR
PLATE N06.08 | SIMON AERIALS INC.  wwes |no. 01-005700




TITLE

SWING MOTOR

SIMON AERIALS INC.

REV. 09/25/91

PART
NO.

01-005700

re e D06.08




PARTS LIST

SEE

ITEM PART NO SECTION DESCRIPTION ary.
1 HOUSING, SWING MOTOR 1
2 BEARING, THRUST 1
3 | 01-015601 SHAFT, SWING MOTOR 1
4 LINK, DRIVE 1
5 PLATE, WEAR 1
6 STATOR, ROLLER 1
7 PIN 1
8 COVER, END 1
9 SCREW 4
10 | 01-011701 SEAL KIT 1
11 SEAL, DUST 1
12 RING, WIRE 1
13 SHIM 1
14 SEAL 1
15 SEAL 3
16 CARRIER, SEAL 1
17 SHIM 1
18 SEAL, SHAFT 1

TITLE

SWING MOTOR

saon g e gg T [ A PR o i 01-015600

Slmon Aerials Inc.

10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON
24 Hr (Machine) 414-362-8280
Fax 414-355-3172




NOTE: Items in seal kit #10 identified by an asterisk (*).

Simon Aerials Inc.

10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON
24 Hr (Machine) 414-362-8280
Fax 414-355-3172

TITLE
SWING MOTOR
zgl.u 01-015600 REV.A IOD:I)E(?T.,]QQG SECTIOND06.|PLATE NO.Og IPAGEO-I




PARTS LIST
SEE
ITEM PART NO  |SECTION DESCRIPTION Qry.
1 [ 01-027204 MOTOR, ELECTRIC PUMP 1
2 | 01027203 RELAY, SOLENOID. 1
3 | 01-027205 COUPLING, PUMP 11

7 PLATE, EN
8 GEAR
9 SHAFT

2

L

DRIVE
=

R
.

13 S BALL SUS SRR 2 "t " % e - 1

14 RING, RETAINING 4

15 PIN, DOWEL 2
. SRR . \

R a{'..-.'é\'. \3’ H%*
3 5 : e B =5 ridad ot
R %‘-‘*‘k\ R R

“SPRING
GUIDE, SPRING

TITLE EMERGENCY PUMP

PLATE 007.04 [SIMON AERIALS INC.  wvmcer.oo| o 01-027200




/«l """"

1%

] ' ( ,‘i,\\
13
¢ %

- ///'

18 %

8

ﬂf1w 1

ART #A12.030018

%17

TITLE ~ EMERGENCY PUMP

SIMON AERIALS INC.  wvwocnom | g 01-027200

Mot DO07.04




PARTS LIST

ITEM PART NO. SEC. DESCRIPTION QTY.
1 SHAFT, 'C' SPLINE 1
2 RETAINING RING 1
3> SHAFT SEAL 1
4 SPACER 1
5 RETAINING RING 2
6 THRUST BEARING RACE . 2
7 THRUST BEARING 1
8 HEX HEAD CAP SCREW 4
9 LOCKWASHER [N

10 HEX NUT 4
13 tC!' ADAPTOR HOUSING 1
14 BEARING 1
15 CAM WASHER 2
16 INNER CAM RACE 2
17 TRUNNION BEARING ASSEMBLY 2
18 CAM THRUST BEARING 2
19 TRUNNION SPRING 2
20 CAM 1
22 CONTROL PIvVOT 1
23 WEAR PLATE 1
24 ROLL PIN 1
25 PISTON ASSEMBLY 9
26 RETURN PLATE 1
27 RETURN PLATE PIVOT 1
28 PISTON RETURN PIN 3 <
29 BLOCK SPRING WASHER 2
30 BLOCK SPRING 1
31 RETAINING RING 1
32 CYLINDER BLOCK 1
33 ROLL PIN 3
33A ROLL PIN 2
34 PLUG (CASE DRAIN) 1
35% '0' RING 1
36 PUMP ASSEMBLY HOUSING 1
37% COVER GASKET 1
38* FLANGE GASKET 1
39 BEARING 1
40 REAR PORTED COVER 1
41 SPRING SEAT 1
42 SPRING 1
43 PISTON 1
4y SLEEVE 1
Ls* '0' RING 2
46 CONTROL SLEEVE 1
47 CONTROL, POST PISTON 1
48 PLUG 1
4o* 0! RING 1
50 CONTROL HOUSING 1
53%* '0' RING 6
54 PLUNGER 1
55 SPRING RETAINER 1
56 SPRING s 1
57% 0! RING 2
58 HEX NUT 2
60 SPRING RETAINER 1
61 SPRING 1
64 SPRING SEAT 1
65 CAP . 1
66 '0!' RING 1
67 JAM NUT 1
68 CAP 1
69 SENSE PIN 1
77 CONTROL HOUSING 1
78 CAP 1
79 SPRING 1
80 PLUNGER 1
81 NEEDLE ORIFICE 1
82 '0' RING 1
83 CAP 1
84 JAM NUT 1
85 CAP 1
86 ADJUSTING SCREW 1
87 ORIFICE 1
* 01-015001 SEAL KIT 1
DESCRIPTION PART NO.
HYDRAULIC PUMP 01-015000

D8.¢



0485/0385

DESCRIPTION

o
o
o
wmn
—
o
1
Lo
OO
Z
[
<
a
o
=
-
o
O
-
-
2
<
(24
[a]
>
I

Ds.6




PARTS LIST

ITEM PART NO. SEC. DESCRIPTION QTY.
1 01-031405 FITTING 8
2% '0' RING 8
3* SHIELD 8
b SPRING 8
5 01-031402 PISTON 8
) FITTING 8
7* '0' RING 8
8 INLET VALVE 8
9 BUSHING 8

10

11

12 HOUS ING 1

L —"

13 DIsSK 8

14 SPRING 8

15 GUIDE 8

16 STOP 8

17 DISCHARGE VALVE 8

18 WASHER 8

19 01-002615 BEARING CONE 2

20 01-002617 BEARING CUP 2

21 01-002605 SEAL 1

22 SNAP RING 1

23 WASHER 2

24 THRUST WASHER 2

25 RING 1

26 SHAFT 1

27 NEEDLE ROLLER 25

28 BEARING RACE 1

29 01-002624 SHIM (.006) A.R.

29 01-002625 SHIM (.010) A.R.
* SEAL KIT 1

DESCRIPTION PART NO.
HYDRAULIC PUMP 01-006900

SHEET 1 OF 2

Ds.7



. [NAME PLATE]

7

/lslls

4 P

PUMP_ASSEMBLY

X

DESCRIPTION

HYDRAULIC PUMP

PART NO. .
01-006900

SHEET 1 OF 2

D8.7



PARTS LIST

ITEM PART NO. SEC. DESCRIPTION QTY.
1 DRAIN PLUG (NOT USED, HPC PORT)

2 o' RING 1
3 PLUG 1
4 101 RING 1
5 DRAIN PLUG 1
6 PIN 1
7 10! RING 1
8 CAP SCREW b4
9 o' RING 2
10 DRAIN PLUG 2
11 HOUS ING 1
12 CRANK CASE VALVE 1
13 SPRING (NOT USED, REQUIRES REMOVAL)

14 10" RING 1
15 DRAIN PLUG 1
16 WASHER 2
17 10" RING 1
18 NUT 1
19 SET SCREW 1
20 01-002614 10! RING 1
21 01-002613 FITTING 1
22 107 RING 1
23 WASHER 1
24 SPRING 1
25 GUIDE 1
26 BACK-UP RING 1
27 0" RING 1
28 PRESSURE RELIEF VALVE (COMPENSATED) 1
29 o' RING 1
30 BACK-UP RING 1
* SEAL KIT 1

DESCRIPTION PART NO.
HYDRAULIC PUMP 01-006900

SHEET 2 OF 2

Ds.7



™. ] °
2

27
28\ P—oee*
25

é/za |

' 22¥
21

20*%

19

| 18

N

.2
3%

| 1a¥
3

PUMP STROKE VALVE ASSEMBLY
NOTE :

**NOT USED, REQUIRES REMOVAL

DESCRIPTION PART NO.
HYDRAULIC PUMP 01-006900

SHEET 2 OF 2 D87



ITEM

PART NO

PARTS LIST
SEE

SECTION DESCRIPTION

Qry.

01-018600

01-019201

01-019510

Pump is marked "2472 R115311"

HOUSING ASSEMBLY, PUMP
HOUSING, PUMP
VALVE, INLET

"O"-RING

DISC, DISCHARGE VALVE
SPRING
"O"-RING

SPRING, PISTON
PIN, COOLING
PLUG, PISTON

SPACER
WASHER, THRUST
ACE, BEARING

PUMP ASSEMBLY, HYDRAULIC (HPR 50)

Note: Type 1 pump, with non-unitized control valve

TITLE HYDRAULIC PUMP ASSEMBLY (PLATE 1 OF 2)
PLATE  D08.08| SIMON AERIALS INC. s [mg 01-018600




TITLE HYDRAULIC PUMP ASSEMBLY (PLATE 1 OF 2)

SIMON AERIALS INC.

REV. 09/27/91

P 01-018600

PLATE
NO.

D08.08




PARTS LIST

SEE
ITEM| PARTNO |SECTION DESCRIPTION QTY.
5| 01-018702 SEAL KIT (components indicated by asterisks, page 1 and 2) 1
30 HOUSING, PUMP INLET 1
31 01-018706 VALVE, PRESSURE COMPENSATOR CONTROL 1

Note: Must be removed from replacement pump.
SPRING, DAMPENING VALVE (not used in this application)
Note: Must be removed from replacement pump.

SPRING, PRESSURE COMPENSATOR
SCREW ASSEMBLY, PUMP PRESSURE ADJUSTING

UMP PRESSURE ADJUSTING

GUIDE, SPRING
SPRING, SHUTTLE VALVE
VALVE, SHUTTLE

PACKING, INLET HOUSING TO PUMP HOUSING
PACKING, HIGH PRESSURE PASSAGE

TITLE. HYDRAULIC PUMP (NON-UNITIZED CONTROL VALVE) (PLATE 2 OF 2)

PLATE
NO.

D08.08

SIMON AERIALS INC.  cuosewr 1o 01-0186

00




Later type Pressure
Adjusting Screw with
spring sleeve.

T B
I 38 I
N 39 |
I I
I 40 I
I |
I I
| é |
/
e
30 I I
N /4/@ :
42
54 4 L a3 _}

Earlier type Pressure Adjusting
Screw. Replace with style
having spring sleeve.

TITLE HYDRAULIC PUMP (NON-UNITIZED CONTROL VALVE) (PLATE 2 OF 2)

SIMON AERIALS INC. v | e 01-018600 |Ra = D08.08




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION Qry.
1 PUMP ASSEMBLY, HYDRAULIC 1
Note: These are "Type 2" pumps, with unitized control valve design.
01-206900 HPR 40 (marked "*ROPV 312 XXXXXX*" and "24 71 R11531")
01-019500 HPR 50 (marked "*ROPV 322 XXXXXX*" and "24 72 R11531")
01-018700 HPR 65 (marked "*ROPV 332 XXXXXX*" and "24 73 R11531")
2 HOUSING ASSEMBLY, PUMP 1
3 HOUSING, PUMP 1
4| 01-019519 VALVE, INLET 8
51 01-019518 SEAT, DISCHARGE VALVE 8
6 | 01-018707 SEAL KIT (components indicated by asterisks, page 1 and 2) 1
7 | 01-002605 * SEAL, OIL 1
8 * SHIELD (plastic) 8
91 01-019512 * "0"-RING 8
10 | 01-018704 * "0"-RING, CENTER HUB 1
11 | 01-018705 * RING, SEALING 1
12 VALVE, DISCHARGE 8
13 | 01-019517 GUIDE, VALVE 1
14 | 01-018715 DISC, DISCHARGE VALVE 1
15| 01-019516 SPRING 1
16 | 01-019515 * "0"-RING 1
17 PLUG, DISCHARGE VALVE 1
18 | 01-019503 RING, SNAP 1
19 | 01-019514 PISTON 8
20 | 01-019513 SPRING, PISTON 8
21 | 01-019520 PIN, COOLING 8
22 PLUG, PISTON 8
23 SHAFT, PUMP 1
for Model HPR 40
01-019506 for Model HPR 50
01-018708 for Model HPR 65
24 | 01-019504 CUP, PUMP SHAFT BEARING 2
25 | 01-019505 CONE AND ROLLER, PUMP SHAFT BEARING 2
26 | 01-018710 SPACER 2
27 | 01-019510 WASHER, THRUST 2
28 | 01-019508 RACE, BEARING 1
29 | 01-019507 ROLLER, NEEDLE 50
30 | 01-019521 SPACER, NEEDLE ROLLER 3
31 | 01-019509 SHIM (0.15 mm) A.R.
SHIM (0.25 mm) AR.
TITLE Simon Aerials Inc.
HYDRAULIC PUMP ASSEMBLY Miioukee Wisonsi 53228 USh
SEOToN [y () 3 [prate No. 13 [ Pace 01 A [DATED PART o (i 414.362-8280
' 08 OCT., 1996 |NO. Fax 414-355-3172




Simon Aerials Inc. TITLE

10600 Wt Brown Do Road HYDRAULIC PUMP ASSEMBLY

Milwaukee Wisconsin 53224 USA .
Parts Phone 1-800-47-SIMON

24 Hr (Mochine) 414-362-8280 | PART REV. p |DATED SECTION | PLATE No. | PAGE

Fax 414-355-3172 NO. A D08 . 1 3 O ]

08 OCT., 1996




PARTS LIST

SEE

ITEM PART NO SECTION DESCRIPTION ary.
6 | 01-018707 SEAL KIT (components indicated by asterisks, page 1 and 2) 1
32 | 01-018711 * PACKING, INLET HOUSING TO PUMP HOUSING 1
33 * PACKING, HIGH PRESSURE PASSAGE 1
34 * PACKING, BOLT PASSAGE 4
35 HOUSING, PUMP INLET 1
36 | 01-019502 VALVE ASSEMBLY, CONTROL 1
37 HOUSING, PRESSURE COMPENSATOR 1
38 VALVE, PRESSURE COMPENSATOR CONTROL 1
39 * "0"-RING 1
40 PLUG, PRESSURE COMPENSATOR 1
41 GUIDE, SPRING 1
42 SPRING, PRESSURE COMPENSATOR 1
43 * WASHER 1
44 PLUG, ADJUSTING 1
45 SCREW ASSEMBLY, PUMP PRESSURE ADJUSTING 1
46 * "0"-RING 1
47 SPRING, CRANKCASE RELIEF VALVE 1
48 VALVE, EXTERNAL CONTROL 1
49 PLUG, DESTROKE 1
50 * "0"-RING 1
51 * "0"-RING 1
52 * PLUG 1
53 * PACKING, PRESSURE 3
54 * SHIM, PRESSURE COMPENSATOR HOUSING AR.
55 CAP SCREW, HEX HEAD 3

TITLE Simon Aerlals Inc.
HYDRAULIC PUMP ASSEMBLY (UNITIZED CONTROL VALVE) 10600 Wes Brown Der Roud
SEOTON [y ) 3 [ PLATE NO. 13 [ Pace 02 [ A [DATED PART B ety 4143628280

. 08 OCT., 1996 |NO. Fax 414-355-3172




49,

% 50,

% 51,

% 52
39,
40

48 /“

45

Simon Aerials Inc.

10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON
24 Hr (Machine) 414-362-8280
Fax 414-355-3172

™ HYDRAULIC PUMP ASSEMBLY (UNITIZED CONTROL VALVE)
:l(\)ll?T REV. A | gnggT” a5 SECTIOND08.|PLATE NO.-| 3 | PAGE 02




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION Qry.
The following items are not included with the Hydraulic Pump:
Suction Fittings:
56 | 06-214400 FLANGE, SUCTION FITTING (2" SAE flange) (32 CFHC)
(includes two halves and mounting hardware) 1
57 FITTING, SUCTION 1
06-216100 90°, 2" stem to 2" hose (32 C4-32 FLO0)
06-196900 90°, 2" SAE flange fo 2" hose (23867-32-32 FC)
(Obsolete. Use 06-216100 and 06-214400.)
06-214300 90°, 2" stem to 1-1/2" hose (24-32 FL90)
06-195700 90°, 2" SAE flange to 1-1/2" hose (23867-24-32 FC)
(Obsolete. Use 06-214300 and 06-214400.)
06-216200 45°, 2" stem to 1-1/2" hose (24-32 FL45)
06-195600 45°, 2" SAE flange to 1-1/2" hose (23868-24-32 FC)
(Obsolete. Use 06-216200 and 06-214400.)
Pressure Fittings:
58 | 06-213800 FLANGE KIT, PRESSURE FITTING (16 CFHS-87989)
(includes two halves and mounting hardware) 1
59 ADAPTER, STEM 1
06-213900 (16 FL5K-12MJ90)
06-215700 (16 FL5K-16MJ90)
60 | 06-202100 FITTING, COMPANION FLANGE (L1-16-16S-30)
(Obsolete. Use 06-213800 and 06-213900.)
06-195800 FITTING KIT, FLANGE (SAE #16, 4 bolf) (5151 HK-16) (Obsolete.)
61 | 06-215800 45° ELBOW, "0"-RING TO 37° (10 V50X-S) 1
TITLE Simon Aerials Inc.
HYDRAULIC PUMP ASSEMBLY 10600 Wes Brown Dest Road

SECTION DO 8.' PLATE NO. 13 | PAGE 03

REV. A [DATED PART
08 OCT., 1996 |NO.

Fax 414-355-3172

Milwaukee Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON
24 Hr (Machine) 414-362-8280




Simon Aerials Inc. TITLE

10600 WatBrown Der Rod HYDRAULIC PUMP ASSEMBLY

Milwaukes Wisconsin 53224 USA

Paris Phone 1-800-47-SIMON

24 Hr (Maching) 414-362-8280 | PART REV. p |DATED SECTION [ PLATE NoO. | PAGE

Fax 414-355-3172 NO. A D08 . .I 3 03

08 OCT., 1996




QTY.

- \§§ AN .. . : - N~

o

PARTS LIST
DESCRIPTION

BUSHING
, PISTON

NUT
PISTON

S

o

PISTON
COTTER

faw

8

G : S

WASHER, LOCK
RING, BACK-UP

RING
KEY

SEE
SECTION

PART NO

ITEM

04-008800

PART
NO.

REV. 11/30/90

LIFT CYLINDER

D09.14 | SIMON AERIALS INC.

TITLE
PLATE
NO.




13*

12*

11

9*
10*

DN S N % NN N NN NS NN AN NI NN RN >
5 P

16*

/1 7

18*
19*
i
— 20"
\ 21
, :
1
TITLE LIFT CYLINDER
SIMON AERIALS INC. v o | el 04-008800 o= D09.14




PARTS LIST
SEE

ITEM

PART NO |SECTION DESCRIPTION

Qry.

Identifying features of cylinder 04-005200:
1. No set screw on head gland.

GLAND, HEAD
NUT, HEAD GLAND RETAINING
NUT, PISTO

SEAL, ROD

The following items are not part of the cylinder assembly:

LIFT CYLINDER, 66.5" (1.69 M) STROKE

PLATE
NO.

D09.15 | SIMON AERIALS INC. evoson | 04-005200




6 7
/
A
13* 14* 15*
Note: Head gland with no set screw.
TITLE LIFT CYLINDER, 66.5" (1.69 M) STROKE
SIMON AERIALS INC. cevoson | 04-005200 |No.- D09.15




PARTS LIST

ITEM PART NO. SEC. DESCRIPTION QTYy.
1 BUSHING 4y .
2 COTTER KEY 1
3 PISTON NUT 1
L PISTON 1
5 '0' RING 2
6 01-023900 HOLDING VALVE 1
7 CASE 1
8 ROD 1
) HEAD GLAND 1

10 SET SCREW 1

11* WIPER 1

12% ROD SEAL 1

13%* '0' RING 1

14%* BACK-UP RING 1

15* PISTON RING 2

16* '0' RING 1

17* BACK-UP RING 2

18* '0' RING 1

19 PISTON SEAL 1

20 VALVE BLOCK 1
* 04-010901 SEAL KIT 1

DESCRIPTION PART NO.

LIFT CYLINDER 04-010900

D9.28



o
o
o
=
!
ey
o
=z
~
o
'_-
N
? -
/] \/\ oo
N o
m\ / g
o / /ﬂ
/
g \ﬂ : /
t /
ﬁ “iﬂ / ] ’/':52
‘J
Lo %
7 *o
i
8/ %
'\—'
2]
o
| O
10865/0985
DESCRIPTION PART NO.
LIFT CYLINDER 04-010900

Do.28




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION QTY.
CYLINDER ASSEMBLY, BOOM LIFT
04-035800 For Models MPH 80, MP 95, RP120 “Reach Plus”
i I

modified by adding pads for boom angle sensors) 1
ROD, CYLINDER 1
ON

wnd

7 04-035801 SEAL KIT (not for use with water-glycol hydraulic fluid) 1
Note: [tems in kit identified by asterisk (*).
8 WIPER, ROD 1

12 RING, BACKUP 1
13 "0"-RING 1
14 RING, BACKUP 1

"O"-RING 2
CAP SCREW, HEX HEAD (3/8"-16 x 3") 4

22 VALVE, COUNTERBALANCE (Holding valve) 1

10 December 1992. Has been superceded by 01-222000.)

TITLE LIFT CYLINDER; 62.0" (1.58 M) STROKE
PLATE D09.39 | SIMON AERIALS INC. v |no . 04-035800




Note:
85" (2.16 M) fully retracted,

147" (3.73 M) fully extended (ref.)

Art # D02,39002E

1m1y

View of Base End

11*12*

17 S
P
15%, 1GA
17*
3

1

8*

\

x

AN \
X777 s AN N S

A

A%

-

!%/
_/ 13*, 14*

6 Art # D09.39001E
TITLE LIFT CYLINDER, 62.0" (1.58 M) STROKE
SIMON AERIALS INC.  wvcrmes | nar 04-035800 [N~ D09.39




PARTS LIST

PART NO

SEE
SECTION

DESCRIPTION

04-007101

BUSHING
GLAND, HEAD
CASE

SEA

TITLE

MASTER LEVEL CYLINDER

PLATE
NO.

D10.02

SIMON AERIALS INC. Aev. o501

PART
NO.

04-007400




5

Cylinder with Case Tube

Seal on Piston.

Without Boss Has One |——

TITLE MASTER LEVEL CYLINDER

SIMON AERIALS INC.

wevoseonn | g 04-007400

SR D10.02




QTY.

PARTS LIST

I
n
o
o
[Tg)
Ty}
(o]
o
<
e
£ S
[0
o
E .
2 4
p-d Nfb
o|g 2
Bl 2
T
3 >
Sdn
wl.® o
ol s
= O
cC o
W
295
o O
29
g O
oa
nrve
© §
£ c
> C
Qo
=
w®
wes
“q
"
o
2
-
o
<
o
=
w
=

GLAND, HEAD

NUT

S

S

S

S

-

LOCK

BUSHING

-035401

04

e

S

S

BACKUP
PISTON WEAR

"0"-RING
RING
RING

o
S
<

O
<
m
o
i,
T
)
<
=

w
>
3
<
>
1©)
pd
()]
4
o
I

CARTRIDGE

028202

04

is stamped "RDDA-3250 PSI-

ge

Cartr

MASTER LEVEL CYLINDER, 17-3/4" (.45 M) STROKE

TITLE

PART
NO.

04-035500

NEW 27 APR,, 1994

PLATE
NO.

D10.14 |SIMON AERIALS INC.




13, 14

Art # D10.14001E

TITLE MASTER LEVEL CYLINDER, 17-3/4" (.45 M) STROKE

SIMON AERIALS INC.  cvownm | i’ 04-035500 |%a '™ D10.14




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION QTY.

Cylinder can be identified by Part Number "04032600SH"
on nameplate located on valve block.

5 04-032602 NUT, LOCK 1

10 O"-RING
11 RING, BACKUP
12 RING, PISTON WE

—h

16 WASHER, BACKUP
17 | 04-028202 CARTRIDGE, HOLDING VALVE 2
18 | 04-028204 SEAL KIT, HOLDING VALVE

—

PLATE N10.101 | SIMON AERIALS INC.  cvsoc. oz | ko 04-032600




10, 11
12

—

> L 2L L LT 2L P7 77 7 77 77 77 77 77 77 77 77 27 I L Z

13,14

17

D10.101

PLATE
NO.

04-032600

PART
NO.

NEW 03 DEC., 1992

MASTER LEVEL CYLINDER, 10" (.25 M) STROKE

SIMON AERIALS INC.

TITLE




PARTS LIST
SEE

ITEM PART NO  |SECTION DESCRIPTION QTy.
1 HEAD, FILTER 1

2 VALVE ASSEMBLY, NON-BYPASS 1
1

-UP
L

N -

T —
\¢ S

S

\v L ‘ S . : 5 N %?:::‘; ?\%‘:‘%
3 : R L

S 2 R T

e o
; SR i3 R

e

R R o xx\\\ R A
TN S e i
& \:3.\ 00 IR R \ %
\ = B R \“\ %} 3 ;
S i o ﬁ‘:\“ R

\.\ 3% k‘:\x s ‘;{::::." 3\* »-“\%%\%5\ :\\"
. -
2 %

i
S SR S \\:\' S

TITLE HIGH PRESSURE FILTER

PLATE  1)11.01| SIMON AERIALS INC. oo | RART01-035100




T1 2

&

T IN

TITLE HIGH PRESSURE FILTER

SIMON AERIALS INC. Rev. o501

ST 01-035100

PLATE
NO.

D11.01




PARTS LIST

7 01-014001

CAP, FILTER HOUSING

ELEMENT, FILTER (10 micron, paper)

(Standard element supplied W|th filter assembly)

VALVE ASSEMBLY, NON-BYPASS

TITLE

HIGH PRESSURE FILTER

SEE

ITEM| PARTNO |SECTION DESCRIPTION QTY.
1| 01-014006 BLOCK ASSEMBLY, FILTER 1

2 HOUSING, FILTER 1

1

PATE D11.03

SIMON AERIALS INC. Aev os2s1

rorT 01-014000




i

////9

/

TITLE

HIGH PRESSURE FILTER

SIMON AERIALS INC.

REV. 06/25/91

PART

no. 01-014000

PLATE
NO.

D11.03




PARTS LIST

ITEM PART NO. SEC. DESCRIPTION QTY.
1 SIGHT GLASS 1
2 GAUGE BODY 1
3 THRU BOLT 2
L '0' RING PLUG 9/16 2
5 INTERNAL CAP 2
6 INTERNAL SEAL 2
7 '0' RING 4
DESCRIPTION PART NO.
SIGHT GAUGE 12" 10-033500

D12.2



0684/0184

DESCRIPTION
SIGHT GAUGE 12¢

PART NO.

10-033500

Di2.2



PARTS LIST

w112

C

=

o

-

o =

.

i ©

w

aQ =
©

%

w
w O]
Vwm
- <
<S¢
Y,nlu_,s,

T
OO0 <
Oauw
nww
5
u b
AT
7]

53
2| =&
= oo
xfl &
g9 L2
e oo
m123
=

PLUNGER
GUIDE

01-031721

7
8
9

ACTUATOR PIN

031722
031706

01

ACTUAT

PIN

01-

13

01-031715

01

FLUX (Outer)

SLEEVE

-031716

14

SCREW, FILLISTER HEAD (#10-24 x 3-7/8")

NAMEPLATE

COIL (12 Volt DC)
SEAL KIT

031701
031712

01-031724
01-031709

01
01

18
19
20
23
24

)

D

O

3
a
<
)
6]

y

RING

031702

01

01-031700

PART
NO.

REV. 20 SEP., 1995

4-WAY, 3 POSITION SOLENOID VALVE, CLOSED CENTER SPOOL

TITLE

D13.01 | SIMON AERIALS INC.

PLATE
NO.




(

/NN

Ly

1
T T

A

An # D13.01002E

TITLE  4-WAY, 3 POSITION SOLENOID VALVE, CLOSED CENTER SPOOL

SIMON AERIALS INC.

REV. 20 SEP., 1995

PART
NO.

PLATE

01-031700 |yo.

D13.01




PARTS LIST

W4I..|2 (4]
(e
2
o
=
o =
.-
n o
w
a =
©
L
W e m
<ST o
- - 0]
>0 = zZ
QO < -
oauw -
nwnw MD.
z W
il
SF_ M
7 »
- < 3
ol ©9° I
= 0 N~ N~
™ ™ ~—
= oo lo9)
2 29 Q
el So o
=
Sl o ~
=

, ACTUATOR PIN
ACTUATOR

GUIDE

031722
031706

01

3

PIN
SPRING

01
01-031715
01

R

Outer)

COIL (12 Volt DC)

, FLUX (

SLEEVE

031716
031701

14
15

01

 01-031724

2

SCREW, FILLISTER HEAD (#10-24 x 3-7/8")

NAMEPLATE
SEAL KIT

18
19
20

031712

01-031709

01
01

23

QUAD (3/4"

l

RING

031702
031711

24

01
TITLE_WAY, 3 POSITION SOLENOID VALVE, OPEN CENTER (MOTORING) SPOOL

PART
NO.

01-031800

REV. 20 SEP., 1995

D13.02 | SIMON AERIALS INC.

PLATE
NO.




17
18

Art # D13.02003E

s

1

R

Art #D12.02002E

LB _WAY, 3 POSITION SOLENOID VALVE, OPEN CENTER (MOTORING) SPOOL

SIMON AERIALS INC.  cocoscroioms | gy

01-031800

"TE D13.02




PARTS LIST

SEE
ITEM PART NO |SECTION DESCRIPTION QTy.
1 LEVER CAP ASSEMBLY 1
2 O-RING 2
3 | 01-040305 PILOT VALVE ASSEMBLY 1

01-040303
01-040304

SPRING CAP ASSEMBLY
SPRING CUP

4-WAY VALVE ASSEMBLY

4-WAY VALVE ASSEMBLY

PLATE
NO.

D13.03

SIMON AERIALS INC. Rev. 130891

PART 01-040301 THRU
NO. _ 01.040304




5&6

13
B 12
7 —|| o
TEIS
’ 15
& 14
———15
3
) v
2 DD
———15
D —_ 15
il
Il !7
; O !
N
11
TITLE 4-WAY VALVE ASSEMBLY
SIMON AERIALS INC. oo | AT 0104080 U |PLATE 1343 03




PARTS LIST

01-031722
01-031706
01-031705

01-031716
01-031701

1 01-031710

01-031709
01-031702

SEE
ITEM PART NO SECTION DESCRIPTION QTy.
1 BODY, VALVE 1
2 SPOOL, VALVE 1
J 3 01-031714 SPRING 1

GUIDE, ACTUATOR PIN
PIN, ACTUATOR
KNOB

COIL (12 Volt DC)

SCREW, FILLISTER HEAD (#10-24 x 5/8")
NAMEPLATE

O-RING (only two required this application)
O-RING (only one required this application)
RING, QUAD (3/4" O.D.)

TITLE

4-WAY, 2 POSITION SOLENOID VALVE

PLATE
NO.

D13.05

SIMON AERIALS INC. voume | Ko

01-061900




a\—:B \8

24 *

Art # D13.05001E

s

1

TITLE 4-WAY, 2 POSITION SOLENOID VALVE

SIMON AERIALS INC.

NEW 06/24/91

P 01-061900

PLATE
NO.

D13.05




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION QTYy.
DRIVE VALVE SECTION 1
01-234500 for Model RP 46
Call Simon

2 SEAL KIT, WORK SEGMENT (incl. all items with asterisk®) 1
01-211026 for first type valve bank assemblies (MP series only)
Call Si for second type MP and all RP valve bank assemblies

or second type valve bank assemblies
SPOOL, MAIN
GUIDE, SPRING 2

Call Simon

()38
—

Call Simon for second type MP and all RP valve bank assemblies

(Found on some units. Optional with End plug, Item 19) 1
01-211023 for first type valve bank assemblies (MP series only)
Call Simon for second type MP and all RP valve bank assemblies

18 NUT, SEAL 1
19 PLUG KIT, END

UG 1
- "0"-RING 1

TITLE DRIVE CONTROL VALVE, MP/ RP (ELECTRO-PROPORTIONAL, TYPE 2)

ro= D13.06 [ SIMON AERIALS INC. oo |ng




=
I I
o |
I * I
I 36 | /
| —
| §/35 ey ]
I I
7 | O/ | I 14 ] I
O I 15*
| 40, | 34 | & |
39\| 41*, : ®/33 : | |
|42*, | || I
| | | | l
L I I
| I

_———
I
I
I
I
L

Art # C02.37012E

NS
| .
4 thru 8 . /}%o ib
— 2

TITLE DRIVE CONTROL VALVE, MP/ RP (ELECTRO-PROPORTIONAL, TYPE 2)

SIMON AERIALS INC. o creo v | g PNTE D13.06




PARTS LIST
SEE
ITEM PART NO SECTION DESCRIPTION QTy.
23 MANUAL OPERATOR KIT 1
01-211025 for first type valve bank assemblies (MP series only)
Call Simon for second type MP and all RP valve bank assemblies

ADAPTER, HANDLE 1
SET SCREW 1
PIN, STRAIGHT (.189" [

01-2110 y
Call Simon for second type MP and all RP valve bank assemblies
33 SPOOL, COMPENSATOR

PLUG 1
* "O"-RING 1
SOLENOID KIT (12 Volt Pulsar, with Weatherpac connector) 1

41 -
42 * SCREEN, SOLENOID FILTER 1
43 * "O"-RING (special)

TITLE DRIVE CONTROL VALVE, MP/ RP (ELECTRO-PROPORTIONAL, TYPE 2)

ZBATE D1306 SlMON AERIALS INC- REV. 16 FEB., 1996 :gRT




Art # C02.37012E

|

) |

| |

|

| |

4 thru 8 | s /0 > |

Art # C02.37002S I 26 '6 I
‘ e/ 28 |

TITLE DRIVE CONTROL VALVE, MP/ RP (ELECTRO-PROPORTIONAL, TYPE 2)

SIMON AERIALS INC.  « cre. o0 | g PLME D13.06




PARTS LIST
SEE
ITEM| PARTNO [SECTION DESCRIPTION QTy.
TELESCOPE VALVE SECTION 1
01-231204 for Model RP 66
Call Simon for all other models, please specify Model, Machine Serial

2 SEAL KIT, WORK SEGMENT o 1

01-211004 for first type valve bank assemblies (MP series only)
Call Simon for second type MP and all RP valve bank assemblies

"O"-RING (for housing cross port)
"O"-RING (for housing cross port)
plus all items below marked with an asterisk (*)
00 Q

o O
w N

SPOOL

RING, RETAINING
GUIDE, SPRING

N — =

8
9
0

14 HOOK, OVERRIDE 1
15 PLUG, HEX 1
01-211013 for first type valve bank assemblies (MP series onl

18 PLUG, SOCKET 1

01-211009 for first type valve bank assemblies (MP series only)
Call Simon for second type MP and all RP valve bank assemblis

TITLE TELESCOPE VALVE, MP/ RP (ELECTRO-PROPORTIONAL, TYPE 2) (1 OF 3)
PLATE 13.07 |SIMON AERIALS INC.  wevoue o |0




35,
36, 27,
37+ 28*, |
29, :
30*
L____Z____—l
26

_I

—— _IL______
/ Art # C02.37007¢

TITLE TEL ESCOPE VALVE, MP/ RP (ELECTRO-PROPORTIONAL, TYPE 2) (1 OF 3)

SIMON AERIALS INC.  cocowiim | o

o D13.07




PARTS LIST
SEE
ITEM PART NO SECTION DESCRIPTION QTY.
21 SPOOL KIT, COMPENSATOR 1
Call Simon for first type valve bank assemblies (MP series only)
Call Simon for second type MP and all RP valve bank assemblies

SHIM (.003" [.076 mm]) | 3
24 SPRING, COMPENSATOR (outer) 1
o5 SPRING, COMPENSATOR (inner

Call Simon for second type MP and all RP valve bank assemblies
27 PLUG, RELIEF 1
28 , * "O"-RING ) 1

32 | POPPET, RELIEF
33 SPRING, RELIEF
34 SCREW, ADJUSTMENT 1

38 SET SCREW 2
01-211010 for first type valve bank assemblies (MP series only)
Call Simon for second type MP and all RP valve bank assemblies

40 1 HANDLE SHAFT KIT 1
01-211008 for first type valve bank assemblies (MP series only)
Call Simon for second type MP and all RP valve bank assemblies |

44 . "0"-RING 1
45 PLUG, OVERRIDE 1
46 * IIOII-RING 1

TITLE TELESCOPE VALVE, MP/ RP (ELECTRO-PROPORTIONAL, TYPE 2) (2 OF 3)

PLATE D13.07 |SIMON AERIALS INC. wvcowo |no. |




Art # C02.37007¢

TITLE TELESCOPE VALVE, MP/ RP (ELECTRO-PROPORTIONAL, TYPE 2) (2 OF 3)

SIMON AERIALS INC.  rcozeoim | PME D13.07




PARTS LIST

w.“1
(¢
(2]
~.0
WJI.
cg:
)
o P
0 g
£ 8
X
Sn.
o !
= Q)
=)
[ —
.mw
ZloEa
Oe R
=X 2
als @ =
o c ©
C_de
0¥ = C
w, « «©
DGbP
I 9=
”K.m o
zZ>g
Lm-t
o 5T
c
O“O
Are.
m"ﬂ 7R
| -
m-u.m.m.
5
w5
SF_
7]
o
o} mo
2 &)
5 2%
<
el S50
=
=3

e

T

o

for first type valve bank assemblies (MP series only)

01-211003

Call S

Ies

for second type MP and all RP valve bank assembl

imon

L
I
D.
>
<
I
a
O
0

p

for first type valve bank assemblies (MP series only)
for second type MP and all RP valve bank assembl

01-211001
Call S

1es

imon

PULSAR (12 Volt)

3

SOLENOID

, ORIFICE

"O"-RING
PLATE

TR

S

PART
NO.

REV. 26 JUL., 1994

TITLE TELESCOPE VALVE, MP/ RP (ELECTRO-PROPORTIONAL, TYPE 2) (3 OF 3)

D13.07 |SIMON AERIALS INC.

PLATE
NO.




37* 28*,|

29, |

30* |

L____7_____I
26

Art # C02.37007¢

TITLE TELESCOPE VALVE, MP/ RP (ELECTRO-PROPORTIONAL, TYPE 2) (3 OF 3)

SIMON AERIALS INC.  ccoconim | g

o~ D13.07




PARTS LIST

SEE

ITEM{ PARTNO |SECTION DESCRIPTION QTy.
NOTE: When ordering valve sections or components, please
specify Model, Machine Serial Number and Part Number

Call Simon for second type MP and all RP valve bank assemblies

1 HOUSING, STEER VALVE SECTION 1

SEAL KIT, WORK SEGMENT . . . includes;
3 BALL (for housing cross port) 1
4 "0"-RING (for housing cross port) 1

Call Simon for first type valve bank assemblies (MP series only)
Call Simon for second type MP and all RP valve bank assemblies

bl

12 SHIM
13 "O"-RING

‘Call Simon for second type MP and all RP valve bank assemblies
16 PLUG 1

19 PLUG 1
20 * "O"-RING 1

TITLE  STEER VALVE, MP/ RP (ELECTRO-PROPORTIONAL, TYPE 2) (1 OF 3)

PLATE N13.08 |SIMON AERIALS INC. wsuw |no




64, 65*, 68*

66*, 67* \7 i

TIILE  STEER VALVE, MP/ RP (ELECTRO-PROPORTIONAL, TYPE 2) (1 OF 3)

SIMON AERIALS INC.  ccconim | g "\TE D13.08




PARTS LIST
SEE
ITEM| PARTNO [SECTION DESCRIPTION QTY.
21 SPOOL KIT, COMPENSATOR 1
01-211012 for first type valve bank assemblies (MP series only)
Call Simon for second type MP and all RP valve bank assemblies

SHIM (.003" [.076 mm]) 3
24 SPRING, COMPENSATOR (outer) 1
25 SPRING, COMPENSATOR (inner,

for second type MP and all RP valve bank assemblies
27 PLUG, RELIEF 1
28 * "O"-RING 1

32 POPPET, RELIEF 1
33 SPRING, RELIEF 1
34 SCREW, ADJUSTMENT 1

38 PRESSURE LIMITERKI
01-211005 for first type valve bank assemblies (MP series only)
Call Simon for second type MP and all RP valve bank assemblies

42 PLUG, SOCKET HEAD
43 PLUG 1
44 : "0"AING !

46 NUT, SEAL 2
01-211011 for first type valve bank assemblies (MP series only)
Call Simon for second type MP and all RP valve bank assemblies -

TITLE STEER VALVE, MP/ RP (ELECTRO-PROPORTIONAL, TYPE 2) (2 OF 3)

PLATE )13,08 | SIMON AERIALS INC.  wvoucm |no




64, 65%*, 68*

66*, 67* \7 i

TITLE STEER VALVE, MP/ RP (ELECTRO-PROPORTIONAL, TYPE 2) (2 OF 3)

SIMON AERIALS INC.  ccoconi o | "UTE D13.08




PARTS LIST

SEE
ITEM PART NO |SECTION DESCRIPTION QTy.
47 RELIEF KIT (with anti-cavitation valve) 2
01-211007 for first type valve bank assemblies (MP series only)
Call Si for second type MP and all RP valve bank assemblies

Call Simon for first type valve bank assemblies (MP series only)
Call Simon for second type MP and all RP valve bank assemblies
51 PLUG 1

Call Simon or second type valve bank assemblies
54 LINK, SHAFT 1
55 BALL (Steel) 17

60 OPERATOR LINKAGE KIT (fixed) 1
01-211014 for first type valve bank assemblies (MP series only)

th Weatherpac connector) 1

01-211001
Il Si

67 * "O"-RING (special)
68 * "O"-RING

= NN

TITLE STEER VALVE, MP/ RP (ELECTRO-PROPORTIONAL, TYPE 2) (3 OF 3)

PART

"o.= D13.08 |SIMON AERIALS INC. wevoswm | Ko




64 ,65*, 68*

|

| 66* 67* ,
| \7
|

|

TITLE  STEER VALVE, MP/ RP (ELECTRO-PROPORTIONAL, TYPE 2) (3 OF 3)

SIMON AERIALS INC.  ccoconi i | ng "UTE D13.08




PARTS LIST
SEE
ITEM PART NO |SECTION DESCRIPTION QTY.
1 BOOM RAISE/ LOWER VALVE SECTION 1
01-231205 for Model RP 66 main boom
01-231203 for Model RP 66 jib boom

1 HOUSING, BOOM RAISE/ LOWER VALVE SECTION 1
2 ‘ SEAL KIT, WORK SEGMENT . . . includes; 1
for fi pe valve bank assemblies (MP

s

IION;I_ ( p
"O"-RING (for housing cross port)
plus all items below marked with an asterisk (*)

o O,
w N

Number and Part Number stamped on Valve nameplate.
If for RP Series, also specify if for main or jib boom.
8 SPOOL 1

12 SHIM 1
13 * "0"-RING
14 HOOK, OVERRIDE 1

f sesondtype e 1
- "0"-RING 1
18 PLUG, SOCKET 1

20

TIMLE  BOOM VALVE, MP/ RP (ELECTRO-PROPORTIONAL, TYPE 2) (1 OF 3)
PLATE D13.09 |SIMON AERIALS INC. cvzuwwe |no




26, |
27, |
28* L

A

37*
/ Art#C02.37009€
31

TITLE BOOM VALVE, MP/ RP (ELECTRO-PROPORTIONAL, TYPE 2) (1 OF 3)

SIMON AERIALS INC. v ouwiw | g "o TE D13.09




PARTS LIST
SEE
ITEM| PARTNO [SECTION DESCRIPTION Qry.
21 SPOOL KIT, COMPENSATOR 1
01-211012 for first type valve bank assemblies (MP series only)
Call Simon for second type MP and all RP valve bank assemblies

SHIM (.003" [.076 mmi) 3
24 SPRING, COMPENSATOR (outer)
ENSATOR (i

and

or second type
27 PLUG 1
28 * "O"-RING 1

30 NUT, SEAL 2
01-211011 for first type valve bank assemblies (MP series only)
Call Simon for second type MP and all RP valve bank assemblies

32 LINK, SHAFT 1
33 BALL (Steel) 17
34 RETAINER, BEARING 1

OPERATOR LINKAGE KIT (fixed) 1
01-211014 for first type valve bank assemblies (MP series only)
Call Simon for second type MP and all RP valve bank assemblies

01-211003 for first type valve bank assemblies (MP series only)
Call Simon for second type MP and all RP valve bank assemblies
42 ROD, HANDLE 1

TIME BOOM VALVE, MP/ RP (ELECTRO-PROPORTIONAL, TYPE 2) (2 OF 3)
PLATE 13.09 |SIMON AERIALS INC. ez |no.




) 38
:/
39 |
I
|
Art # C02.37009¢
TITLE  BOOM VALVE, MP/ RP (ELECTRO-PROPORTIONAL, TYPE 2) (2 OF 3)
SIMON AERIALS INC. v omiws | sg PUME D13.09




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION QTyY.
45 SOLENOID KIT (12 Volt Pulsar, with Weatherpac connector) 1
01-211001 for first type valve bank assemblies (MP series only)
Call Simon for second type MP and all RP valve bank assemblies

"O"-RING (special)
"O"-RING
PLATE, ORIFICE

TITLE  BOOM VALVE, MP/ RP (ELECTRO-PROPORTIONAL, TYPE 2) (3 OF 3)

PLATE
NO.

D13.09

SIMON AERIALS INC.  reveeun, on

PART
NO.




28*

37*
31

a1

| I

Art # C02.37009¢

TITLE  BOOM VALVE, MP/ RP (ELECTRO-PROPORTIONAL, TYPE 2) (3 OF 3)

SIMON AERIALS INC.

REV. 26 JUL., 1994

PART
NO.

PLATE
NO.

D13.09




PARTS LIST
SEE
ITEM| PARTNO |SECTION DESCRIPTION QrTy.
SWING VALVE SECTION 1
01-231206 for Model RP 66
Call Simon for all other models, please specify Model, Machine Serial

e a

2 SEAL KIT, WORK SEGMENT . . . includes; 1
01-211004 for first type valve bank assemblies (MP series only)
Call Simon for second type MP and all RP valve bank assemblies

6 O"-RING (for housing cross port) 3
’ plus all items below marked with an asterisk (*)
7 | Call Simon SPOOL KIT, SWING VALVE 1

&

9 RING, RETAINING 1
10 GUIDE, SPRING 2
11 SPRING, CENTERING 1

15 PLUG, HEX 1
01-211013 for first type valve bank assemblies (MP series only)
Call Simon for second type MP and all RP valve bank assemblies

01-211009 for first type valve bank assemblies (MP series only)
Call Simon for second type MP and all RP valve bank assemblies
19 PLUG 1

TITLE  SWING VALVE, MP/ RP (ELECTRO-PROPORTIONAL,TYPE 2) (1 OF 3)
PLATE D13.10 [SIMON AERIALS INC. wouw |no




I
— 41
I
I
|
|
S |
_
]
| 38
26, 39 |
27, o !
28* A | I

Art # C02.37009¢

TITLE

SWING VALVE, MP/ RP (ELECTRO-PROPORTIONAL,TYPE 2) (1 OF 3)

SIMON AERIALS INC. oz | PUTE D13.10




PARTS LIST
SEE
ITEM| PARTNO |SECTION DESCRIPTION Qry.
21 SPOOL KIT, COMPENSATOR 1
01-211012 for first type valve bank assemblies (MP series only)
Call Simon for swwecond type MP and all RP valve bank assemblies

SHIM (.003" [.076 mmi) 3
SPRING, COMPENSATOR (outer)
'SPRING, COMPENSATOR (i

—h

Call Simon for second type MP and all RP valve bank assemblies
27 PLUG 1
28 * "O"-RING 1

* NUT, SEAL 2
01-211011 for first type valve bank assemblies (MP series only)
Call Simon for second type MP and all RP valve bank assemblies

32 LINK, SHAFT 1
33 BALL (Steel) 17
34 RETAINER, BEARING 1

38 RAT xed
01-211014 for first type valve bank assemblies (MP series only)
Call Simon for second type MP and all RP valve bank assemblies

01-211003 for first type valve bank assemblies (MP series only)
Call Simon for second type MP and all RP valve bank assemblies
42 ROD, HANDLE ) 1

TMLE  SWING VALVE, MP/ RP (ELECTRO-PROPORTIONAL,TYPE 2) (2 OF 3)

PART

PLATE )13 10 | SIMON AERIALS INC. o |




Art # C02.37009¢

TITLE  SWING VALVE, MP/ RP (ELECTRO-PROPORTIONAL,TYPE 2) (2 OF 3)

SIMON AERIALS INC.

REV. 26 JUL,, 1994

PART
NO.

PLATE D13.10




PARTS LIST
SEE
ITEM| PARTNO |SECTION DESCRIPTION QTy.
45 SOLENOID KIT (12 Volt Pulsar, with Weatherpac connector) 1
01-211001 for first type valve bank assemblies (MP series only)
Call Simon for second type MP and all RP valve bank assemblies

CoREEE . BT ]
50 * "0"-RING 2
51 I - _PLATE, ORIFICE § 1

TITLE ~ SWING VALVE, MP/ RP (ELECTRO-PROPORTIONAL,TYPE 2) (3 OF 3)
PART

PLATE D13.10 SIMON AERIALS INC- REV. 26 JUL., 1994 NO.




Art # C02.37009¢

TITLE  SWING VALVE, MP/ RP (ELECTRO-PROPORTIONAL,TYPE 2) (3 OF 3)

SIMON AERIALS INC.

REV. 26 JUL., 1994

PART
NO.

PLTE D13.10




PARTS LIST

SEE
ITEM| PARTNO |SECTION DESCRIPTION QTy.
1 HOUSING, BOOM TELESCOPE VALVE SECTION 1
2| 01-211026 SEAL KIT, WORK SEGMENT (incl. all items with asterisk®) 1
s port),

SO

RING, RETAINING
FLOW LIMITER KIT

pasasanes
R

"O-RING
13 RING, RETAINING 1
SET SCREW

.

=

s i

ADAPTER. HANDLE
25 SET SCREW
PIN, STRAIG

o~

HT [.189" (

s

g o e g : () R
30 | " "'SPOOL, COMPENSATOR 1
31 RING, RETAINING 1
32 \ SHIM (various thicknesses) | 8

SERY EENSATOH

I N SEES TR e \ ihaei i i R :
36 | 01-211001 SOLENOID KIT (12 Volt Pulsar, with Weatherpac connector) 1
37 SOLENOID, PULSAR (12 Volt) 1
38 o * "O"-RING 1

TITLE TELESCOPE VALVE, MP (ELECTRO-PROPORTIONAL, TYPE 2)

PLATE 13,11 |SIMON AERIALS INC.  wvownom | ko




TITLE

SIMON AERIALS INC.

o E D13.11




PARTS LIST

ITEM PART NO. SEC. DESCRIPTION QTy.
1 ACORN NUT 1
2 LOCKWASHER 1
3 01-008001 HANDLE 1
4 01-008002 HANDLE GRIP 1
5 NAMEPLATE 1
6 HUB DOWEL PIN 1
7 01-008003 TORSION SPRING 1
8 HOUSING ROLL PIN 1
9 HOUSING 1

10%* HOUSING '0' RING 1

11 01-008007 THRUST WASHER 1

12 01-008006 THRUST BEARING 1

13%* SHAFT BACKUP RING 1

14% SHAFT '0' RING 1

15 01-008004 SHAFT 1

16 01-008005 ROTOR 1

17 ROTOR ROLL PIN 1

18%* SEAL 3

19%* BACK=UP RING 3

20% 01-008006 10! RING 3

21% SPRING 3

22 BODY 1

23 CAP SCREW 4
* 1-008028 SEAL KIT 1

DESCRIPTION PART NO.

L-WAY MANUAL VALVE 01-008000

D14.1



820800-10 N/d

113 11v3S «

1283/0677
DESCRIPTION

PART NO.

01-008000

4L-WAY MANUAL VALVE

Dia.



PARTS LIST

SEE
ITEM PART NO  |SECTION DESCRIPTION Qry.
1 01-067701 VALVE ASSEMBLY, 4-WAY MANUAL 1
Important: Part No. 01-067701 includes items 1
through 14 only. To get a complete valve a
A R ¥ \qu‘t.:‘:h O Ry B0

g

SN \\‘E:%

PPET
PLATE, SEAL
CAP SCREW

SRR
R

|

R R AR R § e
SEAL, WIPER (
END CAP ASSEMBLY, PLUNGER
SPRIN

oy o

TITLE ' ALAY MANUAL VA‘VE,.TONG.SPOOL
PLATE §14.02 | SIMON AERIALS INC.  wvawnom |no, 01-067701




19

16

17

18

TITLE

4-WAY MANUAL VALVE, MOTORING SPOOL

SIMON AERIALS INC. v aswen. s

P 01-067701

PLATE D14.02




PARTS LIST
SEE
ITEM PARTNO  |SECTION DESCRIPTION QTy.
1| 01-069802 NUT, LOCK (1/4"-28) 1
2 | 01-069803 WASHER, HANDLE 1
3 | 01-069801 | HANDLE ASSEMBLY (includes Handle, item 23) 1

R ;
i A

% s o K
01-069807 PIN. ROLL
01-069808 RACE, BEARING

01-069809 BEARIN
'-:-f-:w Sotiss R

5

B Reidote SRR W‘m“& »hm 0 R
01-069907 BODY, VALVE
01-069814 WASHER, SHAFT

01-069815 RING, BACK-UP
3 iﬁm R L e T U o R

23

01-069819
01-069820

0 o
S

H

TITLE 4-WAY MANUAL CONTROL VALVE
PLATE 1)14.03] SIMON AERIALS INC.  wswn 0| no._01-069900




1 5 7 8 10 11 12
24
4 13
5 14
7
24 22 21 20 18 18 17 16 15
1086/1286
TITLE 4-WAY MANUAL CONTROL VALVE
SIMON AERIALS INC. PART  01-069900 |na'® D14.03

REV. 26 APR,, 1993

NO.




PARTS LIST
SEE
ITEM|{ PARTNO |SECTION DESCRIPTION Qry.
VALVE ASSEMBLY, PLATFORM ROTATE AND LEVEL 1
352 4590 for MP Series except MP 110
352 4590 for RP "Reach Plus" except RP 120

353 3920 for Trailblazer 60

1 VALVE, PLATFORM ROTATE AND LEVEL

2 SPOOL AND BODY ASSEMBLY
3 | 01-207103 SPRING CENTER KIT 2
4 CAP, END 1

8
9 BOLT, SHOULDER
0 BUSHING KIT, POWER BEYOND 1

14 O"-RING 1
15 | 01-207102 HANDLE KIT (Straight handle) A.R.

16 01-207105 HANDLE 1

20 | 218 0880 PIN, PIVOT (For earlier style platform leveling lever.
Replaces "C"-hook in handle kit above.) 1
21 218 0900 SPACER, VALVE PIVOT PIN

HANDLE 1
24 | 01-098403 PIN, CLEVIS 1
25 | 01-207104 "C"-HOOK

TITLE  PLATFORM LEVEL AND ROTATE VALVE ASSEMBLY (PLATE 1 OF 2)

:;ATE D1404 SIMON AERIALS INC- REV. 29 NOV., 1995 :‘O\RT




-~ 7L____Spring Center Kit__
- / -
|
With Vertical Platform Leveling Lever . \
|

(Earlier style)

|
|
|
|
|
|
|
|
|
t
I
|
|
|
|
|
|
|
|
l
l
!
|
|
1
|

J

________________________

\\
N
<
~
\\

29
\ >/// %0 52
@(@@@/ 31

/ /\28
33

34

~

Art # D14.04003E

10

TITLE  PLATFORM LEVEL AND ROTATE VALVE ASSEMBLY (PLATE 1 OF 2)

SIMON AERIALS INC.  wevorov.ioss | o "MED14.04




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION QTY.

The following items are not part of Valve assembly
218 1260 or 230 0610:

SPRING 1
PLUG, HEX HEAD 1
"O"-RING

34 | 06-090300 REDUCER/ EXPANDER (6-4 F50G5-S)
(required with connector 219 0800, ltem 33 above) 4
RUN TEE, 37° FEMALE SWIVEL NUT (6 R6X-S

37 | 06-044600 90° ELBOW, STRAIGHT THREAD (6 C50X-S) 2

used in some earlier MP Series

39 | 06-039800 CONNECTOR, STRAIGHT THREAD (6 F50X-S)
40 | 01-018900 VALVE, FLOW CONTROL (#6 SAE ports)
VALVE, POPPET CHECK (3 PSI

- = W

assembly in most applications:

CAP SCREW, HEX HEAD (1/4"-20 x 2", Grade 5) | 2

TITLE  PLATFORM LEVEL AND ROTATE VALVE ASSEMBLY (PLATE 2 OF 2)

:I(_)ATE D1404 SIMON AERIALS INC- REV. 29 NOV., 1995 ::I(;RT




2

With Vertical Platform Leveling Lever
(Earlier style)

|
|
|
l
|
I
|
|
|
|
!
|
|
!
|
]
|
|
|
|
|
|
|
|
|
|

J

________________________

- 29 39
‘\/’/ 32
NG

O
0

1
~

~

g o X
E 7
= A 28
11 / 33
34

10

TITLE  PLATFORM LEVEL AND ROTATE VALVE ASSEMBLY (PLATE 2 OF 2)

SIMON AERIALS INC. v comovioss | no PATE D14.04




PARTS LIST
SEE
ITEM PART NO SECTION DESCRIPTION QTY.
VALVE ASSEMBLY, DRIVE CONTROL (First type shown) 1
01-072400 First type (Not for use with Water Glycol hydraulic fluid)
01-201400 First type (Can be used with Water Glycol hydraulic fluid)

--- For "first type" assembly (Valve is not available separately)
n bl

5 | 01-00090 - ( )
6 | 01-000904 RING, BACKUP (12 mm) 1
7 | 01-000903 -RING (10 mm)

11 07-050014 NUT, LOCK (1/4"-20, Grade 5)
12 | 2315520 CAP, VALVE BODY
13 | 07-008354 CAP SCREW, HEX SOCKET HEAD

07-023059

19 | 212 1800 ,
20 | 2121740 SHAFT, CAM
21 CAM, SWITCH (

23 | 07-008352 CAP SCREW, HEX SOCKET HEAD (#10-24 x 3/4", Grade 8)| 2
24 | 07-003028 CAP SCREW, HEX HEAD (5/16"-18 x 1-3/4", Grade 5) 2
25 | 07-062015 WASHER, FLAT (5/16") 2

TITLE DRIVE/ STEER CONTROL VALVE ASSEMBLY (PLATE 1 OF 2)
PLATE D18.02 |SIMON AERIALS INC. oo |No. |




Earlier Style Handle
Assembly

(D

.

s

Dno2000t

Components for Second Type
Flow Control Valve

27, 28~ 32

27, 28 ~_ g@&& 30
= 31 _22

G
3\0
)

15 24
32 N
31 27,28 147 <) o
2X\ / 3 \ \ i - |
e Y] 24
& N 18
21 \
23 S
25
TITLE DRIVE/ STEER CONTROL VALVE ASSEMBLY (PLATE 1 OF 2)
SIMON AERIALS INC. oo | o "TED18.02




ITEM PAR1
27 03-0€
28 03-0z

TITLE

PLATE '




£90

Earlier Style Handle
Assembly

(

|

////{/(/////

L

=

|
!
!
i ,
|
|
|
|
|
|
|
|
|

)

7
&

e

1~13

D1 cavont

Components for Second Type
Fiow Control Valve

27,28~ 32

27,28 ~ 358\ 30
- 31 22

@23
9
P

24
@‘y 18
21 o
20\ I\
23
2 > Art # D18.02007E
6—¢

25

TITLE DRIVE/ STEER CONTROL VALVE ASSEMBLY (PLATE 2 OF 2)

SIMON AERIALS INC.  wcv oo | o PLATED18.02




QTY.

i

PARTS LIST
DESCRIPTION

PISTON

PISTON

NUT

T

S

upP

o

ROD
BACK
PISTON

Yot

SPACER
WIPER
SEAL,
O-RING
O-RING
RING,
RING,

S

SEE
SECTION

PART NO

001303

04

ITEM

04-001900

PART
NO.

REV. 08/03/90

TELESCOPE CYLINDER

D19.20 [ SIMON AERIALS INC.

TITLE
PLATE
NO.




&)
*~
9, .
o
/
w % %
/ n
Y/
TR '
v \
115
/ A
g
J\/i
N g
= i
=S
(o) ~ / E n |
,-/ *s - §
! *E‘{ = 2%
} ; %E
_ i
o < o
-‘\ X E% cZ>t'.7°\
0 ol* —a
1 T 2N,
it
w

TITLE TELESCOPE CYLINDER

SIMON AERIALS INC. v | g 04-001900 [Ha™® D19.20




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION QTY.
1 NUT, RING 1
2 PISTON 1
PACER 1

PISTON
04-011101 VALVE, HOLDING
SCREW, SET (part of Seal Kit, item 19

RING, BACKUP (part of Seal Kit, item 19)
"O"-RING (part of Seal Kit, item 19)

TITLE - TELESCOPE (EXTEND) CYLINDER

PART

PLATE 1957 |SIMON AERIALS INC. revooms | o 04-011000

NO.




L.

11,% 13, % 15,%
12, 14 4 16 4

Note: ltems in seal kit (Item 19) identified by asterisk (*).

0 :][I:IED
TITLE TELESCOPE (EXTEND) CYLINDER
SIMON AERIALS INC. e oo | o’ 04-011000 |fa = D19.27




PARTS LIST
SEE

ITEM| PARTNO [SECTION DESCRIPTION Qry.
Identifying features of cylinder 04-007300:
1. No boss where tubes enter case,

2. Two holding valves,

04-004501 ROD, CYLINDER
PISTON
GLAND, HEAD

WIPER, ROD

SEAL, PISTON

TITLE SLAVE LEVELING CYLINDER, 17.8" (.45 M) STROKE
PLATE D20.02 | SIMON AERIALS INC. evasoost | o 04-007300




Note: One seal on piston.

*13

*8

Note: No boss where tubes enter case.

Ji R

Ql | .
— Note: Two holding
\\ valves.

4

&

TITLE SLAVE LEVELING CYLINDER, 17.8" (.45 M) STROKE

SIMON AERIALS INC.

REV. 05/02/91

PART
NO.

04-007300 |5 ™ D20.02




PARTS LIST

QTY.

GLAND, HEAD

NUT

I
o
o
o
<
M)
)
o
4
e
T
o)
2
E .
2 %
2 N.w
olg o
=g o
o. >
T2
O|5 >
n
wi O m
alE
= O
C o
O
8o
0 O
29
c O
oa
me
3 §
£ c
>
O o
P-4
w o
we
@ &
7
(o)
=z
T
[+=
<
o

ITEM

LOCK

BUSHING

, BACKUP

RING

RING, PISTON WEAR

o
S
<
O
<
o
i
T
T
)
<
=

Ll
®)
pa
<
-l
<C
o
[an
w
T
=z
>
O
O

VALVE

CG-LJN"

'CB

tam

028302

04

IS S

e

térchangeable, but must be ‘réplaced

. When
will be

in pairs

In

llType 2ll

, (2) of
ified.

ise spec

ordering a replacement valve
supplied unle

ss otherw

SLAVE LEVEL CYLINDER, 17-3/4" (.45 M) STROKE

TITLE

PART
NO.

04-035400

NEW 27 APR., 1994

D20.16 |SIMON AERIALS INC.

PLATE
NO.




Art # D20.16001E

TITLE SLAVE LEVEL CYLINDER, 17-3/4" (.45 M) STROKE

SIMON AERIALS INC.

NEW 27 APR., 1994

PART
NO.

04-035400

PLATE
NO.

D20.16




PARTS LIST

SEE

ITEM PART NO SECTION DESCRIPTION QTY.
Cylinder can be identified by Part Number "04039000SH"
on nameplate located on valve block.

GLAND, HEAD

"O"-RiNG

16 "O"-RING 1
17 VALVE, COUNTERBALANCE
04-028302 Type 1 (Valve is stamped "CB-CG-LJN") 2

gé ble, ust be replaced in pairs. When
ordering a replacement valve, (2) of "Type 2" will be

T'TLE " éLAVE LEVEL CYL‘IN‘DE‘R, 7" (17.8 CM) STROKE
PLATE D20.201 | SIMON AERIALS INC.  cvzwn e |no. 04-039000




Art # D20.20101E

TITLE SLAVE LEVEL CYLINDER, 7" (17.8 CM) STROKE

SIMON AERIALS INC.

NEW 22 JUN., 1994

PART
NO.

04-039000

"TE D20.201




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION QTYy.
1 BODY, VALVE 1
2 CAP, HOLDING VALVE 1
SCREW, ADJUSTING 1

SPRING
BALL, CHECK
SPRING

otle: .
13 "O"-RING 1

'O"-RING 1
RING, BACKUP 1
"O"-RING 1

TITLE HOLDING VALVE, SLAVE LEVELING CYLINDER
PLATE D21.01 | SIMON AERIALS INC. evasoonr | o 01-032500




17* 16*

17*
9

15* 14* 15*

18*

19*

10

11

20*

TITLE

HOLDING VALVE, SLAVE LEVELING CYLINDER

SIMON AERIALS INC.

REV. 05/02/91

PART
NO.

01-032500

PLATE
NO.

D21.01




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION QTY.
1 CYLINDER ASSEMBLY, AXLE EXTEND
04-005100 Cylinder has 44" (1.12 M) stroke.
Ref. length "X" = 49-7/8" (1.27 M) fully retracted.

Conspetsd 2 : .
04-000600 (Plate D22.1) and 04-002700 (Plate D22.02). 1

04-007000 Cylinder has 34" (.86 M) stroke.
_Ref. length "X" = 40-3/8" (1.03 M) fully retracted.

|
. o

i

2 CASE, CYLINDER (Tube weldment) 1
3 ROD, CYLINDER (Shatft) 1
4 _PISTON 1

6 NUT, PISTON (3/4"-16 locknut) | 1
7 GLAND, HEAD (End gland) 1
8 SEAL KIT

TITLE AXLE EXTEND CYLINDER

PART

:laATE D2203 SIMON AERIALS INC- REV. 07 JUN., 1984 | NO.




P.O.8

Note Double

Piston Seal 6

TITLE AXLE EXTEND CYLINDER

SIMON AERIALS INC. oo | o, | PUTE D22.03




PARTS LIST

ITEM PART NO. SEC. DESCRIPTION aTy.
1 END CAP 2
2 RACK 1
3 SAFETY BOLT 1
4 SAFETY WASHER 1
5 HOUS ING 1
6* no" RING 2
7% BACK-UP RING 2
g* RACK SEAL 2
g** RACK WEARSTRIP 2

10 SNAP RING 1

11%* PINION SHAFT WEARSTRIP 1

12* PINION SHAFT SEAL 1

13 PINION 1

14 RELIEF VALVE 1

15%* THRUST RING 1

16%* PINION SHAFT WEARSTRIP 1

17* PINION SHAFT SEAL 1
* 02-004901 SEAL KIT 1

** 02-004902

BEARING KIT

DESCRIPTION

PLATFORM ROTARY ACTUATOR

PART NO.
SDW-207327-1

D24.4




L T €

)

Aok
fl

(0]

o~
o
[op)
' t =
- o
oo
! o
T o~
| 2S

o
%%1\ 1 Z
AN~
¥ Sa
= — 7 i
oy
* z
o =
O o Ww
wl »wo

-
o} * %
z *
T/________"—"
DESCRIPTION PART NO.

PLATFORM ROTARY ACTUATOR

SDW-207327-1

D24.4



PARTS LIST
SEE

ITEM| PARTNO [SECTION DESCRIPTION QTY.
ACTUATOR ASSEMBLY, ROTARY (includes "Type 1" arms)
["Type 1" arms are 1" (25.4 mm) thick steel, and have a

large cutout covered by metal plates on each side.] 1

" for MPN series with "straight tip" boom
ACTUATOR ASSEMBLY, ROTARY (includes "Type 2" arms)
[ / 2" arms are 3/4" (19 mm) thick steel, and have a

2

3530040

02-010600

.\ S A =52
02-010607 | |  SHAFT, PINION
02-010604 WASHER
02-010603 BEARING, NEEDLE

02-010606 | |  VALVE, RELIEF |
SEAL KIT
0-01 001 | for actuators w

S

O"-RING
RING, BACK-UP
SEAL, RACK

02-010602 | " for actuators with serial number below 13233.
02-010611 for actuators with serial number 13233 and up.
Note: Items in kit identified by double asterisk (* *

wg

TITLE PLATFORM ROTARY ACTUATOR (PLATE 1 OF 3)
:;I(-)ATE D2406 SlMON AERIALS INC- REV. 02 MAY, 1994 :gRT 02'01 0600




16*
20** 6,7 17 8

11 //

5

J 1§

g/ V TIPS, §
A/\\/////\\
-

23 3 22

24//r? P 15*
13* 19 * *
14*/ =
4| Y o |_—40
-
9//
10
21
2/ /
@ B
L@\l—u L=~y ~ IO l

TITLE PLATFORM ROTARY ACTUATOR (PLATE 1 OF 3)

SIMON AERIALS INC.  mizwowo |PART 05010600 o~ D24.06




PARTS LIST
SEE

ITEM| PARTNO |SECTION DESCRIPTION QTYy.
21 ARM, ROTARY ACTUATOR (right) ("Type 1")

["Type 1" arms are 1" (25.4 mm) thick steel, and have a

la;ge cutout covered by metal plates on each side.

¢ & i ; T “mmz bl
2103330 MPN series with "bent tip" boom
2109590 MPN series with "straight tip" boom
ARM, ROTARY ACTUATOR (right) ("Type 2")

2199260 | " MP series with "bent ti;S" boom
2300660 MP series with "straight tip" boom
2191370 _ ___MPN series with "straight i

(e nete on edach
"Type 1" arms are illustrated on previous page.

2103010 MP series with "bent tip" boom

2109510 MP series with "straight tip" boom

mf"TQpe 2" arms are 3/4" 4(19 mm) thick é?eei, and have a
small cutout on the side which is not covered.]
Note: "Type 2" arms are illustrated on facing page.

()50

X &

TITLE PLATFORM ROTARY ACTUATOR (PLATE 2 OF 3)
PLATE 04,06 | SIMON AERIALS INC.  cvcuvm |no 02-010600




Art # D24.06002E

TITLE PLATFORM ROTARY ACTUATOR (PLATE 2 OF 3)

SIMON AERIALS INC.

REV. 02 MAY, 1994

PART
NO.

02-010600 |ha'™

D24.06




PARTS LIST

TITLE

01-202000
01-202001
01-202002

07-065016
06-044600
3530460

2102940

2194480

07-050016
2080459

068 \
07-003093
07-058400
08-040700

pe 2" arm

o~

MANIFOLD, RELIEF/ CHECK VALVE
CARTRIDGE, RELIEF VALVE
CARTRIDGE, CHECK VALVE

C EW, HEX HE/

WASHER, HELICAL LOCK (3/8")

90° ELBOW, STRAIGHT THREAD (6 C50X-S)
TUBE ASSEMBLY

PIN, PLATFORM PIVOT (1-1/4" x 20")
except Canada
'CSA standards

NUT, HEX LOCK (3/8"-1, Grade 5)
TUBE, PIN RETAINER
PIN, SLAVE CYLINDER (Rod end) (1-1/4'

‘CAP SCREW, HEX HEAD (1/2'-13 x 3", Grade 5)
NUT, HEX LOCK (1/2"-13, Grade 8)
RING, SNAP (1-1/4"

PLATFORM ROTARY ACTUATOR (PLATE 3 OF 3)

SEE
ITEM PART NO SECTION DESCRIPTION QTY.
23 CAP SCREW, HEX HEAD
07-003090 (1/2"-13 x 2-1/4", Grade 5. For "Type 1" arm) 12
07-003089 1/2"-13 x 2", Grade 5. For"T 12

P TE D24.06

SIMON AERIALS INC.

REV. 22 NOV.,, 1994
THIS SHEET ONLY

FRT 02-010600




Art # D24.06002E

TITLE PLATFORM ROTARY ACTUATOR (PLATE 3 OF 3)

SIMON AERIALS INC.

REV. 02 MAY, 1994

PART
NO.

02-010600 [T

D24.06




PARTS LIST

SEE
ITEM PART NO _|SECTION DESCRIPTION QTy.
1 03-021801 KNOB 1
2 03-021802 BOOT 1
1

BOOT CLAMP

(Optional)

TITLE JOYSTICK CONTROLLER (5 POSITION)
PLATE £01.03[SIMON AERIALS INC. o [no 03-021800




TITLE JOYSTICK CONTROLLER (5 POSITION)

SIMON AERIALS INC.

REV. 08/08/91

PART
NO.

03-021800

PLATE
NO.

E01.03




PARTS LIST

37® | 03-027221
38% | 03-027215

41® | 03-027218
420 03-027219

ITEM PART NO. SEC. DESCRIPTION QTY.
1 03-027226 HOUSING (DRIVE, TELESCOPE) 1
1A | 03-027227 HOUSING (LIFT, SWING) 1
2 COVER (DRIVE & TELESCOPE ONLY) 1
2A LATHE CUT GROMMET (NOT SHOWN) 1
3 HOUSING GASKET 1
4* MOUNTING PLATE 1
8 GROOVE PIN 1
9® | 03-027220 BALL KNOB 1

11 BEARING 1

11A 10" RING 1

12* POTENTIOMETER 1

13* HEX NUT 1

14* FASTENER PLATE 1

15* SPACER 2

16 PAN HEAD MACHINE SCREW 4

17 MS RECEPTACLE 1

18 SPRING GUIDE 1

19 03-027232 TORSION SPRING 1

20 SAE FLATWASHER 1

21 PAN HEAD MACHINE SCREW 1

22 SECTOR GEAR 1

23 FILLISTER HEAD MACHINE SCREW 1

24% HEX SOCKET SET SCREW 1

25* SPUR GEAR & CAM 1

26" LOCKWASHER 2

27* FILLISTER HEAD MACHINE SCREW 2

28* 063-027217 ROLLER LEVER SWITCH 1

29* RESISTOR 1

30 1.D. TAG 1

31 FLAT HEAD MACHINE SCREW 3

32 GROOVE PIN 1

33* INTERNAL TOOTH LOCKWASHER 1

34 MS CONNECTOR GASKET 1

35 CONTROL HANDLE 1

36% CONTROL HANDLE EXTENSION 1

1
1
1
1
1
1

CONTROL HANDLE SLIDE LOCK
COMPRESSION SPRING

HEX NUT

GROOVE PIN

GROOVE PIN

SLEEVE

L 03-027207 HANDLE ASSEMBLY (ALL CONTROLLERS)

* 03-027208 ELECTRICAL ASSEMBLY, TLSCP. CONTROLLER

* 03-027209 ELECTRICAL ASSEMBLY, DRIVE CONTROLLER

* 03-027210 ELECTRICAL ASSEMBLY, LIFT CONTROLLER

* 03-027211 ELECTRICAL ASSEMBLY, SWING CONTROLLER
DESCRIPTION PART NO.

JOYSTICK CONTROLLER

03-027202 THRU 03-027205

E/. ¢



COMPLETE ASSEMBLY NO'S.

TELESCOPE CONTROLLER
DRIVE CONTROLLER
LIFT CONTROLLER
SWING CONTROLLER

0485/0385

P/N
P/N
P/N
P/N

03-027400
05~-027700
03-027500
03-027600

DESCRIPTION

JOYSTICK CONTROLLER

PART NO.
03-027202 THRU 03-027205

ELé




PARTS LIST
SEE
ITEM| PARTNO |SECTION DESCRIPTION QTY.
1 03-402205 HANDLE (includes two halves, screws and nuts) 1
2 | 03-402204 SWITCH, DRIVE HANDLE (steer switch) 1
3 | 03-402203 | ACTUATOR, DRIVE HANDLE SWITCH (rocker) 1

% i

53

s

a5

TITLE DRIVE CONTROL HANDLE ASSEMBLY

PLATE £01.07 |SIMON AERIALS INC. im0 o, 03-402200




Art # D18.02003E

Art # E01.07001E

TITLE DRIVE CONTROL HANDLE ASSEMBLY
SIMON AERIALS INC.  cvrem|ng 03-402200 |§o - E01.07




PARTS LIST

ITEM

PART NO

SEE
SECTION DESCRIPTION

11
12

13

03-491200

03-491205
03-491202

03-495300
03-702200
03-499500

removal of a driver board [shown in phantom
illustration] and are identical to MJ 4020-104<

MICRO SWITCH
ROCKER, SWITCH
SPRING, SWITCH RETURN

CONTROLLER ASSEMBLY, SINGLE AXIS
(12 Volt, 33 Hz, with rocker switch in hand gri
(Later type, identified on nameplate "X" as "N

The following items are not included with Conti
03-491200, but are available for aftermarket in:

CABLE, JUMPER

MOUNTING HARDWARE, DRIVE RAMP K
COVER KIT, CONTROLLER (includes boot an

TITLE DRIVE/ STEER CONTROLLER, MP ELECTRO-PROPORTIC

PLATE
NO.

E01.08

SIMON AERIALS INC.

REV. 01 FEB., 1996

PAR“
NO.

FETVE

e

[




=
X
o
£
©
o
o
2
S
(m]

Later type
Drive/ Steer
Controller

Art # E01.08001E

PROPORTIONAL, TYPE 2

TITLE DRIVE/ STEER CONTROLLER, MP ELECTRO-

E01.08

PLATE
NO

PART
NO

REV. 01 FEB., 1996

SIMON AERIALS INC.




PARTS LIST

21

03-491004

(also includes gasket)
MICRO SWITCH

CAP, HANDLE (Upper)

SEE
ITEM| PARTNO |SECTION DESCRIPTION QTy.
14 | 03-481900 CONTROLLER ASSEMBLY, SINGLE AXIS
(12 Volt, 33 Hz, with rocker switch in hand grip)
(Earlier type, identified on nameplate as "MS4 M6941") 1

- HANDLE es two halves and assembling hardware)

26

03-481904

MICRO SWITCH (Heavy duty)

TITLE DRIVE/ STEER CONTROLLER, MP ELECTRO-PROPORTIONAL, TYPE 2

PLATE
NO.

EO01.08

SIMON AERIALS INC. . oo

PART
NO.




Art # E01.08002E

Earlier type
Drive/ Steer
Controller

TITLE DRIVE/ STEER CONTROLLER, MP ELECTRO-PROPORTIONAL, TYPE 2

SIMON AERIALS INC.  ccvore oo |

"TE E01.08




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION QTy.

1 03-491000 .| CONTROLLER ASSEMBLY, SINGLE AXIS (12 Volt, 33 Hz)
(Later type, identified on nameplate "X" as "MJ 9001-0301". 1

Both versions of the later type are illustrated on this page.
For earlier type, see next page.

03-491001 BOOT, HANDLE (Gaiter) 1
03-491003 BOARD, DRIVER 1

()38

TITLE BOOM CONTROLLER, MP ELECTRO-PROPORTIONAL, TYPE 2

PART

:IC_)ATE EO1 09 SIMON AERIALS INC- REV.01FEB, 1986 | NO.




@@ ) @v Iy

Later type
Boom Controller

,/,

/,
/,

At # EQ1.09001E

BOOM CONTROLLER, MP ELECTRO-PROPORTIONAL, TYPE 2

TITLE

EO01.09

PLATE
NO

PART
NO.

REV. 01 FEB., 1996

SIMON AERIALS INC.




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION QTy.

8 | 03-481700 CONTROLLER ASSEMBLY, SINGLE AXIS (12 Volt, 33 Hz)
(Earlier type, identified on nameplate as "EMS4M6351") 1
Note: Earlier type is illustrated on this page. For later

10 | 03-481701 BOOT, HANDLE (Gaiter)
11 | 03-481708 GASKET, MOUNTING 1
12 | 03-481705 TUBE, INTERLOCK 1

, ( 9
17 | 03-481702 BOARD, PRINTED CIRCUIT (with Potentiometer) 1

18 | 03-481902 POTENTIOMETER

TITLE BOOM CONTROLLER, MP ELECTRO-PROPORTIONAL, TYPE 2

PART

:LOATE EO1 09 SIMON AERIALS INC- REV.01FEB. 1996 | NO.




Earlier type
Boom Controller

Art # E01.08002E

TITLE

BOOM CONTROLLER, MP ELECTRO-PROPORTIONAL, TYPE 2

SIMON AERIALS INC. w0 oo o | ool

ot E01.09




PARTS LIST

03-491002
03-491001

as "MJ51 22-1 020")

KNOB (Handle)
BOOT, HANDLE (Gaiter)

SEE
ITEM PART NO SECTION DESCRIPTION QTY.
1 CONTROLLER ASSEMBLY, DUAL AXIS (12 Volt, 33 Hz) 1
03-491100 Standard controller, later type, identified on nameplate "X"

TITLE BOOM/ SWING CONTROLLER, MP ELECTRO-PROPORTIONAL, TYPE 2

PLATE
NO.

EO01.10

SIMON AERIALS INC. . o

PART
NO.




Later type
Boom/ Swing
Controller

> (Coam®@o-—

A

-
-

Art # E01.00001E !'

@(((((((((((((((((((((((((((l((((((((((((((((((((((((0

TITLE BOOM/ SWING CONTROLLER, MP ELECTRO-PROPORTIONAL, TYPE 2

SIMON AERIALS INC. o omormoe | o PATE E01.10




ITEM

PART NO

PARTS LIST
SEE

SECTION DESCRIPTION

QTY.

03-481800

03- 481 801
03-491004
03-491005

BOOT, HANDLE (Gaiter)
CAP, HANDLE (Upper)

CONTROLLER ASSEMBLY, DUAL AXIS (12 Volt, 33 Hz)
(Earlier type, identified on nameplate "X" as "JS$54 M6539")] 1
Note' Earller type is |IIustrated on this page For later

TITLE BOOM/ SWING CONTROLLER, MP ELECTRO-PROPORTIONAL, TYPE 2

PLATE
NO.

EO01.10

SIMON AERIALS INC. .. oo

PART
NO.




Earlier type
Boom/ Swing
Controller

(

Kt

& N b ~
Py s

TITLE BOOM/ SWING CONTROLLER, MP ELECTRO-PROPORTIONAL, TYPE 2

SIMON AERIALS INC. o orovse | o "UTE E01.10




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION QTY.

1 03-492700 HANDLE ASSEMBLY, DRIVE CONTROL (with boot)
(Must be modified for this application. Discard shaft that
comes with handle, and replace with ltem 3

-092000 COUPLING, MALE (Red, insulated, for #18-#22 AWG) 2
5| 03-092200 COUPLING, MALE (Blue, insulated, for #14-#16 AWG)

-

07-040016 NUT, HEX (3/8"-16, Grade 5) 1
2112770 RING, BOOT RETAINING (earlier style) 1
2323140 RING, BOOT RETAINING (later style) 1

~N o

TITLE DRIVE CONTROL HANDLE ASSEMBLY
PLATE 01 14 |SIMON AERIALS INC. o |no 3530010




(o
™~ — !
f @ Art # E01.14001E
Earlier style 7 8
TITLE DRIVE CONTROL HANDLE ASSEMBLY
SIMON AERIALS INC. PART 3530010 |No- EO1.14

REV. 01 MAR,, 1994

NO.




PARTS LIST

ELECTRICAL SWIVEL,

4 CIRCUIT

ITEM PART NO. SEC. DESCRIPTION QTY.
1 MODIFIED CONNECTOR 1
2 SAD-206755~-9 CONNECTING COLLAR 1
3 '0' RING
4 CORD GRIP, 90° 3/un 1
5 BASE PLATE 1
6 FLATWASHER, 5/16" 4
7 HEX NUT, 5/16'"-18 2
8 BRUSH ASSEMBLY CINCL. BRUSH,ARMS & 4

SPRING)

9 BRUSH HOLDING STUD 2
10 COLLAR 4
11 NYLON BEARING 1
12 COVER 1
13 RUBBING DISC 1
14 LOCKNUT, 5/16"-18 2

| DESCRIPTION PART NO.

E4.2



0 =l

1

ﬂ

2/ C
(]
L}
B .
2
1
1085/0985
DESCRIPTION PART NO.
ELECTRICAL SWIVEL, & CIRCUIT 03-038200

E4.2




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION QTY.
1 353 5050 PLATFORM WORK LIGHT PACKAGE 1
2 | 03-037900 LAMP, TRUCK (12 Volt DC)
(includes #4411 flood lamp bulb) 2

TITLE

10
10-069600
03-064800
03-087500

03-09480
03-408800

03-49980
03-037901

03-038800
03-418600
03-035500

92200

03.092300

07-062009
07-050111

B

2 Sl
CLAMP, TUBE (1-1/4" O.D.)
GROMMET (Plastic)
WIRE, ELECTRICAL (#16 AWG, Blue,

"TERMINAL, RING (Blue, #14-16 AWG, 3/8" stud

TUBING, HEAT SHRINK (Black, 1/4")

SEAL, CIRCUIT BREAKER BUTTON
LAMP, SPOT (Sealed beam replacement bulb)

(#H7604, 12 Volt DC, Halogen) (See ltem 3 for Flod lamp

LAMP, CONTROL PANEL (hooded)
BULB, PANEL LAMP (#68, 12 Volt DC)
LAMP, DOME (Engine compartment)

COUPLING, INSULATED
(Male, Blue nylon, #14-16 AWG)
COUPLING, INSULATED

WASHER, FLAT (#8)
NUT, LOCK (#10-32, Grade 2, with Nylon insert)

OPTIONAL LIGHT PACKAGES (PLATE 1 OF 2)

)

PLATE
NO.

E05.01

SIMON AERIALS INC. PART

REV. 09 NOV., 1994 | NO.




1 thru 15

28 thru 34

38, 39

28 thru 34 28thruss o
38, 39

Art # E05.01002E

TITLE

41, 42

OPTIONAL LIGHT PACKAGES (PLATE 1 OF 2)

SIMON AERIALS INC.

PART PLATE
REV. 09 NOV., 1994 | NO. NO. E05 . O 1




PARTS LIST

SEE

ITEM| PARTNO |[SECTION DESCRIPTION QTy.
28 | 3535030 ROTARY BEACON PACKAGE (Amber) 1
29 | 083-030600 BEACON, ROTARY (Amber, 12 Volt DC) 1
30 | 03-030601 LENS, ROTARY BEACON (Amber) 1

No P B
(Bulk item, order as needed. 3 Ft[.91 M] needed here
COUPLING, INSULATED
Male, Blue nylon, #14-16 AWG
7

BULB, HEADLAMP (Sealed beam replacement bulb)
(#H 7609, 12 Volt DC, Halogen) (Also see ltem 52)
TAIL LAMP

e

B

03-037500 SOCKET, RELAY (Double pole, snap mount)
03-050100 RELAY, PLUG IN (12 Volt DC, double pole)
03-085200 CABLE, ELECTRICAL (Type SJO, 2 cond., #16 AWG)

03-092200 COUPLING, INSULATED
(Male, Blue nylon, #14-16 AWG)
03-092300 COUPLING, INSULATED

07-062015 WASHER, FLAT (5/16")

10-060600 CLAMP, LOOP (3/8"

03-497900 SEAL, PANEL (for headlamp toggle switch)
¥ ’g’? o o 3 B ) Yy

03-046400 | TURN SIGNAL

03-031300 | LAMP, MARKER (12 Volt DC)

. .
TITLE OPTIONAL LIGHT PACKAGES (PLATE 2 OF 2)

'I:IE)ATE E0501 SIMON AERIALS INC- REV. 09 NOV., 1994 ::SRT




1 thru 15

=0

28 thru 34

38, 39

28 thru 34 28 thru 34 36’ 37

38, 39

Art # E05.01002E

41, 42

TITLE OPTIONAL LIGHT PACKAGES (PLATE 2 OF 2)

SIMON AERIALS INC.  cvcorov | o PME E05.01




PARTS LIST

03-038300

07-003003

07-040014

TITLE

NUT, HEX (1/4"-20, Grade 5)

SEE
ITEM| PARTNO |SECTION DESCRIPTION QrY.
1 03-038100 SENSOR, LEVEL (2 second delay) 1
2 | 03-464600 HORN, LEVEL WARNING (square, second type)

(102 dba, 12/ 24 volt, marked "Model 530" on vendor label) 1

ALARM, MOVEMENT (first type, superceded by 03-472000)
(marked "Model 340" on vendor label)

CAP SCREW, HEX HEAD (1/4"-20 x 3/4", Grade 5)

ALARM PACKAGE ASSEMBLY, MP

PATE E08 01

SIMON AERIALS INC.

NEW 03/11/91

PART
NO.

3505326




Art # E08.01001E

TITLE ALARM PACKAGE ASSEMBLY, MP

SIMON AERIALS INC.

NEW 03/11/91

PART
NO.

3505326 | E08.01




PARTS LIST

QTY.

t

DOOR, INTERCOM MASTER STATION

anl
QO
[ an
S &
...w.p
n o
[ L
85
%C
39 |
S o
Nda__._l._
OlE 5w
= QO <«
TS &=
O\ NS
nl O
RS
o= 5@
__._l._mE_
=
Q==
n 2
Sz
=95
o EE
xS <
= |-
Mg w
_MD.
o
i b5
SE
wn
3
23
BT ©
<ls
o k=)
~— (aV]

ITEM

(@]
©
. O
y: O)
~
—
' QN

)

D

o)

-1/4"

(1

TUBE

CLAMP

069600

10

-

& &

et

SCREW, BRACKET MOUNTING

eelbibastdt

, BRACKET MOUNTING
BRACKET MOUNTING

WASHER
NUT,

S

o

03-020300

"PUSH TO TALK"

SWITCH, PUSH BUTTON (Intercom ground operation)
DECAL

119200

10

S

MOBILE INTERCOM SYSTEM (OPTION)

TITLE

PART
NO.

NEW 02 MAY.,, 1994

E09.01 |SIMON AERIALS INC.

PLATE
NO.




PUSH TO TALK

RATELCO
o INTERCOM
\_gf“ SYSTEM @
MASTER CONTROL
ADJUST FOR ADJUST
DESIREDLISTENNG = DESIREDTAI LK
VVVVVV VOLUME

Art # E09.01001E

TITLE ~ MOBILE INTERCOM SYSTEM (OPTION)

SIMON AERIALS INC.  vomer | o PLTE E£09.01




PARTS LIST
SEE

ITEM| PARTNO [SECTION DESCRIPTION Qry.
Note: Identification tag (on item 34) reads "W3B110343 ZB"
(some earlier versions may read "W3BM10343".)

" 3"\:""‘:'{\: e, "\\\. nr AR \\é\x RN \.\;\;\.\K AN \\\:{:53:{'\. RO '\'.‘3&'\:\3& o \:\.ﬂ:::::'t c\. QoL
 HUIB AND SPINULE ASEEME] Y
3 3 I SRR SRR

SN

PR

02-000605
02-000617

02:000603

oltaciaiioaatacatoct

02-00060

RING
PLUG, PIPE
STUD, WHEEL MOU

10
11

07-030651

AT 5A045 TN N———1
ASHONS S e

Ahp

X @&\%‘% £y
-.-® & o "'- ..'

WASHER
RING, RETAINING

;: I 5
& o B0k 20
o3 ﬁ i

~02-000635

A :
HAFT,
GEAR, PLANET
LER, NEEDLE

e e
SR T

SRR
g 1Y
*a a%;- AR E:
s
i
S8 S

S
o

0006E0

58 | 02-000614
29 | 02-000619
30 | 02-000

ST

R SRR 8 S R U R R
i GEAH N =

iy f\é b ey
HEABIN
o PE

WASHER, T
GEAR, RING

0
02-000634

S T

TITLE TORQUE HUB (43:1) (PLATE 1 OF 2)
PATE F01.02 | SIMON AERIALS INC. evaren | o 02-000600




47 optional "Q-HUB"
Quick disconnect kit

TITLE TORQUE HUB (43:1) (PLATE 1 OF 2)

SIMON AERIALS INC.

REV.05/16/91

PART 02-000600

T F01.02




PARTS LIST

SEE
ITEM PART NO _|SECTION DESCRIPTION Qry.
37 COVER ASSEMBLY, HUB 1
38 | 02-000618 COVER, HUB 1

02-000601
ﬁ“ﬁ\fﬁa:\}_&: SRR
S S

e
o

£ 41 &8
42 | 02-000603

02-000602

43

5 RRRR
R \_\;:\ \% 2

SRR

55 | 02-000519

"O"-RING
ROD, DISCONNECT

Sicusth,

"4\" T
BOLT, S

ional kit may be installe

e
SR ik

i

"O"-RING
ROD, DISCONNE
i A

5
el
S

s
\\\‘%“‘}

a0

TORQUE HUB (43:1) (PLATE 2 OF 2)

o

g

S

X = \"”i;?: : R
R "*;,\\ \%‘\"ﬁ'

REV.06/28/91

SIMON AERIALS INC.

THIS SHEET ONLY

PART  02-000600




optional "Q-HUB"
Quick disconnect kit

TITLE TORQUE HUB (43:1) (PLATE 2 OF 2)
SIMON AERIALS INC. evasenr | et 02-000600 |Ra- F01.02




PARTS LIST
SEE

ITEM| PARTNO |SECTION DESCRIPTION Qry.
Note: Identification tag (on item 34) reads "W3BX50354 ZB"

1 HUB AND SPINDLE ASSEMBLY 1

2

5 1 02-000617 CONE AND ROLLER, HUB BEARING (inner) A
6 | 02-000632 CUP, HUB BEARING (inner) 1
7 | 02-000616 CONE AND ROLLER, HUB BEARING (outer 1

11 PLUG, PIPE 2
12 | 02-010502 STUD, WHEEL MOUNTING 10
13 | 02-000615 | COUPLING, MOTOR !

&

et it

b e

17 | 02-000627 WASHER [ 2
18 | 02-000626 RING, RETAINING 1
19 | 02-000624 GEAR, INTERNAL 1

23 | 02-000637 GEAR, PLANET 3
24 | 02-000630 ROLLER, NEEDLE 84
25 | 02-010506 SPACER

29 | 02-000619 | | RING, RETAINING 1
30 SPACER, THRUST
31 | 02-004803 GEAR, INPUT 1

35 | 02-000634 GEAR, RING | | ' ' 1
36 | 02-000607 O-RING 5

TITLE TORQUE HUB (54:1) (PLATE 1 OF 2)

PLATE £01.07 |SIMON AERIALS INC. v oun w0 02-010500




53
" /1

!
a3
@ () A2FD1.010028

optional "Q-HUB"
Quick disconnect kit

56 55

¥

52
51

TITLE TORQUE HUB (54:1) (PLATE 1 OF 2)
SIMON AERIALS INC.  wome e | e 02-010500 |Ro™™ F01.07




PARTS LIST

QTY.

DESCRIPTION

HUB

COVER ASSEMBLY

COVER
CAP

HUB

COVER

SEE
SECTION

PART NO

-000618

02
02

000601

ITEM

37

38

DISCONNECT

ROD
CAP, DISCONNECT

-000603
000602

02
02

QA
4

(32
<

BOLT, SHOULDER

a
.Ww
s
ol
>

installed on

ional kit may be

[ t

The follow

ing o)

CAP, QUICK DISCONNECT

IIOII

49

RING

-000608

02

50
51

DISCONNECT

ROD

02-000514

02

55

CAP, HEX

-RING

|IOII

000513

56

1) (PLATE 2 OF 2)

TORQUE HUB (54
F01.07 | SIMON AERIALS INC.

TITLE

02-010500

PART

REV. 07 JUN., 1994 | NO.

PLATE
NO.




47

53
" /1

56 95

I

| 0= 52
&) s

optional "Q-HUB"
Quick disconnect kit

TITLE TORQUE HUB (54:1) (PLATE 2 OF 2)
SIMON AERIALS INC. oo | T 02-010500 |Sa'" F01.07




PARTS LIST
SEE

ITEM PART NO SECTION DESCRIPTION QTy.
02-006100 SWING REDUCER ASSEMBLY (ldentified on nameplate
as "D105-00029-1" or "D105-00036-1")

02-005703 CONE AND ROLLER, OUTPUT SHAFT BEARING
02-006114 CUP, OUTPUT SHAFT BEARING
02-006107 SPACER, BEARING

02-006118 GEAR, PLANET
02-006119 BEARING, THRUST
02-006120 SET SCREW, HEX SOCKET (5/16"-18 x 1/2")

1@
CYLINDER, BRAKE
PLATE, BACK-UP
02-006116 DRIVER, BRAKE

02-006110 PISTON, BR
02-006109 SPRING, BRAKE
02-006104 SHAFT, INPUT

BUSHING, REDUCER (1/2" to 1/8" NPT)
PLUG, VENT
02-005701 SEAL KIT

GASKET, HOUSING
O-RING
RING, BACKUP

TITLE SWING REDUCER ASSEMBLY
ZBATE F0204 SIMON AERIALS INC. REV. 26 AUG., 1994 :ISRT 02'006100




N NS \ / 8
&: o /4
n—7 T N/ 13
NN =R
" % ~ \ '
9—F 1
32* / =
33* M
2%t
5 2
31*
4
3 \
TITLE SWING REDUCER ASSEMBLY .

SIMON AERIALS INC.

PART

994 No_

02-006100

PUME F02.04




PARTS LIST

SEE

ITEM| PARTNO |SECTION DESCRIPTION QTYy.
1 HOUSING, SWING REDUCER 1
2 | 02-000702 SHAFT, WORM 1
3 | 02-000423 1

CONE AND ROLLER, INPUT BEARING (1-5/8" [41mm] bore
LR D | )

P

04

WASHER, LOCK (7/16")
02-000421 CONE AND ROLLER, BEARING (1" [25 mm] bore)
02-000434 CUP, BEARING (2-9/16" [65 mm] O.D.
L) ‘

R

©02-000701 ~ | SHAFT, OUTPUT
02-000418 GEAR, WORM
02-000444 KEY (3/8" [9.5 mm] square

s i

02-000703 COVER, SWING REDUCER
02-000428 BEARING, ROLLER (2" [51 mm] 1.D.)
SET SCREW

02-000410 | GASKET, BEARING RETAINER (1/32" [0.8 mm]) (4 in kit)
02-000413 GASKET, MOTOR MOUNTING
02-000431 SEAL, SHAFT (1" [25 mm] |

GASKET, COVER (1/64" [0.4 mm] red fiber) (2 in kit)
02-000412 GASKET, COVER (1/32" [0.8 mm] red fiber) (2 in kit)
02-000414 _ __PLUG, EXPANSION (drilled for grease fitting

et
WASHER, LOCK (7/16")
PLUG, PIPE (1/2"-14 NPT)
BUSHING, REDUCER

TITLE SWING REDUCER ASSEMBLY
:I(-)ATE FO205 SIMON AER'ALS INC. REV. 26 AUG., 1994 ::SRT 02'000700




36, 37

35

28*

S~

SR K\

10
11,12

31, 32*

TITLE SWING REDUCER ASSEMBLY

SIMON AERIALS INC.

REV. 26 AUG., 1994

PART
NO.

02-000700

"R F02.05




PARTS LIST

Qry.

%ywmé

2z
ol -
& | L
O
i
(1]
w
Ol
)
WM
=T
O
mW
Z .
n
2D <
OxI
0
5
iz
SE
o
o Q
Z S
= o
o S
< N
o o

ITEM

S

S

S

o

(Some items in seal kit are ins

isks [*])
BEARING RETAINER (1/64"

ted by aster

ica

d

in
GASKET

it are i

k

*

O"-RING, COVER

GASKET

o
) O
<

o

S

<

o

S

iber)
iber)

4 mm] red f
8 mm]red f

[0

COVER (1/64"

000411
00041

02
02

0

GASKET

COVER (1/32"
BRAKE ASSEMBLY (Fbr reference only. Brake is not

)

BRAKE

BRAKE

lable as an assembly

aval
RING, SNAP

HOUSING

COVER
GASKET

SWING REDUCER (PLATE 1 OF 2)

F02.07 | SIMON AERIALS INC.

TITLE

PART
NO.

02-005200

REV. 25 AUG., 1994

PLATE
NO.




Note: Items included in seal kit
(item 6) marked by asterisk (*).

2L

TITLE

SWING REDUCER (PLATE 1 OF 2)

PLATE

SIMON AERIALS INC.

REV. 25 AUG., 1994

PART
NO.

02-005200

NO.

F02.07




QTY.

e

o 6.«

DESCRIPTION

PARTS LIST

, OUTPUT
WORM

?

SHAFT
GEAR

-

e
R SR
o

S

SR

Sy

)

D

2o
S
B

5 mm] square)
[51 mm] |

[9.

VENT

VER. SWING REDUCER
ROLLER (2"

SET SCREW
PLUG, PIPE

BEARING
PLUG

KEY (3/8"

e

SEE
SECTION

e

000701

PART NO

02

i
&

e

S

000444
000439

o8]
Al
<
o
o
o

02
02
02

33

ITEM

e

02-005200

PART
NO.

SWING REDUCER (PLATE 2 OF 2)

F02.07| SIMON AERIALS INC.

TITLE
PLATE
NO.




Note: Items included in seal kit
(item 6) marked by asterisk (*).

W
o)

22
N
*
o)
*

38 .
46
/
34 o
NS
SN
36 AV .
37 7| " ' 1'
27 1740 ‘_i 39 N2+ 13+
40 - \
[ 10*
33
TITLE SWING REDUCER (PLATE 2 OF 2)
SIMON AERIALS INC.  rosmcm | o 02-005200 [%a™ F02.07




PARTS LIST

(¢ ]
q
o
o)
£
£
3
©
S~
Lo
- g
o] O
Bl =
ol
|l <
o|D wi
niN
wg 9
o|& m
O]

Z -3
MWD“R“
O

" ()]
g5 2
® T w
D2
OTO
IIwno
o
I
9 &
»
Q.
o <
o
= o
1o o
< Q
o o
~ QN ™M

ITEM

SWING REDUCER

tems

SEAL KIT

-009101

02

8

part of brake assembl

it are also

in seal k

Some

OUTPUT SHAFT
RING, COVER

GASKET, MOTOR MOUNTING

SEAL
IIOII

o
(2]
4 3
o
o
o

02

BRAKE
BRAKE ASSEMBLY

FITTING, GREASE

DRIVER

009110

02

17
18
19

PLATE, DRIVER

DISC,

02-005104

BRAKE

-005103

02

24

-009107

02

GASKET, BRAKE COVER [1/32" (0.8 mm)]

4 mm]

[0

BRAKE HOUSING (1/64"

GASKET
GASKET

000409

02

BRAKE HOUSING [1/32"

COVER, BRAKE

long)

1/4"

14 x 1

HEX HEAD (7/16"-

CAP SCREW

SWING REDUCER (PLATE 1 OF 2)

F02.09 | SIMON AERIALS INC.

TITLE

02-009100

PART
NO.

REV. 25 AUG., 1994

PLATE
NO.




50\@

49

Top view I E 2
/ 6
—_ §
Note: Items included in seal kit G 3 0* 31 *
(item 8) marked by asterisk (*). O @ | )
ﬁj- | ~—"—34
*91 29 ,,? 3 H 32
23—~ 18
24 27 ) 20
17, 728 D ﬁ% 20*
42, \
-, 40 16 26 25 33 g
=1
Y s Y222,
38 ”ﬁ—’// 70 O
Z \;\! 40
51 AN S (= O‘)
I
| ) =
W | 3 =9 .
% = =2
. ’ W\
Side view ‘ '\l
48 | s/!
4444 25 & 43
*
46 _ 127 Y4*15*
45 37
TITLE SWING REDUCER (PLATE 1 OF 2) e
SIMON AERIALS INC.  rcvsmosm |’ 02-009100 [Na™ F02.09




QTY.

DESCRIPTION

PARTS LIST

, OUTPUT
WORM

SHAFT
GEAR
E

K

(@)
S
c S
(@] -
e = .
- =
&t -
x
S ~— ﬁmwwmwz&mw,mm
i S
(o]
Ny .
~ -

HEX HEAD

H

ROLLER

RING, SNAP

Y,
BEARING,
, PIPE

BRACKET
CAP SCREW

PLUG

O
2
o
Ll
c
O
=
=
wn
c
L
>
i1 O
YO

SEE
SECTION

S
Saaa

009103

PART NO
02

S

o
e
F /w:mm\mw W@M

o
v

37

ITEM

02-009100

PART
NO.

SWING REDUCER (PLATE 2 OF 2)

F02.09 | SIMON AERIALS INC.

TITLE
PLATE
NO.




49

50\@

=

Ko

At#F0209002

] O @ 5
9*10*
Top view E
6
7\
/
Note: Items included in seal kit : \ *
(item 8) marked by asterisk (*). O @ A > I | 30, 31
~@j- 34
* -\
21 29 = N 32
23 * ' 18
24 27 ) - I—20
17, 128 = \> 29*
42 4
a0 \° 26 25 33 3p
52
39 % E/ )
38 % 40
V]
51 \ (\ d
\\\ \\ N \\:\ :
N \ \J 41
47 .
*13: %
Side view \ )
48 a4 -
44 43
*
46 - 127 Ya*5*
TITLE SWING REDUCER (PLATE 2 OF 2) o

SIMON AERIALS INC.

REV. 25 AUG., 1994

PART
NO.

02-009100

PLATE F02 09




PARTS LIST

08-000900
08-008900
08-009100
08-009500
08-009800
08-011800

1-3/4" | 2-1/2
45 | 3-3/4" | 5" 16" 8" |65
25 | 1-3/4" |2-1/2" |13" 4" |66
45 | 3-3/4" |5 16" 6" |48
45 | 3-3/4" |5" 16"

1-3/4" | 2-1/2" |8-5/8"

Section Part Track Ref. Dimension No. of | Model Notes
Number| Number | Style "A" "B" "c" “D" | Links |Usage (ref. only)
[Gemco Hose Track: |

08-000600 | EE 2-3/4" | 3" 13-1/4"| 6" |97 not current production
F 3.2 08-001000 | CC 2-3/4" | 3" 13-1/4" 93 not current production

08-001600 1-3/4" | 2-1/2" not current production
F3.4 08-003600 | 2A 1-3/4" 13-1/4 77 not current production
----- 08-003700 | 3CM | 4" 13-1/4" 19 not current production
F 3.5 08-005000 | EE 2-3/4" 13-1/4" 93 not current production
F 3.6 08-010400 | EE 2-3/4" 13-1/4" 63 not current production
[Gleason Type 25, 35, 45 Hose Track: |
F 3.25 |08-000400 | 25 1-3/4" | 2-1/2" |13" 6" |76
F3.26 |08-000700 | 25 1-3/4" | 2-1/2" |13" 4" |44 MP 40 Elec.Prop.

MP 40 Hydraport

[Gleason Type 25, 35, 45, continued on next sheet |

| |

I

TITLE HOSE TRACK ASSEMBLIES (PLATE 1 OF 3)
PLATE PART
no. FO3 ALL|SIMON AERIALSINC. .. ..|no.




GEMCO for Gleason Type 25, 35, 45, see next sheet
TYPE|! LINK CONSTRUCTION TYPE | LINK CONSTRUCTION

1A | e Not used FF |-t | Not used
TE o ——— GG | e Not used
BB | s=—==—==———u——=-== Not used OCM | m——mmmm=—— | Not used
CC e—ammm—a——at——— ACM | ey

EE =ty
NOTE:

Three (3) foot repair sections of most styles are available; refer to the shaded sections of
the chart. Three (3) foot repair sections of styles not shown are available upon request;
please refer to the part number and type matching your requirements when ordering.

To select hose track that is not specifically identified in the chart:

(1) Determine the make, type and size of link construction.

(2) Refer to the parts list and match the type to the overall height (C), width (D) and

number of links.

TITLE HOSE TRACK ASSEMBLIES (PLATE 1 OF 3)
SIMON AERIALS INC. e e |k PEATEFO3 ALL




PARTS LIST

F3.34

08-012400

08-013000
08-013400
08-013500
08-014900
08-015100

08-056000

45

25
25
25
25
45
35

3-3/4"

1-3/4"
1-3/4"
1-3/4"
1-3/4"
3-3/4"
2-5/8"

2-1/2"
2-1/2"
2-1/2"
2-1/2"
5

3-3/4"

16" 6" |63
8-5/8" | 4" |44
8-5/8" | 4" |69
8-5/8" | 4" |39
8-5/8" | 4" |81
16" 6" |45
26" 6" |96

A and A "Gortite" Hose Track

08-056200

2-1/2"

Gleason Type 25, 35, 45 Hose Track (continued):

F 3.42
F 3.43

F 3.45

08-056700
08-058300

08-058400
08-060200

35
35

25

2-5/8"
2-5/8"

2-5/8"
1-3/4"

3-3/4"
3-3/4"

3-3/4"
2-1/2"

6“
6“

15"
15"

55
29

13" 6" |81

Section Part Track Ref. Dimension No. of | Model Notes
Number| Number | Style "A" "B" "c" "D" | Links |Usage (ref. only)
Gleason Type 25, 35, 45 Hose Track (continued):
F3.33 |08-011900 | 45 3-3/4" | 5" 16" 6" |43 MPH 60 Full Hyd. | not current production

MP 70 Full Hyd.
MP 70 Hydraport

MP 80 All

MPH 80 Full Hyd.
MP 95 All

MP 110 (Inner) All

MP 60 Full Hyd.
MP 60, MPN 60,
and MP 60 Z
Electro-Prop.

or Hydraport

not current production
not current production
not current production
not current production
not current production
not current production

not current production

not current production

----- 08-063500 | 35 2-5/8" | 3-3/4" |15" 6" |19
----- 08-069100 | 35 2-5/8" | 3-3/4" [15" 6" |33
----- 08-070200 MPN 40 Full Hyd. | not current production
(with 3 Pc. Boom)
| for Gleason Type 25E, 35E, 45E, see next sheet J
] | l
TITLE HOSE TRACK ASSEMBLIES (PLATE 2 OF 3)
PLATE PART
PLATE 03 ALL| SIMON AERIALS INC. ... ..|%o




for Gleason Type 35E, 45E, see next sheet

GLEASON A AND A
TYPE LINK CONSTRUCTION TYPE LINK CONSTRUCTION
e —

25 | e ——
35 S == =

45 —_——

Y

NOTE:
Three (3) foot repair sections of most styles are available; refer to the shaded sections of

the chart. Three (3) foot repair sections of styles not shown are available upon request;
please refer to the part number and type matching your requirements when ordering.

To select hose track that is not specifically identified in the chart:

(1) Determine the make, type and size of link construction.
(2) Refer to the parts list and match the type to the overall height (C), width (D) and
number of links.

TITLE HOSE TRACK ASSEMBLIES (PLATE 2 OF 3)
PART FLATE E03 ALL

SIMON AERIALS INC- REV. 17 FEB., 1994 | NO. NO.




PARTS LIST

Section Part Track Ref. Dimension No. of |Model Notes
Number| Number | Style "A" "B" "c" "D" | Links |Usage (ref. only)

IGIeason Type 25E, 35E, 45E Hose Track:

----- 08-072600 | 35E | 2-3/4" | 3-3/4" [13-1/8"| 6" |29 MP 40 Full Hyd.

RGh

08-072700 2-3/4" MP 60, MPN 6
and MP 60 Z
Full Hydraulic
----- 08-072701 | 35E | --- --- ---- - |- for Field Service | Pushnut (single type)
----- 08-072800 | 45E 3-3/4" | 5" 15-1/8"| 6" 61 MP 80 All

e St

nti g one end

----- 08-073000
----- 08-073100

2-3/4" | 3-3/4" |13-1/8"| 6" |32 MPH 42 Full Hyd.
2-3/4" | 3-3/4" (13-1/8"| 6" |35 MPN 40 Full Hyd.
(with 3 Pc. Boom)
----- 08-073200 | 35E | 2-3/4" | 3-3/4" |13-1/8"| 6" |39 MP 50 Full Hyd.

----- 08-073300 | 45E | 3-3/4" | 5" 15-1/8"| 6" |45 MPH 60 Full Hyd.
MP 70 Hydraport
----- 08-073400 | 45E | 3-3/4" | 5" 15-1/8"| 6" |54 MP 70 Full Hyd.
MP 70 Hydraport
----- 08-073500 | 45E | 3-3/4" | 5" 15-1/8"| 6" |59 MPH 80 Fuil Hyd.
MPH 80 Hydraport
----- 08-073600 | 45E | 3-3/4" 5" 15-1/8"| 6" |64 MP 110 (Inner) All without Keel Boom
----- 08-073700 | 45E | 3-3/4" | 5" 15-1/8"| 6" |69 MP 95 All

----- 08-076700 | 25E | 1-3/4" |2-1/2" |13-1/8"| 4" |44 MP 40 Hydraport
or Electro-Prop.
----- 08-076800 | 25E | 1-3/4" [2-1/2" |13-1/8"| 4" |54 MP 50 Hydraport
or Electro-Prop.
----- 08-076900 | 25E | 1-3/4" | 2-1/2" |13-1/8"| 4" |81 MP 60, MPN 60,
and MP 60 Z
Hydraport or
Electro-Prop.

25E for Field Service | Pushnut (single type)

[08-077000 | 3-3/4" [15-1/8" MP 110 (Outer) | All without Keel Boom
----- 08-077200 | 45E | 3-3/4" | 5" 26-1/8"| 4" |39 MP 110 (Outer) | All with Keel Boom
----- 08-077300 [ 45E | 3-3/4" | 5" 15-1/8"{ 4" 64 MP 110 (Inner) All with Keel Boom
TITLE HOSE TRACK ASSEMBLIES (PLATE 3 OF 3)

PLATE

nvo.  FO3 ALL|SIMON AERIALS INC.  revzpve. e ot




Triple Pushnut used for factory
installation only.

service. See chart.

Ast # FO3.01003E

GLEASON NS0 DHEE IS
e

TYPE LINK CONSTRUCTION

35E | === —

| — oo ISV mni 1
X I I — ———x ——— ——

NOTE:
Three (3) foot repair sections of most styles are available; refer to the shaded sections of
the chart. Three (3) foot repair sections of styles not shown are available upon request;
please refer to the part number and type matching your requirements when ordering.

To select hose track that is not specifically identified in the chart:
(1) Determine the make, type and size of link construction.

(2) Refer to the parts list and match the type to the overall height (C), width (D) and
number of links.

TITLE HOSE TRACK ASSEMBLIES (PLATE 3 OF 3)
SIMON AERIALS INC. o0 vece e [ho PLATEFO3 ALL




2098450
2014357
2014368

PARTS LIST
SEE
ITEM| PARTNO SECT. DESCRIPTION QTy.
1 10-012700 DECAL (towing instructions) 2
2 10-107200 DECAL (pull out to disengage steer system) 2
3 | 01-010900 VALVE, SELECTOR (3/8"-18 NPT, 3000 Ib/in2 at 20 gpm) 1

BAR, TOW
BRACKET, TOW BAR STORAGE (weld to undercarriage)
BRACKET, TOW BAR STORAGE (weld to undercarriage)

TITLE TOWING EQUIPMENT (OPTIONAL)

PLATE £05.01 [SIMON AERIALS INC.  cicnonaw |no. | 3519960




TITLE TOWING EQUIPMENT (OPTIONAL)

SIMON AERIALS INC.

ORIGIN 07/12/90

PART
NO.

3519960

P TE F05.01




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION QTy.

1 DECAL KIT, MP (Not available. Order decals individually.) 1

2 10-130600 (Hazard listing, at Ground controls) 1

6 10-013100 DECAL, "WARNING" (current version will be supplied) 2
("Tipover may occur . . . ") (current version)

("To assure full axle extension . . . ") (obsolete version)

(for versions with liquid cooled engine)
9 10-025400 DECAL, ENGINE MAINTENANCE (decal is marked
"F3-6L912" and "2973582") (used with Deutz 912 engine 1

12 PLACARD, FUEL 1
10-117900 "GASOLINE ONLY" (Black type on white)
10-151100 'DIESEL FUEL ONLY" (Black type on white)

10-087400 With "Full Hydraulic" controls.
10-158600 With "Electro-Proportional” controls.
16 10-016400 PLACARD, REMOTE CONTROL PENDANT

18 10-007200 DECAL, "ENSURE LOCK PIN IS DISENGAGED . . . 2

TITLE DECALS, MPH 80, MP 95 (PLATE 1 OF 3)

'I:I(_)ATE F9909 SIMON AER'ALS INC. REV. 17 FEB,, 1995 :’lgRT




A DANGER
[_TI'HESE HAZARDS WILL RESULT IN DEATH OR SERIOUS INJURV] / 2

expLoBon

revcouri s | sookcurnareera |

ENSURE LOCKPIN 1S DISENGAGED
BEFORE OPERATING SWING FUNCTION

10007200

Tt
FORWARD

16

“~DEADMAN
e
eroseL
[FORWARD —
orore.
R e
E

m{ Sﬂv;mv
OwnO

RETRACT  LOWER

waisT

_.....C"’jm.. O

emact w
t PROPANE
mocon wme wr
T

I;'IN HYDRAULIG TANK VALVES BEFORE STARTING ENGINE )\
= 17

FOR PROPER OPERATION - 8ET FUEL SELECT CONTROL E
CABLE ON ENGINE - PULL OUT FOR GAS / PUSH IN FOR PROPANE 2

I~

1N SWITCHING FROM GAS TO L.P.G.
FIRST CLEAN OUT THE FUEI. !V

RUNNING THE ENGINE [ —————
TOGGLE SWITCH IN THE OFF POSIYION 2 3

22

) PLATFORM

LEVEL
%
BACKWARD

QAT
ROTATE '
cow CCW

e

19, 20

PLATFORM CAPACITY
500 LBs. (225 kg)

Simon

33

12

/

GASOLINE
ONLY

st

e T
R e

« s o semnm sy
oo fss oMLY
—

FOR LUNIATION O e AN,
230 Y S e

awneon.
o monea Love
b evemeLL

A

DANGER

/\ WARNING

L 0UT TO MmIaAGE
st s

THIS MACHINE 19 EQUIPED WITH NTERLOCK SWITCHES WHic LIMTS

T T AL WHET THE ALES RETRACTED,

GPERATION OF THE BOOM BEYOND THESE LIMTS WITHOUT FULLY
EXTENDING THE AXLES MAY RESWLT IN DEATH OR SERIOUS INJURY.

© 1P OVER MAY OCCUR, IFf THI AXLES ARE NOT
FULLY EXTENDRO.

* BEFOAK ELIVATING BOOM, IXTEND AXLES 8O THAT

i e

25

PROCEDURE TO EXTEND OR RETRACT AXLES

- OVE STEER DR AXLE FUNCTION SELECTOR VALVE TO TE AXLE

EXTEND/RETRACT P

LEAR THE GROUNG.

. REMOVE THE TWO TIE FOD HITCH PINS.

- CENTER BOOMOVER STEER AXLE AND LOWER BOOM UNTIL BOTH TIRES

OPERATE THE STEER CONTROL AT EITWER PLATFORM OR GROUND

'STATIONS TO EXTEND OR RETRAS
AXLES ANE FULLY EXTENDED TRENBOTH 2 WIDE WHITE STRIPS

. REINSTALL THE TWO TIE RQD HITCH PINS.

AAISE BOOM LINTIL BOTH TIRES CONTACT THE GROUND,

. GENTER BOOM OVER ORIVE AXLE AND REPEAT STEPS 2, 4 AND 8.

MOVE STEER OR AXLE FUNCTION SELECTOR VALVE TO THE
STEERPOSITION,

/

5

ALL FOUR WHITE STRIPES ARE FULLY EXPOSED.
10013100

\

STEER OR AXLE FUNCTION
SELECTOR VALVE
PUSH IN FOR STEER FUNCTION
(NORMAL OPERATING POSITION)

PULL OUT FOR AXLE EXTEND/
RETRACT FUNCTION

6

N

10

Left (Control) side. See following page for illustration of Right side decals.

TITLE

DECALS, MPH 80, MP 95 (PLATE 1 OF 3)

SIMON AERIALS INC.

REV. 17 FEB., 1995

PART
NO.

PR F99.09




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION QTY.
19 DECAL, PLATFORM CAPACITY
(4-1/2" [114 mm] wide, black letters on white background)
(2 used on earlier versions, 4 on later versions ) A.R.

i

(18-1/4" [464 mm] wide, black cutout letters)
(Was used on some earlier versions) 1
10-145300 ity 500 Lbs (225 Kqg)"

(for some "Dual fuel" versions) 1
23 10-025000 DECAL, "IN SWITCHING FROM GAS TO PROPANE . . ."
(for some "Dual fuel" versions) 1

(for versions with optional tow package)
26 PLACARD, PLATFORM CONTROL VALVES
With "Electro-Proportional” controls:

With "Full Hydraulic" controls:

10-145000 | show Standard (Lexan)

10-065400 Black lettering on White. Two control levers.
10-225000 White lettering on Black. Three control levers.

TITLE DECALS, MPH 80, MP 95 (PLATE 2 OF 3)

:IC_)ATE Fggog SIMON AERIALS lNC- REV. 17 FEB., 1995 Z?)RT




m O 28

Tanimion

a8 O

Z .0 [5ooZ

B

I

t

O

O 0] [O7F] IO”"“"“‘/27

1 —26

[
g

H

'

‘ SIMON LS )

PLATFORM CAPACITY
500 LBs. (225 kg)

10148900

ENSURE LOCKPIN IS DISENGAGED

BEFORE OPERATING SWING FUNCTION}——“‘" 1 8
10007200

30

OPERATOR'S MANUAL
ENCLOSED

DO NGT REMOVE OPERATOR'S MANUAL
FAOM MACHINE. FEPLACE MANUAL (F
DAMAGED OR MISSING, e

/N WARNING

* TIP OVER MAY OCCUR, IF THE AXLES ARE NOT
FULLY EXTENDED.

© BEFORE HLEVATING BOOM, SXTEND AXLES SO THAT
ALL FOUR WHITE STRIPES ARK FULLY EXPOSED.
10ma100

_—6

CONTROL INSTRUCTIONS

TURN CAB IGNITION TO "ON" POSITION.
START ENQINE FROM GROUND CONTROL,
SET THROTTLE FOR DESIRED R.P.M.

BEFORE OPERATION, THE BATTERY SHOULD
BE CHARGING AND THE HYDRAULIC PRESSURE
QAUGE SHOULD BE BELOW 50 P.5.1.

SET THE GROUND OVERRIDE SWITCH 7O CAB
CONTROL.

SELECT DESIRED FUNCTION CONTROL, THEN
DEPRESS FOOT PEDAL. RELEASE FOOT
PEDAL TO STOP MOVEMENT (WHEN PROPEL-

13 - HYDRAULIC
FLUID ONLY

LING ON SLOPES OF 5" OR MORE, RELEASING
JOYSTICK FIRST WILL APPLY THE BRAKES
MORE RAPIDLY.

\

31

21 T~ E)RWARD

A DANGER

THESE HAZARDS WILL RESULT IN DEATH OR SERIOUS INJURY ]

TIP OVEP

)|[ ePeaTivG PREORES

ELECTROCUT 0N

232" )\(INGCERUATE TRAINING )
&

) \ ETRRAIREE"

SEE PERNTOR'S L [
FIR FLPTHER INSTRUCTIONS

35 2|
\|

N

AR |

W\

I_
I

A DANGER

[THIB MACHINE 18 NOT INSULATRD)

REMOVE CAP
SHUT DOWN ENGINE TO COOL THEN
LOOSEN CAP TO RELIEVE PRESSURE

IF ENGINE 18 RUNNING
STAY CLEAR

Right (Engine) side. See previous page for illustration of Left side decals.

TITLE

DECALS, MPH 80, MP 95 (PLATE 2 OF 3)

SIMON AERIALS INC.

REV. 17 FEB., 1995

PART
NO.

PLATE F99 09




PARTS LIST
SEE
ITEM PART NO SECTION DESCRIPTION QTy.
27 DECAL, PLATFORM ELECTRICAL CONTROLS 1
With "Full Hydraulic" controls
10-222300 Yellow background around Emergency stop button

10-147400 | shown Standard (Lexan)

10-241200 Optional (Stencil-cut aluminum)
10-241400 SPACER (needed with aluminum control placard) 4

| 32 | 10-017100 DECAL, "SIMON" NAME (Black, 7" [178 mm] high) 2
33 | 10-105900 DECAL, "SIMON" NAME (White, 5" [127 mm] high) 1
34 | 10-133500 DECAL, MODEL “MPH 80" 2

36 | 10-121600 DECAL, "MADE IN U.S.A. B
37 10-126800 DECAL, STRIPE ([4] Orange stripes, 3-3/4" [95 mm] wide)
(Bulk item, order as needed) (28 Ft [8.5 M] used here) AR.

TITLE DECALS, MPH 80, MP 95 (PLATE 3 OF 3)

PART

::;I.\TE Fggog S'MON AERIALS INC- REV.17FEB, 1995 | NO.




28

o= bF bae

PLATFORM CAPACITY
500 LBs. (225kg)

19

ENSURE LOCKPIN IS DISENGAGED 1 8
BEFORE OPERATING SWING FUNCTION

10007200

OPERATOR'S MANUAL
ENCLOSED 30

00 NOT REMOVE OPERATOR'S MANUAL
FAOM MACHINE. REPLACE IMNUAL 7
DAMAGED OR MISSING. o

/A WARNING

t * TIP OVIER MAY OCCUR, I THE AXLES ARE NOT

/6

FULLY EXTENDED.

* BEFORE GLEVATING BOOM, EXTEND AXLES SO THAT
ALL FOUR WHITE STRIPES ARE FULLY EXPOSED.
10013100

CONTROL INSTRUCTIONS

TURN CAB IGNITION TO "ON" POSITION.
START ENGINE FROM GROUND CONTROL,
SET THROTTLE FOR DESIRED R.P.M.

BEFORE OPERATION, THE BATTERY SHOULD
BE CHARGING AND THE HYDRAULIC PRESSURE
GAUQE SHOULD BE BELOW 50 P.S.I.

SET THE GROUND OVERRIOE SWITCH TO CAB
CONTROL.

SELECT DESIRED FUNCTION CONTROL, THEN
DEPRESS FOOT PEDAL. RELEASE FOOT
PEDAL TO STOP MOVEMENT (WHEN PROPEL-

27

13 - HYDRAULIC
FLUID ONLY

LING ON SLOPES OF 6" OR MORE, RELEASING
JOYSTICK FIRST WILL APPLY THE BRAKES
MORE RAPIDLY,

\

31

21 T FORWARD

A DANGER

([__7HESE HAZARDS WAL FESILT IN CEATH OF SERIOUS INJFY )

(I

)

0 ELECTROCUTION

e opeenTons k|
FOP FLPTHER INSTRUCTIONG

35 | L2
S

| |

A DANGER

ELECTROCUTION

o whcrwa T s

cool,
LOOSEN CAP TO RELIEVE PRESSURE

[ lnaug 18 RUNN
Y CLEAR

Right (Engine) side. See first page for illustration of Left side decals.

TITLE

DECALS, MPH 80, MP 95 (PLATE 3 OF 3)

SIMON AERIALS INC.

REV. 17 FEB., 1995

PART
NO.

PLATE F99 09




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION Qry.
1 DECAL KIT, MP (Not available. Order decals individually.) 1
2 | 10-130600 DECAL, "DANGER" (Hazard listing, at Ground controls) 1
3 | 10-165400 DECAL, "DANGER" (“Electrocution . . . not insulated below the
fiberglass tip section . . .") 2
4 [ 10-142100 DECAL, "DANGER" (Hazard listing, at Plaiform controls) 1
512132070 DECAL, "DANGER" (Axle extend instructions.
"This machine is equipped with interlock switches . . .") 1
6 | 10-165500 DECAL, "DANGER" ("Boom is not insulated below arrows . . .") 1
7 | 10-243400 DECAL. ARROW STRIP (30" [.75 m] long, fen red arrows on yellow) 1
8 | 10-010100 DECAL, "EXTEND AXLE SELECTOR VALVE LOCATED UNDER COVER" 1
9| 10-013100 DECAL, "WARNING" (current version will be supplied) 2
("Tipover may occur . . . ") (current version)
("To assure full axle extension . . . *) (obsolete version)
10 | 10-258600 DECAL, "CAUTION" ("Boom support foot . . .") 3
11| 10-010100 DECAL, “TO EXTEND OR RETRACT AXLES" (Axle extend instructions.
“1. Caution!! Boom must be fully refracted . . .") 1
12 | 10-094700 DECAL, "CAUTION, HOT WATER . . ."
(for versions with liquid cooled engine) 1
13 | 10-094900 DECAL, "CAUTION, ROTATING FAN . . ."
(for versions with liquid cooled engine) 1
14 | 10-025400 DECAL, ENGINE MAINTENANCE (decal is marked "F3-6L912" and
"2973582") (used with Deutz 912 engine) 1
15 | 213 2080 DECAL, "STEER OR AXLE FUNCTION . . ." 1
16 | 10-135100 DECAL, "FOR LUBRICATION OF SWING BEARING . . ."
(with optional oil bath swing bearing) 1
17 PLACARD, FUEL 1
10-117900 "GASOLINE ONLY" (Black type on white)
10-151100 "DIESEL FUEL ONLY" (Black type on white)
18 | 10-151300 PLACARD, "HYDRAULIC FLUID ONLY" 1
19 | 10-144300 DECAL, GROUND ELECTRICAL CONTROLS (Earlier version) 1
20 | 10-264200 DECAL, GROUND ELECTRICAL CONTROLS (Later version) 1
21 | 10-268300 DECAL, "USER ASSIST DIAGNOSTIC SYSTEM . . ." (for later versions)
(mounts fo outside of circuit board cover) 1
22 | 10-269200 DECAL, "WARNING" (Controller board diagram) (for later versions)
(mounts to inside of circuit board cover) 1
23 | 10-158600 DECAL, GROUND CONTROL VALVES (For earlier versions) 1

TITLE

DECALS, IMPH 80, IMP 95

Simon Aerials Inc.

SECTION FOO. [ PLATE NO. 11 [ Pace 01 REV. _

|DATED PART

11 OCT., 1996 {NO. Fax 414-355-3172

10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA
Paris Phone 1-800-47-SIMON
24 Hr (Machine) 414-362-8280




PRy

79
™o

a gmmng.\w

22

z,amﬂ

/

A CAUTION

BOOM SUPPORT FOOT

DOWN 440 LOCKED PoITON
EXTENOR OR RETRACTIG T RIS

Later Versions

Earler Versions

77—

6—

10

/

t 1ttt

/A DANGER

BooM 18 NOT INSULATED
BELOW ARROWS

AVOID ANY OONTACT WITH MMEROIZED
BLACTRIC LWED OR RGHPMENT

A CAUTION
600 SUPPORT FOOT
urvo oot it ne o e

o

17
v

GASOLINE
ONLY

MAOANGER

ol
VIS WORIN 15 MR
WO TR TP S su:nm

gt e e e

Pty

0 g e

eV Conmtnt

- o wamr it
e

o AL

oo 5,

o O

PROPEL wfmm
REVEASE  aveem
EFT

in O nlmv

swiva

eXTEND MOIST

QwnO

wnacr e om0

P LMo it AN,
ittt

romoei UL
P

RETRACT  LOWER

At # ADO.00196E

A\ DANGER

THIS MACHINE 18 EQUIPPED WiTs INTERLOCK SWITCHES WhCH LIWTS
XTENSION T0 LESS THAN 10 F-
T G FOREEATAL I e AXLES RETRACTED.

GPERATION OF THE BOOM GEYOND THESE LIMITS WITHOUT FUL
N S R S o T i DEATY OR SEFIOUS IAURY.,

@

TR

. GENTER BOOM OVER STECR AXLE AND LOWER B0OM UNTIL BOTH TIRES

. MEMOVE THE TWO TIE FIGD HITCH PINS.
4. QPERATE THE STEER CONTROL AT EITHER PLATFORM OR GROUND

. CENTER BOOM OVER DRIVE AXLE AND REPEAT STEPS 2,4 AND 6,

PROCEDURE TO EXTEND OR RETRACT AXLES
MOVE STEER OR AXLE FUNGTION SELECTOR VALVE TO THE AXLE
EXTEND/RETRACT |

CLEAR THE GROUN

STATIONS TO EXTEND OR RETRA

AXLES AFE FULLY EXTENDEO N BOTL £ WIE WHITE STRIPS
'ARE FULLY EXFO!

REINSTALL THE TWO. i€ AOD HTCH PINS.

AAISE BOOM UNTIL BOTH TIRES CONTACT THE GROUND.

MOVE STEER ORl AXLE FUNCTION SELECTOR VALVE TO THE
STEER POSITION.

?’

@

>

~

. CAUTION I BOOM MUST BE FULLY RETRACTED TO SWING

TO EXTEND OR RETRACT AXLES

OVER THE SIDE WITH AXLES RETRACTED.
WITH THE BOOM CENTERED OVER THE STEER AXLE, REMOVE
THE TIE ROD HITCH PINS LOGATED ON EITHER SIDE OF
THE LOWER FRAME.

LIFT THE PALM BUTTON ON THE AXLE EXTEND VALVE
LOCATED ON THE LOWER FRAME.

EXTEND BOOM ONLY TO AED LINE ON TiP SECTION AND
LIFT TIRES COMPLETELY OFF THE GROUNI

UsE STEERING CONTROL LEVER ON CONSOLE TO
EXTEND AXLE!

RE-INSTALL THE ROD HITCH PINS.
CENTER BOOM QVER DRIVE AXLE AND EXTEND AXLES.

/N WARNING

© TIP OVER MAY OCCUR, IF THE AXLES ARE NOT
PULLY EXTENDED.

* BEFORE ELEVATING BOOM, EXTEND AXLES SO THAT
ALL FOUR WHITE STRIPES ARK FULLY EXPOSED.
10013100

STEER OR AXLE FUNCTION \
SELECTOR VALVE

PUSH IN FOR STEER FUNCTION
(NORMAL OPERATING POSITION)

PULL QUT FOR AXLE EXTEND/
RETRACT FUNCTION

—

15

|

EXTEND AXLE SELECTOR VALVE
LOCATED UNDER COVER

/

Left (Control) side. See page 2 for additional Left side decals.
See page 3 for illustration of Right side decals.

Simon Aerlals Inc.

10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON
24 Hr (Machine) 414-362-8280
Fax 414-355-3172

TITLE

DECALS, IMPH 80, IMP 95

PART

REV.

| DATED
11 0CT., 1996

SECTION F99| PLATE NO. 11 | PAGE 01




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION Qary.
24 | 10-016400 PLACARD, REMOTE CONTROL PENDANT (Earlier version.
Pendant has 5 toggle switches on front, 2 buttons on side.
Modify to remove "High/ Low speed” switch hole at top) 1
25 | 10-265200 PLACARD, REMOTE CONTROL PENDANT (Later version. Pendant
has 5 toggle switches and 2 buttons on front, 1 butfon on side.
Modify to remove "High/ Low speed" switch hole at top) 1
26 | 10-272100 DECAL, "FUNCTION POWER" (side of later style remote pendant) 1
27 | 10-012600 DECAL, "OPEN HYDRAULIC TANK VALVES . . ." 1
28 | 10-007200 DECAL, "ENSURE LOCK PIN IS DISENGAGED . . ." 2
29 DECAL, PLATFORM CAPACITY (4-1/2" [114 mm] wide, black letters
on white background) (2 on earlier versions, 4 on lafer versions) | A.R.
10-148300 "Platform capacity 500 Lbs (225 Kg)"
10-149400 "Platform capacity 800 Lbs (360 Kg)"
30 DECAL, PLATFORM CAPACITY (18-1/4" [464 mm] wide, black
cutout letters) (Was used on some earlier versions) 1
10-145300 "Plafform capacity 500 Lbs (225 Kg)"
10-149900 "Platform capacity 800 Lbs (360 Kg)"
31 | 10-012900 DECAL, "FORWARD" WITH ARROW 2
32 | 10-016800 DECAL, "GAS/ OFF/ PROPANE" (for some "Dual fuel" versions) 1
33 | 10-025000 DECAL, "IN SWITCHING FROM GAS TO PROPANE . . ."
(for some "Dual fuel" versions) 1
34 | 2157710 DECAL, "FOR PROPER OPERATION - SET FUEL . . ."
(for some "Dual fuel" versions) 1
35 | 10-107200 DECAL, "CAUTION" ("Steer system must be disengaged ...")
(for versions with opfional tow package) 1
36 | 10-012700 DECAL, "CAUTION" ("Disengage drive mechanism . . .")
(for versions with optional tow package) 1
37 PLACARD, PLATFORM CONTROL (earlier versions) 1
10-161800 "Emergency stop" below "Off/ On/ Start" switch
10-151500 "Emergency stop" to right of "Off/ On/ Start" switch
38 | 10-263800 PLACARD, PLATFORM CONTROL (latier versions) 1
39 | 10-224800 DECAL, “DRIVE SPEED . . ." (with optional 2 speed drive) 1
40 | 10-147400 DECAL, PLATFORM LEVEL AND ROTATE CONTROLS (earlier versions) 1
41 | 10-139800 DECAL, "OPERATOR'S MANUAL ENCLOSED" 1
42 | 10-162600 DECAL, "SAFETY BELT ATTACHING POINT" 2

TITLE

DECALS, IMPH 80, IMP 95

Simon Aerials Inc.

SECTION FO9. [ PLaATE NO.-I 1 | PacEe 02 REV. _

[DATED PART
11 0OCT., 1996 |NO.

Fax 414-355-3172

10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON
24 Hr (Machine) 414-362-8280




29, 30

PLATFORM CAPACITY
500LBs.(225kg)

Siman

Y gl L
~@ PLATFORM *

/ LEVEL/

/ nr Tt
FORWARD BACKWARD
PLATFORM
40 Ve
. ~

ow cew
wovariey

52

ENSURE LOCKPIN IS DISENGAGED

___—28
27 SEFORE OPERATING SWING FUNCTION

10007200
OPEN HYDRAULIC TANK VALVES BEFORE STARTING. INGINIJ
( A\ DANGER L~

[ ‘THESE HAZARDS WILL RESULT IN DEATH OR SERIOUS INJURV]
i 44

oPTIC
BATTERY
CHARGER _

FOR PROPER OPERATION - SET FUEL SELECT CONTROL 3
CABLE ON ENGINE - PULL OUT FOR GAS/ PUSH IN FOR PROPANE 2

31

IN SWITCHING FROM GAS TO L.P.G.
FIRST CLEAN OUT THE FUEL BY

RAUNNING THE ENGINE WITH THE [ ————
TOGGLE SWITCH N THE OFF POSITION

§ 32 48
propANE PLATFORM LIGHTS *

s3—11|[MP 95]

b
FORWARD

Art # ACD.00196E

%4 CAUTION
N DISENGAGE DRIVE MECHANISM ™———__
35— U ON ENDS OF POWER HUBS 36
BEFORE TOWING AND / OR
FREE WHEEL OPERATION

Left (Control) side. See page 1 for additional Left side decals.
See page 3 for illustration of Right side decals.

Simon Aerials Inc. TITLE
10600 West Brown Deer Road DECALS, IMPH 80, IMP 95

Milwaukee Wisconsin 53224 USA

Parts Ph -800-47-SIMON
B (ooniney 14.360.8280 | PART Rev.  |DaTeD SECTION FO9 [ PLATE NO. 11 [ pace 02
Fax 414-355-3172 NO. 11 0CT., 1996 .




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION Qry.
43 | 10-152000 DECAL, "FIBER OPTIC BATTERY CONNECTION" 1
44 | 10-152100 DECAL, "FIBER OPTIC BATTERY CHARGER" 1
45 | 10-267600 DECAL, "PLATFORM BATTERY LOW" 1
46 | 10-254100 DECAL, "LIGHT INDICATES LOW BATTERY VOLTAGE . . ." 1
47| 10-257400 DECAL, "LIGHTS ON/ OFF" (with optional work lights) 1
48 | 10-152200 DECAL, "BATTERY CHARGER, PLATFORM LIGHTS"
(with optional work lights) 1
49 | 10-152300 DECAL, "PLATFORM LIGHTS BATTERY CONNECTION"
(with optional work lights) 1
50 | 10-258500 DECAL, "DISCONNECT BATTERY WHEN WORK LIGHTS .. ."
(with optional work lights) 1
51 | 10-017100 DECAL, "SIMON" NAME (Black, 7" [178 mm] high) 2
52 | 10-017200 DECAL, "SIMON" NAME (Black, 5" [127 mm)] high) 1
53 | 10-142400 DECAL, LETTER "I" (part of model designation) 2
54 | 10-133500 DECAL, MODEL "MPH 80" 2
10-132300 DECAL, MODEL "MP95" 2
55 | 10-131900 DECAL, SIMON "S" LOGO
(Orange/ Gray, 9" [229 mm] wide x 13-1/2" [344 mm]) 2
56 | 10-121600 DECAL, "MADE IN U.S.A." 1
57 | 10-126800 DECAL, STRIPE ([4] Orange stripes, 3-3/4" [95 mm] wide)
(Bulk item, order as needed) (36 ft [11 m] used here) AR.
58 | 10-126900 DECAL, STRIPE ([3] Dk Gray stripes, 2-1/8" [54 mm] wide)
(Bulk item, order as needed) (14 Ft [4.3 M] used here) AR.
59 | 10-031000 "SAF STEP" (Black) (4" [102 mm] wide x 60 Ft [18.3 M] long roll) | A.R.

TITLE

DECALS, IMPH 80, IMP 95

Slmon Aerials Inc.

SECTION Fgg-IPLATE NO.-I 1 | PaGE 03 REV. _

[DaTeED PART

11 OCT., 1996 |NO. Fax 414-355-3172

10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON
24 Hr (Machine) 414-362-8280




41 4
/

6

OPERATOR'S MANUAL |

LIGHT INDICATES LOW
BATTERY VOLTAGE. USE
EMERGENCY PUMP FOR
BOOM FUNCTIONS.
10254100

ENCLOSED
00 NOT REMOVE OPERATOR'S MANUAL
FAOM MACHINE, PEPLACE MANUAL (F
DAMAGED CAMISING.  miuwn

/A WARNING

« TIP OVER MAY OCCUR, IF THE AXLES ARE NOT
FULLY EXTENDEO.

* BEFORE ELEVATING BOOM, EXTEND AXLES SO THAT
ALL FOUR WHITE STRIPES ARE FULLY EXPOSED.
omas00

-9

A DANGER

[TTHESE azaDs WILL PISWLT IN DEATH OF SEVIOUS INAY ]

SAEE (PERAT NG FPIKEDUPES ELEC TROCUTION

[wow )
I L
PR

(3HABEOUATE TRATNING )|

SEE OPERNTDR§ o, ||
FOP FUPTHER INSTRUCTIDNS

N\

4

_—37

(=39
R T 'y

SAFETY BELT
ATTACHMENT POINT

45

\

PLATFORM
BATTERY

50
47

DISCONNECT BATTERY WHEN
WORK LIGHTS ARE NOT IN.(.HE..E

ENSURE LOCKPIN IS PLATFORM CAPACITY
BEFORE OPERATING SWING FUNCTION v 500 LBs. (225 kg)

OPTIC

BATTERY 43 28 10

CONNECTION

I"\

O

Art # AGO.00197E

Right (Engine) side. See previous pages for illustration of Left side decals.

Simon Aerials Inc.

10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON
24 Hr (Machine) 414-362-8280
Fax 414-355-3172

" DECALS, IMPH 80, IMP 95
;gr.u REV.. |1[1A;E:l$” 05 SECTION Fgg.lPLATE NO. 11 | PaAGE 03




	
	Return to Index
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	

